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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations drawn
by the client or others from BTL issued reports.

The report must not be used by the client to claim product certification, approval, or endorsement by NIST,
A2LA, or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements, and
accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so it
is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority’s logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and is not use in
determining the Pass/Fail results.
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REPORT ISSUED HISTORY

Report No. Version Description Issued Date Note
BTL-FCCP-4-2201C050 ROO  |Original Report. Mar. 17, 2022 Invalid
BTL-FCCP-4-2201C050 R0O1  |Added a note 5 of page 13. Mar. 24, 2022 Invalid
BTL-FCCP-4-2201C050 R02 Removed the note 5 of page 13. Mar. 25, 2022 Valid
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 27 Subpart Q & Part 2

Standard(s) Section Test ltem Judgment Remark

2.1046 Output Power PASS | -

27.50(k)(3) Equivalent Isotropic Radiated Power PASS | -
2.1049 Occupied Bandwidth PASS | -
2.1051 _ o

27.53(n)(2) Conducted Spurious Emissions PASS |
2.1051 ] _ o

27.53(n)(2) Radiated Spurious Emissions PASS | -
2.1051

27.53(n)(2) Band Edge Measurements PASS | e

27.50(k)(4) Peak To Average Ratio PASS | -
2.1055 -
27 .54 Frequency Stability PASS | e

Note:

(1) “N/A” denotes test is not applicable in this test report.
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1.1 TEST FACILITY

The test facilities used to collect the test data of radiated in this report is at the location of No. 3
Jinshagang 1st Rd. Shixia, Dalang Town, Dongguan City, Guangdong, People’s Republic of China.

The test facilities used to collect the test data of conduted in this report is at the location of Room 108,
Building 2, No.1, Yile Road, Songshan Lake Zone, Dongguan City, Guangdong, People’s Republic of
China.

BTL's Test Firm Registration Number for FCC: 357015

BTL's Designation Number for FCC: CN1240

1.2 MEASUREMENT UNCERTAINTY
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the

emissions test results be included in the report. The measurement uncertainties given below are based
on a 95% confidence level (based on a coverage factor (k=2))
The BTL measurement uncertainty as below table:

A. Radiated Measurement:

Test Site Method Measurement Frequency Range U,(dB)
DG-CBO01 CISPR 9kHz ~ 30MHz 2.36
Test Site Method Measurement Frequency Range HA r/1tV U,(dB)
30MHz ~ 200MHz \Y 4.36
DG-CB03 30MHz ~ 200MHz H 3.32
3m) CISPR
( 200MHz ~ 1,000MHz Y 4.08
200MHz ~ 1,000MHz H 3.96
Test Site Method Measurement Frequency Range U,(dB)
3m) CISPR
( 6GHz ~ 18GHz 4.82
Test Site Method Measurement Frequency Range U,(dB)
DG-CB03 18GHz ~ 26.5GHz 3.62
1m) CISPR
( 26.5GHz ~ 40GHz 4.00
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B. Other Measurement:

Parameter Uncertainty
Spectrum Bandwidth 3.8 %
Maximum Output Power +0.95 dB
Power Spectral Density +0.86 dB
Frequency Stability +0.16 dB
Temperature +0.08 °C
Time +0.58 %
Supply voltages 0.3 %

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.

1.3 TEST ENVIRONMENT CONDITIONS

Test ltem Temperature Humidity Test Voltage Tested By
Output Power & ERP 21°C 40% DC 12V Rick Liao
Occupied Bandwidth 21°C 40% DC 12V Rick Liao
Conducted Spurious Emissions 21°C 40% DC 12V Rick Liao
Radiated Spurious Emissions o o .
(9 kHz to 30 MHz) 17°C 56% AC 120V/60Hz Jakyri Wen
Radiated Spurious Emissions o o .
(30 MHz to 1000 MHz) 17°C 56% AC 120V/60Hz Jakyri Wen
Radiated Spurious Emissions o o .
(Above 1000 MHz) 17°C 56% AC 120V/60Hz Jakyri Wen
Band Edge 21°C 40% DC 12V Rick Liao
Peak to Average Ratio 21°C 40% DC 12V Rick Liao
Frequency Stability Normal & Extreme 40% Normal & Extreme Rick Liao
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment 5G Wireless Router

Brand Name TOZED KANGWEI

Test Model ZLT X21

Series Model ZLT X21Y("Y" in the model name can be Ato Z2)

Model Difference(s)

There is no difference except model difference, shell color and silk screen change.

Hardware Version

T27.823.411

Software Version

1.2.17

Power Source

DC voltage supplied from AC adapter.
Model: GS-P120200E334

Power Rating

I/P: 100-240V ~ 50/60Hz 0.8A O/P: 12V === 2A

Radio System Type | SA&NSA
Operation Bands SA: n77, n78
DC 7A n78A, DC 66A n78A
SCS 30KHz
Bandwidth 10MHz, 15MHz, 20MHz, 30MHz, 40MHz, 50MHz, 60MHz, 80MHz, 90MHZz,100MHz
DFT-s-OFDM PI1/2 BPSK
DFT-s-OFDM QPSK CP-OFDM QPSK
Modulation Type DFT-s-OFDM 16QAM CP-OFDM 16QAM
DFT-s-OFDM 64QAM CP-OFDM 64QAM
DFT-s-OFDM 256QAM CP-OFDM 256QAM
IMEI No. Radiated 355882561000078
Conducted 355882561000177
Power Class 2,3
Band | BW(MHz) BFF’,”SZK QPSK | 16QAM | 64QAM | 256QAM
10MHz 26.64 26.57 25.45 23.44 22.03
15MHz 26.76 26.71 25.75 23.68 22.42
20MHZz 26.68 26.61 25.68 23.53 22.57
30MHZz 27.12 27.07 26.02 24.07 23.37
n77 40MHz 26.81 26.75 25.76 23.72 22.83
50MHZz 26.36 26.31 25.35 23.25 22.34
60MHZz 26.45 26.39 25.52 23.50 22.65
80MHZz 26.51 26.46 25.43 23.49 22.85
Max. E.I.LR.P 90MHZz 27.17 27.15 26.25 24.29 23.50
(dBm) 100MHz 26.27 26.21 25.23 23.30 22.56
10MHz 27.16 27.22 25.89 24.05 22.05
15MHz 27.41 27.35 26.17 24.28 22.44
20MHZz 27.25 27.18 26.07 2411 22.41
30MHZz 27.83 27.81 26.69 24.55 23.19
n78 40MHz 27.62 27.56 26.42 24.54 22.86
50MHZz 27.27 27.21 26.02 2411 22.26
60MHZz 27.27 27.20 26.23 24.10 22.65
80MHZz 27.44 27.38 26.40 24.49 22.53
90MHZz 27.99 27.98 27.05 24 .91 23.49
100MHz 2717 27.10 26.13 24.01 22.51
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Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's
manual.

2. Channel List:

NR n77 & n78(UL/DL: 3450-3550MHz)
Test Frequency Bandwidth Frequency (UL and DL)

ID (MHz) SARIACN (MHz)
10 630334 3455.01
15 630500 3457.5
20 630668 3460.02
30 631000 3465.00
Low Range 40 631334 3470.01
50 631668 3475.02
60 632000 3480.00
80 632668 3490.02
90 633000 3495.00

100 - -

: 10/15/20/30/40/50/

Mid Range 60/80/90/100 633334 3500.01
10 636332 3544.98
15 636166 3542.49
20 636000 3540.00
30 635666 3534.99
. 40 635332 3529.98
High Range 50 635000 3525.00
60 634666 3519.99
80 634000 3510.00
90 633666 3504.99

100 - -

3. Table for Filed Antenna:
Brand Model Name | Antenna Type | Connector | Gain (dBi) Note
ShenzZhen NQI NQI-X21G-5 0.89 n77&n78(Ant 3)
network G/WF(4)-AS PCB IPEX
communication Itd M-V01 0.81 n77&n78(Ant 6)

Note:

1. This EUT supports MIMO, any transmit signals are correlated with each other, so Directional
gain=10log[(10°""%+10%%?°+__ 10°N?)?/N]dBi, that is Directional gain=10log[(10%%¥?%+10%%"%)%/2]dBi
=3.86.

SISO mode only supports Ant 3.

The antenna gain is provided by the manufacturer.

wn
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4. RB allocation:

Bandwidth | 100 | 90 80 60 | 50 | 40 | 30 | 25 | 20 | 15 | 10
SCS RB | RB | RB | RB | RB | RB | RB | RB | RB | RB | RB
30KHz | Size/ | Size/ | Size/ | Size/ | Size/ | Sizel | Size/ | Size/ | Size/ | Sizel | Size/

CP-OFDM | Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset

EdgeLE]ltRB 10 10 1w | 1w | o | | 1o | o | o | o | 1o

'””G[E;RB 11 11 Mmoo o | i

'””‘E{@L?B 1271 | 1/243 | 17215 | 1160 | 1131 | 17104 | 1776 | 1/63 | 1/49 | 1/36 | 1/22

EdgF‘j@L?B 1272 | 1244 | 1216 | 1161 | 1132 | 17105 | 1777 | 164 | 1/50 | 1/37 | 1/23
Edgfgff“” 20 | 200 | 200 | 200 | 20 | 20 | 20 | 20 | 20 | 20 | 20
Edge_Full
None | 2271 | 2243 | 21215 | 21160 | 2131 | 21104 | 2176 | 2063 | 249 | 2036 | 2122
'”;l‘fl[ 137/68 | 123/61 | 109/54 | 81/40 | 67/33 | 53/26 | 39/19 | 33/16 | 25/12 | 19/9 | 12/6
ngﬁlr 273/0 | 245/0 | 217/0 | 162/0 | 133/0 | 108/0 | 78/0 | 65/0 | 51/0 | 36/0 | 24/0

Bandwidth | 100 | 90 80 60 | 50 | 40 | 30 | 25 | 20 | 15 | 10
3‘;’%?2 RB | RB | RB | Re | Re | Re | Re | RB | RB | RB | RB
SVZ | Sizel | Sizel | Sizel | Sizel | Sizel | Sizel | Sizel | Sizel | Sizel | Sizel | Sizel
OFDM Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset

EdgeLE]ltRB 10 10 1w | 1w | 1o | | o | o | o | o | 1o

'””e[E}tRB 11 11 Mmoo | 1o

'””‘:{@L?B 1271 | 1/243 | 1/215 | 1160 | 1131 | 17104 | 1/76 | 1/63 | 1/49 | 1/36 | 1/22

EdgF‘j@L?B 1272 | 1/244 | 1216 | 1161 | 1132 | 17105 | 1777 | 164 | 1/50 | 1/37 | 1/23
Edgfgff Ul o0 | 20 | 20 | 20 | 20 | 20 | 200 | 20 | 20 | 200 | 200
Eng%E t”” 21271 | 21243 | 2/215 | 21160 | 2131 | 21104 | 2176 | 2063 | 2/49 | 2136 | 2722
'”;S'I[ 135/67 | 120/60 | 108/54 | 81/40 | 64/32 | 50/25 | 36/18 | 32/16 | 25/12 | 18/9 | 12/6
ngﬁ{ 270/0 | 240/0 | 216/0 | 162/0 | 128/0 | 100/0 | 75/0 | 64/0 | 50/0 | 380 | 24/0
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2.2 DESCRIPTION OF TEST MODES

Following mode(s) is (were) found to be the worst case(s) and selected for the final test.

NR n77
Test Item Tested Channel Chanr)el Modulation RB allocation
Bandwidth
630334, 633334, 636332 10MHz
630500, 633334, 636166 15MHz DFT-s-OFDM PI/2 BPSK,
630668, 633334, 636000 20MHz DFT-s-OFDM QPSK,
631000, 633334, 635666 | 30MHz Bg's'gl'jgm éigﬁm o RE Left
-s- , nner e
O“tp“Et'E%W” &| 631334, 633334, 635332 40MHz DFT-s-OFDM 256QAM Inner 1RB Right
631668, 633334, 635000 50MHz CP-OFDM QPSK, Inner Full
632000, 633334, 634666 60MHz CP-OFDM 16QAM,
632668, 633334, 634000 80MHz CP-OFDM 64QAM,
633000, 633334, 633666 90MHz CP-OFDM 256QAM
633334 100MHz
Occupied ) )
Bandwidth B )
Conducted
Spurious - - - B
Emission
Radiated 633334 10MHz
Spurious DFT-s-OFDM QPSK 1RB#0
Emission 633334 100MHZ
Band Edge - - - -
Peak To ) -
Average Ratio ) )
Frequency ) )
Stability i )
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NR n78
Test Item Tested Channel Chanr]el Modulation RB allocation
Bandwidth
630334, 633334, 636332 | 10MHz
630500, 633334, 636166 | 15MHz DFT-s-OEDM Pl/2 BPSK
630668, 633334, 636000 | 20MHz DFT-s-OFDM QPSK,
631000, 633334, 635666 | 30MHz Bﬁ-S-gEBm (13 ggm, e Lt
-S- , nner e
0utpLIJEtIEcI>Dwer & | 631334, 633334, 635332 | 40MHz DFT-o OFDM 256QAM inner 1RB Right
631668, 633334, 635000 | 50MHz CP.OFDM QPSK, Inner Eull
632000, 633334, 634666 | 60MHz CP-OFDM 16QAM,
632668, 633334, 634000 | 80MHz CP-OFDM 64QAM,
633000, 633334, 633666 | 90MHz CP-OFDM 256QAM
633334 100MHz
633334 10MHz
633334 15MHz DFT-s-OFDM PI/2 BPSK,
633334 20MHz DFT-s-OFDM QPSK,
633334 S0MHz DFT-5.OF DM 64GAM
. -S- ,
E?"C“p.'ed 633334 40MHz DFT-s-OFDM 256QAM Outer Full
andwidth 633334 50MHz CP-OFDM QPSK,
633334 60MHz CP-OFDM 16QAM,
633334 80MHz CP-OFDM 64QAM,
633334 100MHz
630334, 633334, 636332 | 10MHz
ngl?r?gsesd 631668, 633334, 635000 | 50MHz DFT-s-OFDM PI/2 BPSK, 1RB # 0
Iro ’ ’ DFT-s-OFDM QPSK
Emission 633334 100MHz
Radiated 633334 10MHz
Spurious DFT-s-OFDM QPSK 1RB #0
Emission 633334 100MHZ
630334, 636332 10MHz Edge 1RB Left
Band Edge 631668, 635000 50MHz DFJ'FST'gng"ﬂmPA”éEgSK= Edge 1RB Right
633334 100MHz Outer Full
Peak To Average DFT-s-OFDM PI1/2 BPSK, Edge 1RB Left
Ratio 630334, 633334, 636332 |  10MHz DFT-s-OFDM QPSK Outer Full
Frequency 630334, 636332 10MHz DFT-s-OFDM QPSK Outer Full
Stability
Note:

1. Since the power of DFT-S-OFDM modulation mode is higher than that of CP-OFMD, and the power of PI/2
BPSK and QPSK is greater than that of other modulation modes, we chose DFT-S-OFDM PI/2 BPSK and
DFT-S-OFDM QPSK modulation mode to test other items except power and OBW.

2. Since n78 frequency band covers n77 and the power of n78 is greater than n77, only n78 is performed and
recorded in this report.

3. The equipment supports SA and NSA modes for n77 and n78. We tested the maximum power of SA and
NSA, and the maximum power of SA is the worst case. Therefore, all conducted items are executed in SA
mode. NSA only evaluates the worst configuration of SA and no deterioration, so the report only records SA

data.

4. Radiated Spurious Emission was assessed for low, middle, high channels and all TX antennas, with only the
worst data recorded in the report.
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2.3 BLOCK DIGRAM SHOWING THECONFIGURATIONOFSYSTEMTESTED

2
=
EUT
1 EUT
Adapter
AC 100-2400
-
2|
Notebook
A

2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration
during the tests.

ltem Equipment Mfr/Brand Model/Type No. Series No.
A Notebook Dell Inspiron 15-7559 N/A
Item Cable Type Shielded Type Ferrite Core Length
1 DC Cable NO NO 1.5m
2 RJ45 Cable NO NO 10m

Page 14 of 146



A
3 L L Report No.: BTL-FCCP-4-2201C050

3. TEST RESULT
3.1 OUTPUT POWER MEASUREMENT

3.1.1 LIMIT
Mobile devices are limited to 1Watt (30 dBm) EIRP.

3.1.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 5.

EIRP:
EIRP = Output Power + Antenan gain

ERP:
ERP = EIRP-2.15

Output Power:
The EUT was set up for the maximum power with NR link data modulation and link up with simulator.
Set the EUT to transmit under low, middle and high channel and record the power level shown on
simulator.

3.1.3 TEST SETUP LAYOUT
Output Power Measurement

Com_munication EUT
Simulator

3.1.4 TEST DEVIATION

No deviation

3.1.5 TEST RESULTS
Please refer to the APPENDIX A.
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3.2 OCCUPIED BANDWIDTH MEASUREMENT

3.2.1 TEST PROCEDURE
The testing follows FCC KDB 971168 v03r01 Section 4.

bandwidth.

3. RBW=(1% ~ 5%)*EBW
VBW=3* RBW
4. Set spectrum analyzer with Peak detector.

3.2.2 TEST SETUP LAYOUT

Spectrum Analayzer :l

1. The EUT makes a call to the communication simulator. All measurements were done at low, middle and
high operational frequency range. The communication simulator station system controlled a EUT to
export maximum output power under transmission mode and specific channel frequency. Use OBW
measurement function of Spectrum analyzer to measure 99 % occupied bandwidth and 26dB

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

Power

Spiitter
Communication simulator

3.2.3 TEST DEVIATION

No deviation

3.2.4 TEST RESULTS
Please refer to the APPENDIX B.

EUT
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3.3 CONDUCTED SPURIOUS EMISSIONS MEASUREMENT

3.3.1 LIMIT

For mobile operations in the 3450-3550 MHz band, the conducted power of any emission outside the
licensee's authorized bandwidth shall not exceed -13 dBm/MHz.

3.3.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The conducted spurious emission of middle channel for the highest RF powers were measured. Set

RBW=1MHz.

Set spectrum analyzer with Average detector and trace mode with trace average.

4. The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

w

3.3.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] )
Power e -
Splitter

EUT

=

Communication simulator

3.3.4 TEST DEVIATION

No deviation

3.3.5 TEST RESULTS
Please refer to the APPENDIX C.
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3.4 RADIATED SPURIOUS EMISSIONS MEASUREMENT

3.41 LIMIT

For mobile operations in the 3450-3550 MHz band, the conducted power of any emission outside the
licensee's authorized bandwidth shall not exceed -13 dBm/MHz.

3.4.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.2.

1. In the semi-anechoic chamber, EUT placed on the 0.8m height of Turn Table, rotated the table around
360 degrees to search the maximum radiation power and receiver antenna shall be rotated vertical and
horizontal polarization and moved height from 1m to 4m to find the maximum polar radiated power. The
“‘Read Value” is the spectrum reading the maximum power value.

2. The substitution horn antenna is substituted for EUT at the same position and signals generator export
the CW signal to the substitution antenna via a TX cable. Rotated the Turn Table and moved receiving
antenna to find the maximum radiation power. Adjust output power level of S.G to get a Value of
spectrum reading equal to “Read Value “ of step a. Record the power level of S.G

3. EIRP = Output power level of S.G — TX cable loss + Antenna gain of substitution horn.
4. ERP can be calculated form EIRP by subtracting the gain of dipole, ERP = EIPR - 2.15dBi.
5. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1MHz/3MHz.
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3.4.3 TEST SETUP LAYOUT

Below 30MHz

IO.B m {

Ground Plane

Communications
Test Set

Receiver

30MHz to 1GHz

Ground Plane

Cummunicatiunsl =] ver L
Test Set ecelve Amp'
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Above 1GHz

Ground Plane

Test Sat Receiver

Communications I

Amp.

3.4.4 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX D.

3.4.5 TEST RESULTS (30MHZ TO 1000MH2Z)
Please refer to the APPENDIX E.

3.4.6 TEST RESULTS (ABOVE 1000MHZ)
Please refer to the APPENDIX F.
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3.5 BAND EDGE MEASUREMENT

3.5.1 LIMIT

For mobile operations in the 3450-3550 MHz band, the conducted power of any emission outside the
licensee's authorized bandwidth shall not exceed -13 dBm/MHz.

3.5.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.

1. All measurements were done at low and high operational frequency range.

2. Measurement instrumentation employing a resolution bandwidth of 1 megahertz or greater.
However, in the 1 megahertz bands immediately outside and adjacent to the licensee's
frequency block, a resolution bandwidth of at least one percent of the emission bandwidth of
the fundamental emission of the transmitter may be employed, but limited to a maximum of 200
kHz. In the bands between 1 and 5 MHz removed from the licensee's frequency block, the
minimum resolution bandwidth for the measurement shall be 500 kHz.

3. Record the max trace plot into the test report.

3.5.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o
Power - -
Spiitter EUT

=

Communication simulator

3.5.4 TEST DEVIATION

No deviation

3.5.5 TEST RESULTS
Please refer to the APPENDIX G.
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3.6 PEAK TO AVERAGE RATIO MEASUREMENT

3.6.1 LIMIT

In measuring transmissions in this band using an average power technique, the peak to-average ratio (PAR)
of the transmission may not exceed 13 dB.

3.6.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 5.7.

1. Set resolution/measurement bandwidth = signal’s occupied bandwidth;

2. Set the number of counts to a value that stabilizes the measured CCDF curve;
3. Record the maximum PAPR level associated with a probability of 0.1%.

3.6.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] )
Power e -
Splitter EUT

=

Communication simulator

3.6.4 TEST DEVIATION

No deviation

3.6.5 TEST RESULTS
Please refer to the APPENDIX H.
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3.7 FREQUENCY STABILITY MEASUREMENT

3.7.1 LIMIT

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block.

3.7.2 TEST PROCEDURES
The testing follows ANSI C63.26-2015 Section 5.6.

1. Areference point shall be established at the applicable unwanted emissions limit using a RBW
equal to the RBW required by the unwantedemissions specification of the applicable regulatory
standard. These reference points measuredusing the lowest and highest channel of operation shall
be identified as f L and f H respectively. The worst-case frequency offset determined in the above
methods shall be added or subtracted from the values of f L and f H and the resulting frequencies
must remain within the band.

2. The EUT was set up in the thermal chamber and connected with the system simulator.

3. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one minute.

4.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized at
each step for at least half an hour. Power was applied and the maximum frequency change was
recorded within one minute.

3.7.3 TEST SETUP LAYOUT

| 1
I 1
I 1
I 1
I 1
I 1
I 1
I 1
] ]
External power | i
XLET] 1) 1
P i EUT I
supply ! )
I 1
I 1
I 1
I 1
I 1
I 1
I 1
RN S i
Spectrum . Communication
Power Splitter
Analyzer P Test Set

3.7.4 TEST DEVIATION

No deviation

3.7.5 TEST RESULTS
Please refer to the APPENDIX I.

Page 23 of 146



A
3 L L Report No.: BTL-FCCP-4-2201C050

4. LIST OF MEASUREMENT EQUIPMENTS

Radiated Emissions - 9 kHz to 30 MHz
ltem Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 MXE EMI Receiver Keysight N9038A MY56400091 Jan. 22, 2023
2 Antenna EM EM-6876-1 230 Apr. 28, 2022
RG 213/U
3 Cable N/A (9kHz~1GHz) N/A May 27, 2022
EZ-EMC
4 Measurement Software Farad Ver.NB-03A1-01 N/A N/A
SP9S00 5G Wireless | gyarpoint SP9500 SP9500-20335 |  Apr. 19, 2022
Test Platform
966 Chamber Room ETS 9*6*6 N/A Jul. 17, 2022
Radiated Emissions - 30 MHz to 1 GHz
Iltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 T”'O%'Broadba”d Schwarzbeck VULB9168 586 Feb. 11, 2023
ntenna
2 Amplifier HP 8447D 2944A08742 Jan. 22, 2023
3 Cable emci LMR-400 N/A Nov. 30, 2022
4 Controller CT SC100 N/A N/A
5 Controller MF MF-7802 MF780208416 N/A
6 Receiver Agilent N9038A MY52130039 Jan. 22, 2023
EZ-EMC
7 |Measurement Software Farad Ver.NB-03A1-01 N/A N/A
g | SP99005G Wireless | g ping SP9500 SP9500-20335 Apr. 19, 2022
Test Platform
9 966 Chamber Room RM 9*6*6 N/A Jul. 24, 2022
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Radiated Emissions - Above 1 GHz
Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Double Ridged ARA DRG-118A 16554 Apr. 21, 2022
Horn Antenna
p | Broad-Band Schwarzbeck BBHA 9170 9170319 Jun. 30, 2022
Horn Antenna
3 Amplifier Agilent 8449B 3008A02584 Jul. 10, 2022
4 Controller CT SC100 N/A N/A
5 Controller MF ME-7802 MF780208416 N/A
6 Receiver Agilent N9038A MY52130039 Jan. 22, 2023
7 | EXASpectrum Keysight N9010A MY56480488 Jan. 22, 2023
Analyzer
Low Noise CLN-18G40G
8 Amplifier CONNPHY -4330-K 619413 Jul. 16, 2022
9 Cable Talent microwave A81'S_'¥I;‘ 2/:\? MAM N/A Oct. 15, 2022
10 Cable Talent microwave | A40-2222-92M N/A Nov. 30, 2022
Measurement EZ-EMC Ver.NB
11 Software Farad ~03A1-01 N/A N/A
SP9500 5G
12 Wireless Test StarPoint SP9500 SP9500-20335 Apr. 19, 2022
Platform
13 | 966 Chamber RM 9°6*6 N/A Jul. 24, 2022
Room
Conducted Measurement
ltem Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 MXA Signal Analyzer Keysight N9020A MY49100060 Jul. 24, 2022
2 Power Splitter Mini-Circuits | ZFRSC-183-S+ SF103501511S Jul. 24, 2022
3 | SP9500 ggt}’(\)"r:ﬁ'ess Test | starPoint SP9500 SP9500-20335 |  Jul. 24, 2022
4 | ConstTemp. & Humidity Bell BTH-50C 20170306001 Feb. 19, 2023
Chamber
5* M“'t"OUtspl:‘;gf Power | Gwinstek | GPC-3030DN EK880675 Jul. 25, 2023
6 Signal Analyzer R&S FSQ-26 200822 Feb. 19, 2023

Remark: "N/A” denotes no model name, serial no. or calibration specified.
Except * item, all calibration period of equipment list is one year.

“*” calibration period of equipment list is three year.
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5. EUT TEST PHOTO

Radiated Emissions Test Photos

9 kHz to 30 MHz
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Radiated Emissions Test Photos

30 MHz to 1 GHz
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APPENDIX A - OUTPUT POWER
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SA_n77 (SISO)

System | Band | Channel Testltem Mifflﬂged EIRP
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;1.0F T-5-OF DM Pli2 BPSK_Inner_1RB_Lef.PC3 2114 | 2203
NR | n77 | 630334 |2.1046 RF power oulputn77_10MHz_30kHz_630334:2.DF T-s-OFDM P1i2 BPSK_Inner_1RB_RightPC3 | 2122 | 22.11
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;3.DF T-5-OF DM PIi2 BPSK_Inner_FulLPC3 2143 | 2232
NR_| n77 | 630334 [2.1046 RF power outputn77_10MHz_30kHz_630334;4:DF T-s-OF DM PIi2 BPSK_Edge_1RB_Lef.PC3 214 21.99
NR_| n77 | 630334 |2.1046 RF power oulputn77_10MHz_30kHz_530334;5,DF T-s-OFDM Pli2 BPSK_Edge_1RB_RightPC3 | 21.18 | 22.07
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;6.DF T-s-OFDM PIi2 BPSK_Outer_Full.PC3 2133 | 222
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;7.DF T-s-OFDM QPSK_Inner_1RB_LeftPC3 2113 | 2202
NR_| n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334,8.DF T-5-OFDM QPSK_lnner_1RB_RightPC3 2123 | 2212
NR_| n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;9:DF T-s-OF DM QPSK_Inner_FulLPC3 214 2229
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;10,DFT-5-OFDM QPSK_Edge_1RB_Lef,PC3 2107 | 2196
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;11,DFT-s-OFDM QPSK_Edge_1RB_RightPC3 2122 | 22.11
NR | n77 | 630334 [2.1046 RF power outputn77_10MHz_30kHz_630334;12:DFT-s-OFDM QPSK_Outer_Ful:PC3 2131 222
NR | n77 | 630334 [2.1046 RF power outputn77_10MHz_30kHz_630334;13:DFT-s-OFDM 16QAM_Inner_1RB_Left.PC3 2119 | 2208
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;14:DFT-s-OFDM 16QAM_Inner_1RB_RightPC3 2131 222
NR | n77 | 630334 |2.1046 RF power oulputn77_10MHz_30KkHz_630334,15;,DFT-5-OFDM 16QAM_Inner_FulLPC3 2132 | 2221
NR | n77 | 630334 [2.1046 RF power outputn77_10MHz_30kHz_630334;16:DFT-s- OFDM 16QAM_Edge_1RB_LeftPC3 2117 | 2206
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;17.DFT-s.OFDM 16QAM_Edge_1RB_RightPC3 2111 22
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;18:DFT-s-OFDM 16QAM_Outer_Full.PC3 2131 222
NR_ | n77 | 630334 |2.1046 RF power oulputn77_10MHz_30kHz_630334,19,DFT-s-OF DM G4QAM_Inner_1RB_Left.PC3 2103 | 2182
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;20:DF T-s-OF DM 64QAM_Inner_1RB_RightPC3 2112 | 2201
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz._30kHz_630334;21;DFT-s-OFDM 64QAM_Inner_Full,PC3 2138 | 2227
NR_ | n77 | 630334 [2.1046 RF power outputn77_10MHz_30kHz_630334;22:DF -5 OFDM 64QAM_Edge_1RB_LeftPC3 2091 218
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334,23.DFT-s-OFDM 64QAM_Edge_1RB_Right.PC3 2073 | 2182
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;24.DFT-5-OF DM 64QAM_Outer_Full.PC3 2102 | 2191
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;25,DFT-s-OFDM 256QAM_Inner_1RB_LeftPC3 2069 | 2158
NR | n77 | 630334 [2.1046 RF power outputn77_10MHz_30kHz_630334;26,DF -5 OF DM 266QAM_Inner_1RB_Right;PC3 2086 | 2175
NR_| n77 | 630334 [2.1046 RF power outputn77_10MHz_30kHz_630334;27;:DFT-s-OFDM 266QAM_Inner_Ful,PC3 2080 | 2178
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;28,DFT-s-OFDM 256QAM_Edge_1RB_LefPC3 206 2149
NR | n77 | 630333 |2.1046 RF power outputn77_10MHz_30kHz_630334;29,DF T-s- OFDM 266QAM_Edge_1RB_RightPC3 2071 2156
NR_| n77 | 630334 [2.1046 RF power outputn77_10MHz_30kHz_630334;30;DFT-s- OF DM 266QAM_Outer_FUlLPC3 198 2069
NR | n77 | 630334 [2.1046 RF power outputn77_10MHz_30kHz_630334;31;CP-OFDM QPSK_Inner_1RB_LeftPC3 2106 | 2195
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;32,CP-OFDM QPSK_Inner_1RB_Right,PC3 211 21.99
NR_ | n77 | 630334 |2.1046 RF power oulputn77_10MHz_30kHz_630334,33,CP-OFDM QPSK_Inner_Ful.PC3 2132 | 2221
NR | n77 | 630334 [2.1046 RF power outputn77_10MHz_30kHz_630334;34:CP-OFDM QPSK_Edge_1RB_LeftPC3 2096 | 2185
NR_ | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;35.CP-OFDM QPSK_Edge_1RB_Right;PC3 2107 | 219
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;36;CP-OFDM QPSK_Outer_Full.PC3 2120 | 2218
NR_| n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334,37,CP-OFDM 16QAM_Inner_1RB_Lef.PC3 2111 22
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;38,CP-OFDM 16QAM_Inner_1RB_RightPC3 2132 | 2221
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;39,CP-OFDM 16QAM_Inner_Ful.PC3 2138 | 2227
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;40;CP-OFDM 16QAM_Edge_1RB_LefPC3 2133 | 222
NR_| n77 | 630334 [2.1046 RF power outputn77_10MHz_30kHz_630334;41:CP-OFDM 16QAM_Edge_1RB_RightPC3 2146 | 2235
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;42,CP-OFDM 16QAM_Outer_FulLPC3 2135 | 2224
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;43,CP-OFDM 64QAM_Inner_1RB_Lef.PC3 2060 | 2158
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334:44,CP-OF DM 64QAM_Inner_1RB_RightPC3 2119 | 2208
NR_| n77 | 630334 [2.1046 RF power outputn77_10MHz_30kHz_630334;45,CP-OF DM 64QAM_Inner_Ful.PC3 2143 | 2232
NR_| n77 | 630334 [2.1046 RF power outputn77_10MHz_30kHz_630334;46.CP-OF DM 64QAM_Edge_1RB_Lef,PC3 2018 | 2107
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;47.CP-OFDM 64QAM_Edge_1RB_RightPC3 2073 | 2162
NR | n77 | 630334 [2.1046 RF power outputn77_10MHz_30kHz_630334;48,CP-OF DM 640AM_Outer_FUlLPC3 1977 | 2066
NR | n77 | 630334 [2.1046 RF power outputn77_10MHz_30kHz_630334;49,CP-OFDM 256QAM_lnner_1RB_LeftPC3 1892 | 19.81
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;50;CP-OF DM 2560AM_Inner_1RB_RightPC3 1880 | 19.78
NR | n77 | 630334 |2.1046 RF power oulputn7_10MHz_30kHz_630334;51,CP-OF DM 256QAM_Inner_FulLPC3 1886 | 19.75
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;52,CP-OF DM 2560AM_Edge_1RB_LeftPC3 1869 | 1958
NR | n77 | 630334 [2.1046 RF power outputn77_10MHz_30kHz_630334;53.CP-OF DM 2560AM_Edge_1RB_RightPC3 1886 | 19.75
NR | n77 | 630334 |2.1046 RF power outputn77_10MHz_30kHz_630334;54:CP-OF DM 256QAM_Outer_Full:PC3 1782 | 18.71
NR | n77 | 633334 |2.1046 RF power oulputn77_10MHz_30kHz_633334;1.DF T-s-OFDM PI/2 BPSK_Inner_1RB_Lef.PC3 2120 | 2218
NR | n77 | 633334 |2.1046 RF power oulputn77_10MHz_30kHz_633334,2,0F T-s-OF DM PIi2 BPSK_Inner_1RB_RightPC3 | 21.32 | 22.21
NR_ | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334;3.DF T-s-OFDM PI/2 BPSK_Inner_Ful,PC3 2156 | 2245
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334:4:DF T-s-OFDM PI/2 BPSK_Edge_1RB_Lef.PC3 2121 221
NR | n77 | 633334 |2.1046 RF power oulputn77_10MHz_30kHz_633334:5.0F T-s-OF DM Pli2 BPSK_Edge_1RB_RightPC3 | 2125 | 22.14
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334;6.0F T-5-OFDM PIi2 BPSK_Outer_Ful.PC3 2144 | 2233
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334;7:DF T-s-OFDM QPSK_Inner_1RB_LeftPC3 2127 | 2216
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz._30kHz._633334;8,DF T-s-OFDM QPSK_Inner_1RB_RightPC3 2134 | 2223
NR_ | n77 | 633334 [2.1046 RF power outputn77_10MHz_30kHz_633334;9.0F T-s-OF DM QPSK_Inner_FulLPC3 2155 | 2044
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334,10,DFT-s- OFDM QPSK_Edge_1RB_LefPC3 2122 | 2.1
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334;11;DFT-s-OFDM QPSK_Edge_1RB_RightPC3 2128 | 2247
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334,12;DFT-s-OFDM QPSK_Outer_Ful:PC3 2145 | 2234
NR_ | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334,13;DFT-5.OFDM 16QAM_Inner_1RB_Lef.PC3 2119 | 2208
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334;14:DFT-s-OFDM 16QAM_Inner_1RB_RightPC3 2124 | 2213
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334;15,DFT-s-OFDM 16QAM_Inner_Full,PC3 2157 | 2246
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334,16,DFT-s. OFDM 16QAM_Edge_1RB_Left.PC3 2132 | 2221
NR | n77 | 633334 [2.1046 RF power outputn77_10MHz_30kHz_633334;17:DFT-s-OFDM 16QAM_Edge_1RB_RightPC3 2138 | 2027
NR | n77 | 633334 [2.1046 RF power outputn77_10MHz_30kHz_633334;18:DFT-s-OFDM 16QAM_Outer_Full.PC3 215 2239
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334;19.DFT-s-OFDM 64QAM_Inner_1RB_Left,PC3 2121 221
NR_ | n77 | 633334 |2.1046 RF power oulputn77_10MHz_30kHz_6323334,20,DF T -5-OF DM 64QAM_Inner_1RB_RightPC3 21.31 222
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334;21:DFT-s OFDM 64QAM_Inner_Ful.PC3 2155 | 2044
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334;22:DF T-s. OFDM 64QAM_Edge_1RB_Left PC3 2079 | 2168
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334;23.DF T-s-OFDM 64QAM_Edge_1RB_Right:PC3 2115 | 2204
NR | n77 | 633334 |2.1046 RF power oulputn77_10MHz_30kHz_633334,24,DFT-s-OF DM 64QAM_Outer_FUll,PC3 2112 | 2201
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334;25:DFT-s-OFDM 256QAM_Inner_1RB_LeftPC3 2097 | 2186
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz._30kHz_633334;26,DFT-s-OFDM 256QAM_Inner_1RB_Right;PC3 2004 | 2183
NR_ | n77 | 633334 [2.1046 RF power outputn77_10MHz_30kHz_633334;27;DFT-s- OF DM 256QAM_Inner_Full,PC3 2111 22
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System | Band | Channel Testitem M?flﬂ;e“ EIRP
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334:28.DF T-s-OFDM 256QAM_Edge_1RB_LeftPC3 2072 | 2161
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334:20.DFT-s-OF DM 2560AM_Edge_1RE_Right.PC3 2077 | 2166
NR | n77 | 633334 |2.1048 RF power outputn77_10MHz_30kHz_633334:30.DFT-s-OF DM 2560AM_Outer_Ful-PC3 19.91 208
NR | n77 | 633334 |2.1046 RF power oulputn77_10MHz_30kHz_633334.31:CP-OFDM QPSK_Inner_1RB_LeftPC3 215 | 2230
NR_ | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334:32:CP-OFDM QPSK_Inner_1RB_RightPC3 2148 | 2037
NR | n77 | 633334 |2.1046 RF power oulputn77_10MHz_30kHz_633334:33.CP-OFDM QPSK_Inner_Full.PC3 2173 | 2262
NR | n77 | 633334 |2.1046 RF power oulputn77_10MHz_30kHz_633334,34.CP-OFDM QPSK_Edge_1RB_LeflPC3 2133 | 2222
NR | n77 | 633334 |2.1046 RF power oulputn77_10MHz_30kHz_633334,35.CP-OFDM QPSK_Edge_1RB_RightPC3 2142 | 2231
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334,36.CP-OFDM QPSK_Outer_Ful.PC3 2162 | 2251
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334:37.CP-OFDM 16QAM_Inner_1RB_Lef.PC3 2148 | 2237
NR | n77 | 633334 |2.1046 RF power oulputn77_10MHz_30KHz_633334.38.CP-OFDM 160AM_Inner_1RB_RightPC3 215 | 2239
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334:39:CP-OFDM 16QAM_Inner_Full.PC3 217 | 2259
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334:40.CP-OFDM 16QAM_Edge_1RB_LeftPC3 2147 | 2236
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334:41.CP-OFDM 16QAM_Edge_1RB_RightPC3 2155 | 2244
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334:42,CP-OFDM 16QAM_Outer_Ful:PC2 2164 | 2253
NR | n77 | 633334 |21046 RF power outputn77_10MHz_30kHz_633334:43;CP-OFDM 64QAM_Inner_1RB_Lef:PC3 2095 | 2184
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334:44.CP-OFDM 640AM_Inner_1RB_RightPC3 2142 | 2231
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334:45.CP-OFDM 640AM_Inner_FullL.PC3 2174 | 2263
NR | n77 | 633334 |2.1045 RF power outputn77_10MHz_30kHz_633334:46.CP-OFDM 640AM_Edge_1RB_LeftPC3 2006 | 2185
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334:47:CP-OFDM 640AM_Edge_1RB_RightPC3 214 21.99
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334:48,CP-OFDM 64QAM_Outer_Ful.PC2 2021 211
NR | n77 | 633334 |2.1046 RF power oulputn77_10MHz_30kHz_633334.40,CP-OF DM 256QAM_Inner_1RB_LeftPC3 1000 | 19.08
NR_ | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334;50.CP-OFDM 256QAM_Inner_1RB_Right:PC3 1917 | 2006
NR_ | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334;51:CP-OFDM 256QAM_Inner_Ful.PC3 1917 | 2006
NR | n77 | 633334 |2.1046 RF power oulputn77_10MHz_30kHz_633334,52,CP-OFDM 256QAM_Edge_1RB_LeflPC3 18.81 19.7
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz_30kHz_633334:53.CP-OFDM 2560AM_Edge_1RB_RightPC3 1804 | 19.83
NR | n77 | 633334 |2.1046 RF power outputn77_10MHz._30kHz_633334:54.CP-OF DM 256QAM_Outer_Full:PC3 18 18.89
NR | n77 | 6356332 |2.1046 RF power outputn77_10MHz._30kHz_ 636332 1.0FT-s-OFDM P2 BPSK_Inner_1RB_LeftPC3 2119 | 22.08
NR | n77 | 636332 |2.1046 RF power oulputn77_10MHz_30kHz_636332.2.DF T-s-OF DM PI/2 BPSK_Inner_1RB_RightPC3 | 21.05 | 2194
NR | n77 | 635332 |2.1046 RF power oulputn77_10MHz_30KkHz_636332.3.DF T-5.OF DM P2 BPSK_Inner_Ful.PC3 2142 | 2231
NR | n77 | 635332 |2.1046 RF power outputn77_10MHz_30kHz_636332:4:DF T-5-OFDM P2 BPSK_Edge_1RB_Lef.PC3 2112 | 2201
NR | n77 | 636332 |2.1046 RF power outputn77_10MHz_30kHz_636332:5;DF T-s-OF DM PI/2 BPSK_Edge_1RB_RightPC3 | 21.01 210
NR | n77 | 635332 |2.1046 RF power outputn77_10MHz_30kHz_636332:6:0F T-s-OFDM P2 BPSK_Outer_FULPC3 213 | 2219
NR | n77 | 6356332 |2.1046 RF power outputn77_10MHz_30kHz_636332:7:DF T-s-OFDM QPSK_Inner_1RB_LeftPC3 2119 | 2008
NR | n77 | 636332 |2.1048 RF power outputn77_10MHz_30kHz_636332:8:DFT-s-OFDM QPSK_Inner_1RB_RightPC3 2108 | 2197
NR | n77 | 636332 |2.1046 RF power outputn77_10MHz_30kHz_636332:9:DFT-s-OFDM QPSK_Inner_Ful-PC3 2143 | 2232
NR | n77 | 636332 |2.1046 RF power oulputn77_10MHz_30kHz_636332.10,DFTs-OFDM QPSK_Edge_IRB_LeftPC3 2116 | 2205
NR | n77 | 636332 |2.1046 RF power outputn77_10MHz_30kHz_636332:11:DFT-s-OFDM QPSK_Edge_1RB_RightPC3 2105 | 2194
NR | n77 | 636332 |2.1046 RF power oulputn77_10MHz_30kHz_636332.12.DFT-5-OF DM QPSK_Outer_FUlLPC3 2133 | 2222
NR | n77 | 636332 |2.1046 RF power oulputn77_10MHz_30kHz_636332,13.DFT-5-OFDM 16QAM_Inner_1RB_Left.PC3 2119 | 2208
NR | n77 | 636332 |2.1046 RF power oulputn77_10MHz_30kHz_636332,14,DFT-5-OFDM 16QAM_Inner_1RB_RightPC3 2109 | 2198
NR | n77 | 636332 |2.1046 RF power outputn77_10MHz_30kHz_636332,15.DFT-s-OFDM 16QAM_Inner_Full.PC3 2142 | 2231
NR | n77 | 6356332 |2.1046 RF power outputn77_10MHz_30kHz_636332 16.DFT-s-OFDM 16QAM_Edge_1RB_LeftPC3 214 21.99
NR | n77 | 6356332 |2.1046 RF power outputn77_10MHz_30kHz_636332.17-DFT-5-OFDM 16QAM_Edge_1RB_RightPC3 2100 | 2198
NR | n77 | 635332 |2.1046 RF power oulputn77_10MHz_30kHz_636332.18.DFT-5-OFDM 160AM_Outer_FulLPC3 2137 | 2226
NR | n77 | 635332 |2.1046 RF power outputn77_10MHz_30kHz_636332:19:DFT-5-OF DM 64QAM_Inner_1RB_LeftPC3 2108 | 2197
NR | n77 | 635332 |2.1046 RF power outputn77_10MHz_30kHz_636332:20:DFT-5-OFDM 64QAM._Inner_1RB_RightPC3 2096 | 2185
NR | n77 | 635332 |2.1046 RF power outputn77_10MHz_30kHz_636332:21.DFT-5-OF DM 64QAM_Inner_FullPC3 2146 | 2235
NR | n77 | 635332 |2.1046 RF power outputn77_10MHz_30kHz_636332:22:DFT-s-OFDM 64QAM_Edge_1RB_LeftPC3 21.05 | 2194
NR | n77 | 6356332 |2.1046 RF power outputn77_10MHz_30kHz_636332:23:DFT-5-OFDM 64QAM_Edge_1RB_RightPC3 2102 | 2191
NR | n77 | 636332 |2.1048 RF power outputn77_10MHz_30kHz_636332:24.DFT-s-OFDM 64QAM_Outer_FulLPC3 2107 | 219
NR | n77 | 635332 |2.1046 RF power outputn77_10MHz_30KHz_636332:25.DFT-5-OF DM 2560AM_Inner_1RB_LefPC3 2112 | 2201
NR_ | n77 | 638332 |2.1046 RF power outputn77_10MHz_30kHz_636332:26.DFT-s-OF DM 256QAM_Inner_1RB_Right:PC3 21 21.89
NR | n77 | 636332 |2.1046 RF power oulputn77_10MHz_30kHz_636332,27.DFT-s-OF DM 2560AM_Inner_Full.PC3 2114 | 2203
NR | n77 | 636332 |2.1046 RF power ouputn77_10MHz_30kHz_636332.28,DF T-5-OFDM 2560AM_Edge_1RB_LeftPC3 2072 | 2161
NR_ | n77 | 636332 |2.1046 RF power oulputn77_10MHz_30kHz_636332,29.DFT-5-OF DM 2560AM_Edge_1RB_Right.PC3 206 2149
NR | n77 | 636332 |2.1046 RF power outputn77_10MHz_30kHz_636332;30:DFT-5-OF DM 256QAM_Outer_Ful-PC3 19.81 207
NR | n77 | 636332 |2.1046 RF power outputn77_10MHz_30kHz 636332:31.CP-OFDM QPSK_Inner_1RB_LeftPC3 214 2229
NR | n77 | 635332 |2.1046 RF power oulputn77_10MHz_30kHz_636332.32.CP-OFDM QPSK_Inner_1RB_RightPC3 2126 | 2245
NR | n77 | 6356332 |2.1046 RF power outputn77_10MHz_30kHz_636332:33:CP-OFDM QPSK_Inner_Full.PC3 2169 | 2258
NR | n77 | 635332 |2.1046 RF power outputn77_10MHz_30kHz_636332;34.CP-OFDM QPSK_Edge_1RB_LeftPC3 2136 | 2225
NR | n77 | 635332 |2.1046 RF power outputn77_10MHz_30kHz_636332:35.CP-OFDM QPSK_Edge_1RB_RightPC3 2112 | 2201
NR | n77 | 635332 |2.1046 RF power oulputn77_10MHz_30KHz_636332.36.CP-OFDM QPSK_Outer_FUILPC3 2185 | 2044
NR | n77 | 6356332 |2.1046 RF power outputn77_10MHz_30kHz_636332:37:CP-OFDM 16QAM_Inner_1RB_Lef:PC3 2153 | 2042
NR | n77 | 635332 |2.1046 RF power outputn77_10MHz_30kHz_636332:38.CP-OFDM 16QAM_Inner_1RB_RightPC3 214 2229
NR | n77 | 635332 |2.1046 RF power outputn77_10MHz_30kHz_636332;39.CP-OFDM 16QAM_Inner_FulL.PC3 2164 | 2253
NR | n77 | 636332 |2.1045 RF power outputn77_10MHz_30kHz_636332:40.CP-OFDM 160AM_Edge_1RB_LeftPC3 2161 225
NR | n77 | 636332 |2.1046 RF power outputn77_10MHz_30kHz_636332:41:CP-OFDM 160AM_Edge_1RB_RightPC3 21.21 22.1
NR | n77 | 636332 |2.1046 RF power outputn77_10MHz_30kHz_636332:42:CP-OFDM 16QAM_Outer_Ful.PC2 2186 | 2245
NR | n77 | 6356332 |2.1046 RF power oulputn77_10MHz_30kHz_636332.43,CP-OFDM 640AM_Inner_1RB_Lef.PC3 2005 | 2184
NR | n77 | 636332 |2.1046 RF power outputn77_10MHz_30kHz_636332:44.CP-OFDM 64QAM_lnner_1RB_RightPC3 2081 217
NR | n77 | 636332 |2.1046 RF power outputn77_10MHz_30kHz_636332:45.CP-OFDM 64QAM_lnner_Ful.PC3 2168 | 2257
NR | n77 | 636332 |2.1046 RF power oulputn77_10MHz_30kHz_636332,46,CP-OFDM 64QAM_Edge_1RB_LefiPC3 2052 | 2141
NR | n77 | 6356332 |2.1046 RF power outputn77_10MHz_30kHz_636332:47.CP-OFDM 640AM_Edge_1RB_RightPC3 204 2129
NR | n77 | 6356332 |2.1046 RF power outputn77_10MHz_30kHz_636332:48,;CP-OFDM 64QAM_Outer Ful:PC2 2005 | 2094
NR | n77 | 6356332 |2.1046 RF power outputn77_10MHz._30kHz_636332:49.CP-OF DM 256QAM_Inner_1RB_LeftPC3 19 1989
NR | n77 | 635332 |2.1046 RF power outputn77_10MHz_30KHz_636332:50.CP-OFDM 256QAM_Inner_1RB_Right-PC3 18.91 198
NR | n77 | 635332 |2.1046 RF power oulputn77_10MHz_30KkHz_636332:51.CP-OFDM 256QAM_Inner_FUILPC3 1916 | 2005
NR | n77 | 635332 |2.1046 RF power outputn77_10MHz_30kHz_636332:52:CP-OFDM 256QAM_Edge_1RB_LeftPC3 18.04 | 19.83
NR | n77 | 635332 |2.1046 RF power outputn77_10MHz_30kHz_636332:53.CP-OFDM 256QAM_Edge_1RB_RightPC3 1882 | 1971
NR | n77 | 635332 |2.1046 RF power outputn77_10MHz_30kHz_636332:54.CP-OF DM 256QAM_Outer_Full:PC3 1796 | 18.85
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NR | w77 | 630500 |2.1046 RF power outputn7T_15MHz_30kHz_530500;1,0F T-= OFDM FII2 BPSK_Inner_1RB_LeRPC3 7143 | 2202
NR_| n77 | 630500 |7.1046 RF power outputn77_15MHz_30kHz_630500:2,DF T=.OFDM PI2 BPSK_Inner_1RB_RightPC3 | 2133 | 2222
NR | n77 | 630500 |2.1046 RF power outputn77_15MHz_30kHz_ 630500,3,DF T-=-OFDM FI2 BPSK_Inner_Full,PC3 2162 | 225
NR | n77 | 630500 |2.1048 RF power outputn77 15MHz_30kHz 305004, DFT-=.OFDM PI2 BPSK_Edge 1R, Lem.PC3 82 | 2181
NR | n77 | 630500 |2.1048 RF power outputn77 15MFz 30kHz £30500,5,DF 1= OFDM PI2 BPSK_Edge 1RB_RightPC3 | 2147 | 22.06
NR_| n77 | 630500 |2.1048 RF power outputn7? 15MHz_30kHz 630500,5,DF T-=.OFDM PIZ BPSK_Outer FulLPC3 2147 | 2235
NR | n77 | 630500 |2.1046 RF power outputn77_15MHz_30kHz 630500;7.DFT-= OFDM QPSK_Inner_1RB. LeRPC3 2111 2
NR | n77 | 630500 |2.1046 RF power outputn77_15Mrz_30kHz_630500;5,DF T-= OFDM QPSK_Inner_1RB_RightPC3 7133 | 2
NR | n77 | 630500 |2.1046 RF power oulputn?_15MHz_30kHz 630500,9,0F T-= OFDM QPSK_Inner_Ful;PC3 715 | 2249
NR | n77 | 630500 |2.1046 RF power oulputn77_15MHz_30kHz_630500;10.0FT-=-0OFDM GPSK_Edge_1RE_LSRPC3 052 | 216
NR | n77 | 630500 |2.1046 RF power outputn77_15MHz_30kHz_630500;11.0F T-=-OF DM QPSK_Edge_1RB_RightPC3 2146 | 2205
NR | n77 | 630500 |2.1048 RF power oulputn7?_15MHz_30kHz_630500;12.DF T-=-OFDM QPSK_Outer Ful PC3 2145 | 2.3
NR | n77 | 630500 |2.1048 RF poweroutputn77 15MHz_30kHz 630500;13.DF T-s OFDM 18QAM Inner 1RB_LeRPC3 2107 | 2196
NR | n77 | 630500 |2.1048 RF power outputn?7_15Mrz_30kHz_630500;14.DF T-s OFDM 16QAM_inner_1RB._RightPC3 2128 | 2245
NR_| n77 | 630500 |2.1046 RF power outputn77 15Mrz_30kHz 630500;15.DF T-s OFDM 18QAM Inner FUlLPC3 2182 | 2251
NR | n77 | 630500 |2.1046 RF poweroutputn77_15MHz_30kHz_630500;16.DFT-s OFDM 16QAM_Edge._1RB_LeRPC3 208 | 2179
NR | n77 | 630500 |2.1046 RF power oulputn?_15MHz_30kHz 630500;17.DF T-= OF DM 160AM_Edge._1RB_RightPC3 09 | 2158
NR | n77 | 630500 |2.1048 RF power oulputn7?_15MHz_30kHz_630500;15.DF T-s-OF DM 160AM_Outer_FulLPC3 2151 | 224
NR_ | n77 | 630500 |2.1046 RF power outputn77_15MHz_30kHz_630500;19.0FT-s OF DM 640AM_Inner_1RB_LeRPC3 2065 | 2154
NR | n77 | 630500 |2.1046 RF power outputn77_15MHz_30kHz_630500,20.0F T-s- OFDM B2QAM_Inner_1RB_RightPC3 2089 | 21.78
NR | n77 | 630500 |2.1048 RF power outputn77 15MFz_30kHz_630500,21.0F T-s OF DM 64QAM_Inner FulLPC3 2155 | 2244
NR | n77 | 630500 |2.1048 RF power outputn77_15Mrz_30kHz_630500,22.DF T-s OF DM B4QAM_Edge,_1RB_LeRPC3 2081 | 218
NR | n77 | 630500 |2.1046 RF power ouputn77_15Mrz_30kHz 630500,23.0F T-= OF DM 640AM_Edge._1RB_RightPC3 2147 | 2206
NR | n77 | 630500 |2.1046 RF power outputn77_15Mz_30kHz_630500,24.DF T-s OFDM B4QAM_Outer_FulLPC3 2121 | 224
NR | n77 | 630500 |2.1046 RF power ouputn77_15MHz_30kHz 630500,25.DF T OF DM 2550AN_inner_1RE_LeR,PC3 208 | 2179
NR | n77 | 630500 |2.1046 RF power outputn7T 1 5MHz_30kHz_630500,26.0F T-=- OF DM 256QAM_Inner_1RB_RightPC3 | 21.13 | 2202
NR | n77 | 630500 |2.1048 RF power outputn77 15MHz_30kHz £30500,27.DFT-s OFDM 2560AM_Inner_Full,PC3 2122 | 2211
NR_| n77 | 630500 |2.1046 RF power outputn77_15MHz_30kHz_630500,26.0F T-s OFDM 256QAM_Edge_1RB_LeiPCa 2052 | 2141
NR | n77 | 630500 |2.1046 RF power outputn77 15MHz_30kHz £30500,29.DF T-s OFDM 2560AM_Edge 1RB_RightPC3 | 2076 | 2165
NR | n77 | 630500 |2.1048 RF poweroutputn77 15Mrz_30kHz_630500,30.DFT-s OF DM 256QAM Outer FulLPC3 2001 | 209
NR | n77 | 630500 |2.1046 RF power outputn77_15Mrz_30kHz_630500,31.CP-OF DM QPSK_inner 1RB_LeR:PC3 2191 | 222
NR_| n77 | 630500 |2.1046 RF power outputn77_15Mriz_30kHz_630500,32.CP-OF DM QPSK_Inner_1RB_RightPC3 2158 | 2247
NR | n77 | 630500 |2.1046 RF power outputn77_15MHz_30kHz_ 630500;33.CP-OFDM QPSK_inner_FUlLPC3 2175 | 2264
NR | n77 | 630500 |2.1046 RF power outputn77_15MHz_30kHz_ 630500;34.CP-OFDM QPSK_Edgs_1RB_LeRPCa 2106 | 2157
NR | n77 | 630500 |2.1048 RF power outputn77 15MHz_30kHz £30500,35.CP-OFDM QPSK_Edge 1RB_RightPC3 2135 | 2274
NR_| n77 | 630500 |2.1046 RF power oulputn77_15MHz_30kHz_630500,35.CP-OFDM QPSK_Outer_Ful.PC3 2144 | 7233
NR | n77 | 630500 |2.1046 RF power outputn77_15MHz_30kHz 630500;37.CP-OFDM 16QAM_Inner 1RB_LePC3 2148 | 2237
NR | n77 | 630500 |2.1048 RF poweroutputn?7 15Mrz 30kHz 630500,35.CF-OFDM 15QAM Inner 1RB_RightPC3 2157 | 2248
NR | n77 | 630500 |2.1046 RF power ouputn77_15Mrz_30kHz 630500;39,CP-OF DM 16QAM_Inner_FulLPC3 2176 | 2265
NR | n77 | 630500 |2.1046 RF power oulputn7?_15MHz_30kHz 630500;40,CP-OF DM 16QAM_Edae_1RE_LeRPCH 2137 | 2.6
NR_| n77 | 630500 |2.1046 RF power outputn77_15MHz_30kHz_630500;41.CP-OF DM 150AM_Edge_1RB_RightPC3 2158 | 2247
NR | n77 | 630500 |2.1046 RF power outputn77_15MHz_30kHz_ 630500;42.CP-OFDM 16QAM_Outer Ful;PC3 2166 | 2255
NR | n77 | 630500 |2.1048 RF power outputn? 15MHz_30kHz 630500;43.CP-OFDM B40AM_Inner _1RB,_LefPC3 2088 | 2175
NR | n77 | 630500 |2.1048 RF power outputn77 15MHz 30kHz 630500;44.CP-OFDM B4QAM Inner 1RB_RightPC3 2107 | 2198
NR_| n77 | 630500 |2.1046 RF power outputn77_15MHz_30kHz 630500:45.CP-OF DM 640AM Inner FulLPC3 7176 | 2265
NR | n77 | 630500 |2.1046 RF power outputn77_15Mrz_30kHz 630500;46.CP-OFDM 63QAM_Edge 1RE LeRPC3 2073 | 2182
NR | n77 | 630500 |2.1046 RF power outputn77_15Mrz_30kHz. 630500;47.CP-OF DM B30AM_Edge_ 1RB_RightPC3 2095 | 2184
NR | n77 | 630500 |2.1046 FF power oulputn7?_15MHz_30kHz 630500;45.CP-OF DM 640AN_Outer FUlPC3 2045 | 2104
NR_| n77 | 630500 |2.1045 RF powsr ouputn7?_15MHz_30kHz_630500,49,CP-OF DM 2560ANM_Inner_1RB_LeRPC3 18.88 | 19.77
NR | n77 | 630500 |2.1046 RF power outputn77_15MHz_30kHz_630500,50.CP-OFDM 2560AM_Inner_1RB_RightPC3 19.05 | 19.95
NR | n77 | 630500 |2.1048 RF power outputn77 15MHz_30kHz £30500,51.CP-OFDM 2560AM Inner FUl.PC3 1848 | 2007
NR | n77 | 630500 |2.1048 RF power outputn7? 15MHz 30kHz 630500;52.CP-OFDM 2560AM Edge 1RB_LefPC3 1864 | 1953
NR | n77 | 630500 |2.1046 RF power outputn77_15Mrz_30kHz_ 630500,53.CP-OF DM 2560AM _Edge._1RB_RightPCa 881 | 197
NR_| n77 | 630500 |2.1046 RF power outputn77 15MHz_30kHz 630500,54.CP-OF DM 2560AM Outer Ful.PC3 1805 | 1894
NR | n77 | 633334 |2.1046 RF poweroutputn77_15MHz_30kHz 63333%;1,DFT-= OFDM PI2 BPSK_Inner_1RB_LefPC3 213 | 2219
NR | n77 | 633354 |2.1046 FF power oulputn77_15MHz_30kHz_635354.2,0F T-=-OFDM PI2 BFSK_Inner_1RE_RightPe3 | 2137 | 2295
NR | n77 | 633334 |2.1048 RF power outputn77 15MHz_30kHz £33334,3,DFT-=.OFDM PI2 BPSK_Inner FullPC3 2177 | 2265
NR_| n77 | 633334 |2.1046 RF power outputn77_15MHz_30kHz 6333344, DF T-= OFDM PI2 BPSK_Edge_iRB_LeRPC3 2109 | 2198
NR | n77 | 633334 |2.1048 RF power outputn77 15MHz_30kHz £33334,5,DFT-=.OFDM PI2 BPSK_Edge 1RB_RightPC3 | 2119 | 22.08
NR | n77 | 633334 |2.1046 RF power outputn77 15MHz_30kHz 633334,5,DF T-= OFDM PI/2 BPSK_Outer Full.PC3 2161 | 225
NR | n77 | 633334 |2.1046 RF power outputn77_15Mrz_30kHz_633334.7. DFT-= OFDM QFSK_Inner_1RB_LeRPC3 2129 | 2218
NR_| n77 | 633334 |2.1046 RF power outputn77_15MHz_30kHz 633334,5,DF T-e OFDM QPSK_Inner_1RB_RightPC3 714 | 2o
NR | n77 | 633334 |2.1046 RF power outputni77_15MHz_30kHz633334:9,DF T-= OFDM QPSK_iInner_Ful:PC3 2189 | 2278
NR | n77 | 633334 |2.1046 FF power oulputn7?_15MHz_30kHz 63353%;10.0FT-=-OF DM GPSK_Edge_1RE_LSRPC3 2143 | 202
NR | n77 | 633334 |2.1048 RF power outputn77 15MFz_30kHz 6£33334,11.DFT-s OFDM QPSK_Edge 1RB_RightPC3 2124 | 2213
NR | n77 | 633334 |2.1046 RF power outputn7? 15MHz_30kHz 633334,12.DFT-s OFDM QPSK_Outer FullPC3 2162 | 251
NR_| n77 | 633334 |2.1046 RF power outputn7? 15MHz_30kHz 633334,13.DFT-s. OFDM 160AM Inner_1RB_LePC3 2123 | 2242
NR | n77 | 633334 |2.1046 RF power outputn77 15MHz_30kHz 633334,14.DFT-s OFDM 18QAM. Inner 1RB._RightPC3 2154 | 2243
NR | n77 | 633334 |2.1046 RF power outputn77_15Mrz_30kHz_633334,15.DF T-s OF DM 16QAM_Inner_FUlLPC3 2182 | 2271
NR | n77 | 633334 |2.1046 RF power outputn7T_15MHz_30kHz_63353%,16.0F T-= OF DM 160AM_Edge._1RE_LeRPCa S IRE
NR_| n77 | 633334 |2.1046 RF poweroutputn77_15Mrz_30kHz_63333%,17.DF T OFDM 180AM_Edge_IRB_RightPC3 2133 | 2222
NR | n77 | 633334 |2.1046 RF power oulputn7?_15MHz_30kHz 63333%;18:DF T-s-OFDM 16QAM_Outer_FulLPC3 2169 | 2258
NR | n77 | 633334 |2.1046 RF power oulputn77_15MHz_30kHz_ 63333%,19.0F T-=- OF DM B40AM_Inner_1RB_LeiPC3 2052 | 2161
NR | n77 | 633334 |2.1048 RF poweroutputn77 15MHz_30kHz 633334.20.DF T-s OF DM B4QAM_Inner _1RB._RightPC3 2105 | 2144
NR_| n77 | 633334 |7.1046 RF power outputn77 15MFz_30kHz £33334,21.DFT-s OF DM 630AM Inner FulLPC3 7183 | 272
NR | n77 | 633334 |2.1046 RF power outputn77_15MHz 30kHz £33334.22.DF T-s OFDM 64QAM_Edge, 1RB_LeRPC3 2069 | 2158
NR | n77 | 633334 |2.1046 RF power outputn77_15Mrz_30kHz_633334.23.DF T-s OF DM 64QAM_Edge._1RB_RightPC3 7075 | 2167
NR | n77 | 633334 |21046 FF power oulputn7?_15MHz_30kHz 633534,24.0F T-s OF DM B40AM_Outer_FulLPC3 RE
NR | n77 | 633334 |2.1046 RF power oulputn7?_15MHz_30kHz_ 63333%,25.DF T-=-OF DM 256QAM _Inner_1RE_LeR,PC3 214 | 2199
NR_ | n77 | 633334 |2.1046 RF poweroutputn77_15MHz_30kHz_633334,26.0F T-s OFDM 256QAM_Inner_IRB_RightPC3 | 21.18 | 2207
NR | n77 | 633334 |2.1046 RF power outputn77_15MHz_30kHz_633334.27.DF T-s- OFDM 256QAM_Inner_Full,PC3 2153 | 2242

Page 32 of 146




Report No.: BTL-FCCP-4-2201C050

System | Band | Channel Testitem """Efﬁ;ed EIRP
NR | n77 | 533334 |2.1046 RF power oulputn77 15MFz_30kHz 633334.25,DF T-s OFDM 2560AM Edge 1RB LempC3 208 | 28
NR_| n77 | 533334 |2.1046 RF power oulputn77 15MHz 30kHz 633334.29.DF s OFDM 2560AM Edge 1RB RightPC3 | 2102 | 2181
NR | n77 | 633334 |2.1046 RF power outputn77_15MHz_30kHz_633334;30,DF T-s OFDM 256QAM_Outer_FulPC3 2021 | 214
NR | n77 | 533334 |2.1046 RF power oulputn77 15MHz 30kHz 633334;31.CP-OFDM QPSK_Inner 1RB, LemPC3 3158 | 2248
NR | n77 | 633334 |2.1046 RF power oulputn77_15MHz_30kHz_633334;32.CP-OFDM QPSK_Inner_1RB_RightPC3 2168 | 2257
NR_| n77 | 633334 |7.1046 RF power oulputn77_15MHz_30kHz 633334.33.CP-OF DM QPSK_Inner_FulLPC3 207 | 2296
NR | n77 | 633334 |2.1046 RF power outputni77_15MHz_30kHz_633334;34.CP-OFDM QPSK_Edge_ 1RB_LefPC3 2141 | 223
NR | n77 | 633334 |2.1046 RF power oulputn77 15MHz 30kHz 633334;35,CP-OFDM QPSK_Edgs 1RB_RightPC3 2148 | 237
NR | n77 | 533334 |2.1046 RF power outputn77_15MHz_30kHz_633334,36,CP-OF DM QPSK_Outer_Ful;PC3 T8z | 281
NR | nv7 | 533334 |2.1046 RF power outputn77 15MHz_30kHz 633334;37.CP-OFDM 160AM_Inner 1RB_LefPC3 2167 | 2256
NR | n77 | 533334 |2.1046 RF power oulputn77 15MHz_30kHz 633334,35.CP-OFDM 15QAM _Inner_1RB_RightPC3 7175 | 2264
NR | n77 | 633334 |2.1046 RF power oulputn?7_15MHz_30kHz_633334;39,CP-OFDM 16QAM_inner_FulLPC3 208 | 2267
NR | n77 | 532334 |2.1046 RF power oulputn7T_15MHz_30kHz_633334:40,CP-OF DM 160AM_Edge. 1RE_LeRPC3 2164 | 253
NR | n77 | 533334 |2.1046 RF power outputn77 15MHz_30kHz 633334:41.CP-OFDM 15QAM_Edge 1RB_RightPC3 217 | 2259
NR_| n77 | 533334 |2.1046 RF power oulputn77 15MHz_30kHz 633334.42.CP-OFDM 16QAM_Outer FulPC3 718 | 2279
NR | n77 | 633334 |2.1046 RF power outputn77_15MHz_30kHz_633334:43,CP-OF DM B4QAM_Inner_1RB_LeRPC3 2147 | 2236
NR | n77 | 533334 |2.1045 RF power outputn77 15MHz 30kHz 633334,44.CP-OFDM B4QAM _Inner _1RB_RightPC3 7154 | 2243
NR | n77 | 633334 |2.1046 RF power oulputn77_15MHz_30kHz_633334:45,CP-OF DM B40AM_inner_FulLPC3 208 | 2268
NR_| n77 | 633334 |2.1046 RF power oulputn?7_15MHz_30kHz_63333446,CP-OF DM B40AM_Edge 1RE_LefPC3 2092 | el
NR | n77 | 633334 |2.1046 RF power outputni77_15MHz_30kHz 633334 47.CP-OFDM 64QAM_Edae_1RB_RightPC3 209 | 2185
NR | n77 | 533334 |2.1046 RF power outputn77 15MFz_30kHz 633334:45,CP-OFDM B4QAM_Outer Ful,PC3 2043 | 2132
NR | n77 | 633334 |2.1046 RF power outputn77_15MHz_30kHz_ 633334 49,CP-OF DM 2560AM_Inner_1RB_LeRPC3 9.6 | 2005
NR | n77 | 533334 |2.1045 RF power outputn77 15MHz_30kHz 633334;50.CP-OFDM 25604M Inner_1RB_RightPC3 1822 | 2011
NR | n77 | 533334 |2.1046 RF power oulputn77 15MHz 30kHz 633334;51.CP-OFDM 25608M Inner FulPC3 1943 | 2032
NR | n77 | 633334 |2.1046 RF power oulputn77_15MHz_30kHz_633334;52.CP-OFDM 2550AM_Edge_1RB_LefiPC3 1876 | 1965
NR | n77 | 533334 |2.1046 RF power oulputn77_15MHz_30kHz 635334 .53,CP-OF DM 2560AM_Edge_1RB_FightPC3 7880 | 19.78
NR | n77 | 533334 |2.1046 RF power oulputn77 15MHz_30kHz 633334;54,CP-OFDM 2580AM Outer Ful.PC3 1818 | 1907
NR_| n77 | 538166 |2.1046 RF power oulputn77 15MHz 30kHz 635166;1.0F -5 OFDM PI2 BPSK_Inner_1RB_LeRPC3 2125 | 2204
NR | n77 | 636186 |2.1046 RF power outputn77_15MHz_30kHz_636166,2,DF T-=-OFDM PL2 BPSK_Inner_1RB_RightPC3 | 2119 | 22.08
NR | n77 | 538166 |2.1046 RF power outputn77 15MHz 30kHz 635166;3.DFT-s-OFDM PI2 BPSK_Inner Ful.PC3 7169 | 2255
NR | n77 | 538166 |2.1046 RF power oulputn77_15MHz_30kHz_635166,4.DF T-s OFDM PI2 BPSK_Edge_1RB_LeiPC3 711 | 2199
NR_| n77 | 636166 |2.1046 RF power oulputn77 15MHz_30kHz 6361665 DF T-s OFDM PIZ BPSK_Edge 1RB._RightPC3 2 7189
NR | n77 | 636166 |2.1046 RF power outputn77_15MHz_30kHz_635156;6,DF T-s-OFDM PI2 BPSK_Outer FullPC3 2155 | 244
NR | n77 | 538168 |2.1046 RF power outputn77 15MFz_30kHz 636166.7,0FT-s OFDM QPSK_Inner 1R, Le,PC3 2120 | 2218
NR | n77 | 636166 |2.1046 RF power outputn77_15MHz_30kHz_635156;3,0F T-s- OFDM QPSK_Inner_1RB_RightPC3 2119 | 2208
NR_| n77 | 636166 |2.1046 RF power outputni77_15MHz_30kHz_636166,9,0F T-s OFDM QPSK_lnner_Ful,PC3 2175 | 2264
NR_ | n77 | B38166 |2.1046 RF power oulputn77 15MHz_30kHz 635166;10,DFT-=OFDM QPSK_Edge 1RB_LePC3 211 | 2199
NR | n77 | 538166 |2.1046 RF power outputn77_15MFz_30kHz 636166;11.0F T-s OF DM QPSK_Edge_1RB_RightPC3 2102 | 2191
NR | n77 | 636166 |2.1046 RF power oulputn7T 15MHz_30kHz_635156,12.DF T=-OF DM QPSK_Outer FUlPC2 2156 | 2245
NR | n77 | 638166 |2.1046 RF power oulputn77 15MHz_30kHz 635156;13,DF = OFDM 16QAM Inner 1RB_LeAPC3 2123 | 2242
NR_| n77 | 538166 |2.1046 RF power oulputn77 15MHz 30kHz 635166;14.DF -5 OFDM 18QAM Inner 1RB_RightPC3 7115 | 2m
NR | n77 | 636166 |2.1046 RF power outputni77_15MHz_30kHz_636166;15,DF T-s OFDM 18QAM_ Inner_Ful.PC3 218 | 2269
NR | n77 | 538166 |2.1046 RF power outputn77 15MHz 30kHz 635166,16,DFT-=OFDM 16QAM Edge 1RB_LePC3 2111 2
NR | n77 | 638166 |2.1046 RF power oulputn77_15MHz_30kHz_635156;17.DF s OFDM 16QAM_Edge_1RB_RightPC3 3114 | 2203
NR_| n77 | 636166 |2.1046 RF power oulputn77_15MHz_30kHz_635166,15,DF _s OF DM 16QAM_Outer_FulLPC3 2165 | 28
NR | n77 | 636166 |2.1046 RF powsr outputn77_15MHz_30kHz_635156;19,DF = OFDM 62QAM_Inner_1RB_LeAPC3 29147 | 2206
NR | n77 | 538166 |2.1046 RF power outputn77 15MHz_30kHz 636166.20.DF T-s OFDM B3QAM Inner 1RB_RightPC3 2124 | 2213
NR | n77 | 636166 |2.1046 RF power outputn7_15MHz_30kHz_636166,21,DF T-= OF DM G2QAM_ Inner_FullPC3 2177 | 2266
NR_| n77 | 635166 |2.1046 RF power outputn77_15MHz_30kHz_635166,22,DF s OFDM 63QAM_Edge IRE_LemPC3 207 | 2159
NR | n77 | 538166 |2.1046 RF power oulputn77 15MHz 30kHz 635166.23,DFT-=OFDM 64QAM Edge 1RB_RightPC3 21 21.89
NR | n77 | 638166 |2.1046 RF power oulputn77_15MHz_30kHz_635156,24.DF T-s OF DM B3QAM_Outer_FulLPC3 13z | 2o
NR | n77 | 636166 |2.1046 RF power oulputn7T_15MHz_30kHz_635156,25,DF T=-OF DM 256GAM_Inner_iRE_LeR,PC3 2107 | 2196
NR | n77 | 638166 |2.1046 RF power oulputn77 15MHz_30kHz 635156,26,DF = OFDM 256QAM Inner 1RB_RightPC3 | 2089 | 2178
NR_| n77 | 538166 |2.1046 RF power oulputn77 15MHz 30kHz 635166.27.DF -5 OFDM 2560AM Inner FulLPC3 2131 | 220
NR | n77 | 636166 |2.1046 RF power outputni77_15MHz_30kHz_636166,25,DF T-= OFDM 2560AM_Edge_1RB_LemPC3 207 | 2159
NR | n77 | 538166 |2.1046 RF power outputn77 15MHz_30kHz 635166;29,DF = OFDM 256QAM Edge 1RB RightPC3 | 2065 | 2154
NR | n77 | 538166 |2.1046 RF power oulputn77_15MHz_30kHz_635166,30,DF T-s OF DM 256QAM_Outer Ful.PC3 2008 | 2095
NR_| n77 | 638166 |2.1046 RF power oulputn77 _15MHz_30kHz_635166.31.CP-OF DM QPSK_Inner_IRE. LePC3 2149 | 2238
NR | n77 | 636166 |2.1046 RF powsr outputn77_15MHz_30kHz_635156;32.CP-OFDM QPSK_Inner_1RB_RightPC3 2139 | 2228
NR | n77 | 538166 |2.1046 RF power oulputn77 15MHz_30kHz 636166,33,CP-OFDM QPSK,_Inner FULPC3 2108 | 2285
NR | n77 | 636166 |2.1046 RF power outputn77_15MHz_30kHz_636166,34.CP-OFDM QPSK_Edge_1RB_LePC3 T134 | 2223
NR_| n77 | 635166 |2.1046 RF power outputn77_15MHz_30kHz_635156,35,CP-OF DM QPSK_Edge_1RB_RightPCa 2121 | 224
NR | n77 | B38166 |2.1046 RF power outputn77 15MHz 30kHz 635166:36.CP-OFDM QPSK_Outer FullPC3 2178 | 2265
NR | n77 | 638166 |2.1046 RF power oulputn77_15MHz_30kHz_635156;37.CP-OFDM 16QAM_Inner_1RB_LefPC3 2161 | 225
NR | n77 | 636166 |2.1046 RF power oulputn77_15MHz_30kHz 636166,35,CP-OFOM 15QAM _Inner_1RB_RightPC3 R
NR | n77 | 638166 |2.1046 RF power oulputn77 15MHz_30kHz_635156,39,CP-OFDM 16QAM Inner Ful,PC3 218 | 2279
NR_| n77 | 538166 |2.1046 RF power oulputn77 15MHz_30kHz 635156:40.CP-OFDM 160AM Edge 1RE LeRPC3 2142 | 2231
NR | n77 | 636166 |2.1046 RF power outputni77_15MHz_30kHz_63616641,CP-OFDM 15QAM_Edge_1RB_RightPC3 213 | 2219
NR | n77 | 538166 |2.1046 RF power outputn77 15MFz_30kHz 63516642.CP-OFDM 16QAM_Outer FulPC3 218 | 2289
NR | n77 | 638166 |2.1046 RF power oulputn77_15MHz_30kHz_635156:43,CP-OF DM B4QAM_Inner_1RB_LefPC3 2145 | 24
NR_| n77 | 636166 |2.1046 RF power oulputn77 15MHz_30kHz 63616644, CP-OF DM B4QAM,_Inner_1RB_RightPC3 213z | 7221
NR | n77 | 636166 |2.1046 RF powsr outputn77_15MHz_30kHz_635156:45,CP-OFDM B4QAM_Inner_Ful,PC3 2197 | 2286
NR | n77 | 538166 |2.1046 RF power oulputn77 15MHz_30kHz 635156:46,CP-OFDM B40AM _Edge. 1RB LefPC3 2087 | 2176
NR | n77 | 636166 |2.1046 RF power outputn77_15MHz_30kHz_63616647.CP-OF DM B4QAM_Edge_1RB_RightPC3 2076 | 2165
NR_| n77 | 636166 |2.1046 RF power outputni77_15MHz_30kHz_636166:45,CP-OF DM B3QAM,_Outer_FUlLPC3 203 | 2119
NR | n77 | B38166 |2.1046 RF power oulputn77 15MHz 30kHz 63516649,CP-OFDM 2560AM Inner 1RB_LeRPC3 1913 | 2002
NR | n77 | 538166 |2.1046 RF power outputn77_15MHz_30kHz_636166,50.CP-OF DM 2560AM_Inner_1RB_RightPC3 1903 | 1942
NR | n77 | 636166 |2.1046 RF power oulputn77 15MHz_30kHz_636156;51,CP-OF DM 2560AM._InnerFUlPC3 942 | 2051
NR | n77 | 538166 |2.1046 RF power oulputn77 15MHz_30kHz 635166,52.CP-OFDM 2580AM Edge 1RB LefPC3 1883 | 1972
NR_| n77 | 538166 |2.1046 RF power oulputn77 15MHz_30kHz 636166,53,CP-OFDM 2560AM Edge 1RB_RightPC3 862 | 1951
NR | n77 | 636166 |2.1046 RF power outputn77_15MHz_30kHz_635156;54,CP-OF DM 2560AM_Outer_FulLPC3 1821 | 19.4
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NR | n77 | 630668 |2.1046 FF powsr oulputn77_20MHz_30kHz_B30668,1,0F T-=OFOM FI2 BPSK_Inner_1RB_LERPCS 2142 | 220
NR_| n77 | 630668 |2.1046 RF power outputn77_20MHz_30kHz_630866;2:0F 1= OFDM FL2 BPSK_lnner_1RB_RightPC3 | 2157 | 2246
NR | n77 | 630668 |2.1046 RF power outputn77_20MHz_30kHz_ 630668;3;0F T-s-OFDM PI/2 BPSK_Inner_FulLPC3 2194 | 2283
NR | n77 | 630665 |2.1086 RF power outputn77 20MHz_30kHz 306684,0F T-< OFDM PI2 BPSK_Edge 1RB_LeR.PC3 2008 | 2187
NR | n77 | 630688 |2.1048 RF power outputn77 20MFz 30kHz 630668,5,0F T OFDM PI/2 BPSK_Edge 1RB RightPC3 | 213 | 2219
NR_| n77 | 630668 |2.1046 RF power outputn77 20MFz_30kHz G30568,5,0F T-= OFDM P2 BPSK_Outer FUlLPC3 7183 | 2
NR | n77 | 630668 |2.1048 RF power outputn77 20MHz_30kHz 630668;7.DF T-s OFDM QFSK_Inner 1RB. LeRPC3 2124 | 2213
NR | n77 | 630668 |2.1046 RF powsr outputn77_20Miz_30kHz_ 630668;5,0F T-s OFDM QPSK_Inner_1RB_RightPC3 2165 | 249
NR | n77 | 630668 |2.1046 RF powsr outputn77_20MHz_30kHz_ 630668,9.0F T-s-OFDM QPSK_Inner Ful,PC3 2182 | 28
NR | n77 | 530665 |2.1048 RF power outputn77 20MHz_30kHz 30668,10.0FT-s-OFDM QPSK_Edge 1RE LeRPC3 2008 | 2188
NR | n77 | 630668 |2.1046 RF power outputn77_20MHz_30kHz_630668;11.0F T-s-OF DM QPSK_Edgs_1RB_RightPC3 2133 | 22
NR | n77 | 630665 |2.1048 RF power outputn77 20MHz_30kHz 30668;12.DFT-s-OF DM QPSK_Outer FulPC3 2182 | 271
NR | n77 | 630668 |2.1048 RF power outputn77 20MHz_30kHz 630668,13.DFT-s OFDM 18QAM Inner 1RB_LeRPC3 2132 | 220
NR | n77 | 630668 |2.1048 RF power outputn77 200z _30kHz_630668;14.0F T-s OF DM 16QAM_Inner_1RB_RightPC3 2167 | 2256
NR_| n77 | 630668 |2.1046 RF power outputn77 20Mrz_30kHz 630668,15.0F T-s OFDM 18QAM Inner FULPC3 7194 | 2283
NR | n77 | 630668 |2.1046 RF power outputn77_20MHz_30kHz 630668, 16.0F T-s OF DM 16QAM_Edge 1RB_LefPC3 2106 | 2195
NR | n77 | 630668 |2.1086 RF powsr outputn77 20MHz_30kHz_630668;17.DF T-=-OF DM 160AM_Edge_1RB_RightPC3 2141 | 223
NR | n77 | 630665 |2.1048 RF power outputn77 20MHz_30kHz 30668;15.DFT-s-OF DM 16QAM Outer Ful.PC3 2178 | 2268
NR_| n77 | 630668 |2.1046 RF powsr outputn77_20MHz_30kHz 630668,13.0FT-s- OF DM 64QAM_Inner_1RB_LeRPC3 2075 | Ziee
NR | n77 | 630665 |2.1046 RF power outputn77 20MHz_30kHz G30668.20.0FT-s OF DM 62QAM. Inner 1RB. RightPC3 211 | 2199
NR | n77 | 630668 |2.1048 RF power outputn77 20MFz 30kHz 630668,21.0FT-s OFDM G3QAM Inner FulLPC3 218 | 279
NR | n77 | 630668 |2.1048 RF power outputn77_20MFz_30kHz_630668,22.DF T-s OF DM 64QAM_Edge,_1RB_LefPC3 2052 | 241
NR | n77 | 630668 |2.1046 RF powsr outputn77 20MHz_30kHz 630668,23.DF T-=-OF DM 640AM_Edge._1RB_RightPC3 2131 | 222
NR | n77 | 530668 |2.1046 RF power outputn77_20Mz_30kHz_630668,24:DF T-s OF DM 64QAM_Cuter_FulLPC3 2155 | 2244
NR | n77 | 630668 |2.1046 RF powsr outputn77 20MHz_30kHz 630668,25 DF T->-OF DM 256QAN _Inner_1RE_LeR,PC3 2102 | 218
NR | n77 | 630685 |2.1048 RF power outputn77 20MHz_30kHz A30668.26.0FT-s- OF DM 256QAM Inner 1RB_RightPC3 | 2136 | 2225
NR | n77 | 630668 |2.1048 RF power outputn77 20Nz 30kHz 630668.27.0FT-s OF DM 256QAM Inner Ful.PC3 215 | 2239
NR_| n77 | 630665 |2.1046 RF power outputn77 20MFz_3DkHz G30B68.28.DFT-s OF DM 2560AM Edge 1RB LeRPC3 2057 | 2148
NR | n77 | 630688 |2.1048 RF power outputn77 20MHz 30kHz 630BE8.29.0FT-s OFDM 2560AM Edgs 1RB RightPC3 | 2084 | 2183
NR | n77 | 630668 |2.1048 RF power outputn77_20MFz_30kHz_ 630668,30.0F T-s OF DM 256@AM_ Outer_FUlPC3 2035 | 2124
NR | n77 | 630668 |2.1088 RF power outputn77_20MHz_30kHz_630668;31.CP-OFDM QPSK_Inner_1RE. LeRPC3 712 | 209
NR_| n77 | 630668 |2.1046 RF power outputn77_20MHz_30kHz 63066832 CP-OFDM QPSK_Inner_1RB_RightPC3 2162 | 2251
NR | n77 | 630668 |2.1046 RF power outputn77_20MHz_30kHz_ 630668;33.CP-OFDM QPSK_Inner_FullPC3 2 20,89
NR | n77 | 630685 |2.1048 RF power outputn77 20MHz_30kHz A30665;34.CP-OFDM QPSK_Edge 1RB_LefPC3 7108 | 2138
NR | n77 | 630668 |2.1048 RF power outputn77 20MHz_30kHz 630668,35.CP-OFDM QPSK,_Edge 1RB_FightPC3 2129 | 2218
NR_| n77 | 630665 |2.1046 RF power outputn77 20Mz_30kHz G30665,36.CP-OFDM QPSK_Outer FUlLPC3 7103 | a2
NR | n77 | 630668 |2.1046 RF power outputn77 20MHz_30kHz 630668,37.CP-OFDM 16QAM _Inner 1RB_LePC3 2145 | 2234
NR | n77 | 630668 |2.1048 RF power outputn77_20MFz_30kHz_630668,38.CP-OFDM 15QAM_Inner_1RB_RightPC3 T8s | 2287
NR | n77 | 630668 |2.1086 RF powsr outputn77_20MHz_30kHz 630668;35.CP-OF DM 16QAM,_Inner_FulLPC3 =iz | 261
NR | n77 | 630665 |2.1048 RF power oulputn77_20MHz_30kHz_630668;40.CP-OFDM 16QAM_Edge_1RB_LefLPC3 2144 | 2203
NR_| n77 | 630668 |2.1046 RF power outputn77_20MHz_30kHz_630668;41.CP-OFDM 150AM_Edge_1RB_RightPC3 2156 | 2245
NR | n77 | 530665 |2.1046 RF power outputn77 20MHz_30kHz G30668;42.CP-OFDM 16QAM_Outer Ful.PC3 2189 | 2278
NR | n77 | 630668 |2.1048 RF power outputn77 20MHz 30kHz 630668;43.CP-OFDM B4QAM _Inner_1RB_LefPC3 2124 | 2213
NR | n77 | 630668 |2.1048 RF power outputn77_20MFz_30kHz_ 630668;44.CP-OFDM B4QAM_Inner_1RB_RightPC3 85 | 2252
NR_| n77 | 630665 |2.1046 RF power outputn77 20Mz 30kHz 630668,45.CP-OFDM B4QAM Inner FulLPC3 7105 | ooma
NR | n77 | 630668 |2.1046 RF power outputn77_20MHz_30kHz_630668,46,CP-OFDM B4QAM_Edge_1RB_LefPC3 206 | 2149
NR | n77 | 630668 |2.1048 RF power outputn77_20MHz_30kHz 630668;47.CP-OF DM B40AM_Edge_ 1RB._RightPC3 2099 | 2188
NR | n77 | 630665 |2.1048 RF power oulputn77_20MHz_30kHz_ 630668;45.CP-OF DM 64QAM_Outer_Ful.PC3 205 | 2139
NR_| n77 | 630668 |2.1046 RF powsr outputn77_20MHz_30kHz_G30668;45,CP-OF DM 2560AM_Inner_1RB_LeRPC3 1891 | 198
NR | n77 | 530665 |2.1046 RF power outputn77 20MHz_30kHz £30668,50.CP-OFDM 256QAM Inner 1RB,_RightPC3 1825 | 2014
NR | n77 | 630668 |2.1048 RF power outputn77 20MFz 30kHz 630668;51.CP-OFDM 256QAM Inner Ful PC3 7938 | 2027
NR | n77 | 630668 |2.1048 RF power outputn77_20Mrz_30kHz_630668,52.CP-OF DM 2560AM Edge_ 1RB_Le.PC3 185 | 1939
NR | n77 | 630668 |2.1088 RF power outputn77_20MFz_30kHz 630668;53.CP-OFDM 2560AM_Edge._1RB_RightPC3 885 | 19.75
NR_| n77 | 630668 |2.1046 RF power outputn77_20Mrz_30kHz_630668,54.CP-OF DM 2560AM_Outer_FulLPC3 183 | 19.19
NR | n77 | 633334 |2.1046 RF power outputn77_20MHz_30kHz_63333;1,0F T-s OFDM FIi2 BFSK_Inner_1RB_LeRPC3 2134 | 2203
NR | n77 | 633334 |2.1046 RF power oulputn77_20MHz_30kHz_635334:2.0F T-=-OFDM FI2 BPSK_Inner_1RB_RightPC3 | 2145 | 2237
NR | n77 | 633334 |2.1088 RF power outputn77 20MHz_30kHz 33334,3,DF T-=.OFDM PI/2 BPSK_inner_FullPC3 2109 | 2228
NR_| n77 | 633334 |2.1046 RF power oulputn77_20MHz_30kHz 633334:4.0F T-s OFDM PIi2 BPSK_Edge _IRB_LemPC3 2105 | 2194
NR | n77 | 633334 |2.1048 RF power outputn77 20MHz 30kHz 633334,5,0F T-e OFDM P2 BPSK_Edge 1RB RightPC3 | 212 | 22.08
NR | n77 | 633334 |2.1046 RF power outputn77_20MFiz_30kHz_633334,6,0F T-s OFDM PI/2 BPSK_Outer_ FulLPC3 7186 | 2205
NR | n77 | 633334 |2.1088 RF power outputn77_20MHz_30kHz_633334,7,DF T-e OFDM QPSK_inner_1RB_LeR,PC3 2134 | 2223
NR_| n77 | 633334 |2.1046 RF power outputn77_20Mrz_30kHz_633334,8,0F T-s OFDM QPSK_Inner_1RB_RightPC3 2148 | 2237
NR | n77 | 633334 |2.1046 RF power outputn77_20MHz_30kHz_ 633332,9,0F T-s OFDM QPSK_Inner_Ful;PC3 2199 | 2088
NR | n77 | 633334 |2.1046 RF power outputn77_20MHz_30kHz_63333%,10.0FT-=-OF DM QPSK_Edge_1RE_LeRPC3 214 | 2199
NR | n77 | 633334 |2.1088 RF power outputn77 20MHz_30kHz £33334,11.0FT-s- OFDM QPSK_Edge 1RB_RightPC3 2123 | 22.12
NR | n77 | 633334 |2.1046 RF power outputn77 200z 30kHz 633334,12.DF T-s OF DM QPSK,_Outer FullPC3 7186 | 2205
NR_| n77 | 633334 |2.1046 RF power outputn77 20MHz_30kHz 633334.13.0FT-s OFDM 18QAM Inner_1RB_LeRPC3 7128 | 2247
NR | n77 | 633334 |2.1046 RF power outputn77 200z 30kHz 633334, 14.0F T-s OF DM 16QAM_ Inner_1RB._RightPC3 2145 | 2234
NR | n77 | 633334 |2.1086 RF power outputn77_20MHz_30kHz_ 63333;15.0F T-s OF DM 16QAM_ Inner FulLPC3 D03 | ez
NR | n77 | 633334 |2.1046 RF power outputn77_20MHz_30kHz_633334;16.0F T-s-OF DM 16QAM_Edge_1RE_LefPC3 2148 | 207
NR_| n77 | 633334 |2.1046 RF powsr outputn77_20MHz_30kHz_63333%,17.0FT-s OFDM 18QAM_Edge _1RB_RightPC3 2131 | 222
NR | n77 | 633334 |2.1046 RF power outputn77_20MHz_30kHz_633332;15:DF T-s-OF DM 16QAM_Cuter_FulLPC3 2191 | 228
NR | n77 | 633334 |2.1086 RF power outputn77 20MHz_30kHz £33334,19.DF T-s- OFDM B4QAM Inner 1RB_LefPC3 2135 | 2224
NR | n77 | 633334 | 21048 RF power outputn77 20MFz 30kHz 633334.20.0FT-s OF DM 64QAM Inner _1RB._RightPC3 7149 | 2238
NR | n77 | 633334 |2.1048 RF power outputn77 20MHz_30kHz 63333421.0FT-s OF DM 63QAM Inner FULPC3 7188 | ooar
NR | n77 | 633334 |2.1046 RF power outputn77_20MHz_30kHz 633334,22.DF T-s OF DM 64QAM_Edge. 1RB_LePC3 2084 | 21.83
NR | n77 | 633334 21086 RF powsr outputn77 20Mrz_30kHz 633334,23.DF T-s OF DM 64QAM_Edge._1RB_RightPC3 2116 | 2205
NR | n77 | 633334 21046 FF power outputn77_20MHz_30kHz 63333%,24.DF T-s-OF DM 540AM_Outer_FulLPC3 TET | 256
NR | n77 | 633334 |2.1048 RF power outputn77 20MHz_30kHz £33338.25 DFT-s- OF DM 255QAM Inner 1RE_ Le.PC3 2128 | 2215
NR_| n77 | 633334 |2.1046 RF power outputn77_20MHz_30kHz_633334,26.0F T-s- OF DM 256@AM_Inner_1RB_RightPC3 | 2136 | 2025
NR | n77 | 633334 |2.1046 RF power outputn77 20MHz_30kHz £33334.27.DF T-s OF DM 256QAM Inner Full.PC3 2168 | 2257
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NR | n77 | 623334 |2.104E RF power oulputn77 20MHz 30kHz 633334, 08,0F = OFDM 2560AM Edge_TRB LefPC3 2075 | 2162
NR_| n77 | 633334 |2.104 RF power outputn77_20MHz_30kHz 633334,20.DF T-s OFDM 2560AM Edge IRB RightPC3 | 2086 | 2175
NR | n77 | 633334 |2.1048 RF power outputn77 20MHz 30kHz 633334;30,0FT-s OFDM 2560AM Outer FUlPC3 2046 | 2135
NR | n77 | 633334 |2.1046 RF power ouputnT7 20MHz_30kHZ_633334,31.CP-OF DM QPSK_Inner_1RB.LeRPC3 2149 | 2238
NR | n77 | 633354 |2.1046 R power outputnT? _20MHz_30kHz_633333,32.CF-OF DM GPSK_Inner_1RE_RightPC3 e | 2256
NR_| n77 | 633334 |2.1045 RF power outputn77_20MHz_30kHZ_633334,33,CP-OFDM QPSK_Inner_FUlLPC3 213 | 302
NR | n77 | 633334 |2.1045 RF power outputn7? _20MHz_30kHz_633334;34:CP-OFDM QPSK_Edoe1RE._LeftPCa 213 | 2219
NR | n77 | 633334 |2.1048 RF power ouputn? 20MHz 30kHz 633334,35,CP-OFDM QPSK_Edge 1RB RightPC3 5130 | 2298
NR | n77 | 633334 |2.104E RF power outputn7? 20MHz 30kHz 633334,36,CP-OFDM OPSK_Outer FullPC3 7] k]
NR | n77 | 633334 |2.1046 RF power ouputn77_20MHz_30kHZ_633354,37.CP-OF DM 160AM_Inner_1RB_LeRFCa 2161 | 225
NR | n77 | 633334 |2.1048 RF power ouiputn77 20MHz 30kHz 633334,35,CP-OFDM 16QAM Inner 1RB_RightPCa 2181 | 228
NR | n77 | 633334 |2.1046 RF power outputnT7 20MHz_30KHZ_633334,39.CP-OF DM 16QAM_Inner_FulLPC3 218 | 2307
NR | n77 | 633354 |2.1046 RF power outputnT? _20MHz_30kHz_633353,40.CF-OF DM 160AM_Edge_1RE_LeRPC3 136 | 227
NR | n77 | 623334 |2.1048 RF power outputn7? 20MHz 30kHz 633334,41.CP-OFDM 160AM_Edge 1RE_RightPC3 5152 | 2241
NR_| n77 | 633334 |2.1045 RF power outputin??_20MHz_30kHZ_633334,42.CP-OFDM 160AM_Outer_Full.PC3 2195 | 2287
NR | n77 | 623334 |2.1048 RF power outputn7 20MHz_30kHz 633334:43.CP-OFDM B4QAM Inner 1RB LefPC3 2151 | 224
NR | n77 | 633334 |2.1048 RF power ouiputn7? 20MHz 30kHz 633334,44.CP-OFDM B40AM Inner 1RB_RightPCa 5182 | 2251
NR | n77 | 633334 |2.1046 RF power oulputn77 _20MHz_30kHz_633334,45.CP-OF DM B40AM,_Inner_FulLPC3 216 | 2305
NR_| n77 | 633334 |2.1046 RF power ouputn77_20MHz_30kHz 633334:46,CP-OFDM 6405M _Edge 1RE LeRPC3 2086 | 2175
NR | n77 | 633334 |2.1045 RF power outputn7_20MHz_30kHz 633334:47-CP-OFDM 64QAM_Edge_1RB_RightPC3 2084 | 2183
NR | n77 | 633354 |2.1046 RF power outputnT? _20MHz_30kHZ_633533,45.CP-OF DM B3QAM_Outer_FUlLPC3 066 | 2155
NR | n77 | 623334 |2.1048 RF power outputn7? 20MHz 30kHz 633334,49.CP-OFDM 2560AM Inner 1RE LefPC3 1847 | 2008
NR | n77 | 623334 |21046 RF power oulputn77 20MHz 30kHz 63%334,50.CP-OF DM 2560AM Inner 1RE RightPCa 827 | 2048
NR | n77 | 633334 |2.1048 RF power outputn7? 20MHz 30kHz 633334,51,CP-OFDM 2560AM Inner_Full PC3 1958 | 2045
NR | n77 | 623334 |21046 RF power oulputn7? 20MHz 30kHz 63%334,52.CP-OFDM 2560AM Edge 1RB LePCa 1868 | 1957
NR | n77 | 633354 |21046 RF power ouputn77 _20MHz_30kHZ_633334,53.CP-OF DM 2560AM_Edge_1RB_RightPCa 888 | 1877
NR | n77 | 633354 |2.1046 RF power outputnT? _20MHz_30kHZ_633334,54.CP-OF DM 2560AM_Outer_FUllPCH 1832 | 1921
NR_| n77 | 636000 |2.1048 RF power outputn77_20MHz_30kHZ_636000;1.0F T-5-OFDM PI2 BFSK_Inner_1RB_LeRPCa 2122 | 2211
NR | n77 | 636000 |2.1045 RF power outputn77_20MHz_30kHz_636000;2;DF T-s-OFDM PI22 BPSK_Inner_1RB_RightPC3 | 2147 | 2206
NR | n77 | 636000 |2.1046 RF power ouiputn7?_20MHz_30kHz_636000;3.DF T-s-OF DM FIZ BPSK_Inner_FullPC3 18 | 272
NR | n77 | 626000 |2.104E RF power outputn77 20MHz_30kHz 635000;4.DF T-s-OFDM PI2 BPSK,_Edgs 1RB LemPC3 5085 | 2182
NR_| n77 | 636000 |2.1048 RF power outputn77 20MHz_30kHz_635000;5,DF T-s-OFDM PI2 BPSK_Edge IRB RightPC3 | 2081 | 218
NR | n77 | 6236000 |2.104E RF power oulputn77 20MHz 30kHz 635000;6,DF T-s-OFDM PI2 BPSK,_Outer Full,PC3 2167 | 2258
NR | n77 | 636000 |2.1048 RF power ouputn7? 20MHz_30kHz_635000;7,DF T-s-OF DM QPSK_Inner_1RE_LeR.PC3 512 | 2209
NR | n77 | 636000 |2.1046 RF power outputnT? 20MHz_30kHz_635000;5,DF T-=-OF DM QP SK_Inner_1RB_RightPC3 3146 | 2205
NR_| n77 | 636000 |2.1046 RF power outputn77_20MHz_30kHz_635000;9,DF T-s-OFDM QPSK_Inner_Full.PC3 2184 | 2273
NR | n77 | 636000 |2.1045 RF power outputn7? 20MHz_30kHz_635000;10,0F T-= OFDM QFSK_Edge_IRE_LeftFCa 2087 | 2186
NR | n77 | 636000 |2.1046 RF power ouiputn7?_20MHz_30kHz_636000;11.0FT-=OFDM OFSK_Edge_1RE._RightPC3 2082
NR | n77 | 6236000 |2.1048 RF power outputn7? 20MHz 30kHz 635000;12.0F T OFDM QPSK_Outer Full PC3 5160
NR | n77 | 635000 |2.1048 RF power outputn7? _20MHz_30kHz_635000;13.0F T-=-OF DM 160AM_Inner_1R5_LeiPC3 3732
NR_| n77 | 636000 |2.104E RF power oulputn77 20MHz_30kHz_635000;14,0F s OFDM 16QAM _Inner_1RB._Right PC3 211
NR | n77 | 636000 |2.1048 RF power outputn77_20MHz_30kHz_635000;15.0FT-s-OFDM 16QAM,_Inner_FulLPC3 2182
NR | n77 | 636000 |2.1046 RF power ouputnT7 _20MHz_30kHz_636000;16.0F T-= OF DM 16QAM_Edge. TRE_LeRFCa 20482
NR | n77 | 636000 |2.1045 RF power outputn7? _20MHz_30kHz_635000;17.DF T-=OFDM 160AM_Edge_1RB_RightPCs 2051
NR_| n77 | 636000 |2.1046 RF power outputn77_20MHz_30kHz_636000;15,0F T OF DM 16QAM_Outer_FullLPC3 2172
NR | n77 | 636000 |2.1045 RF power outputn7? 20MHz_30kHz_635000;19.DF T-=OFDM 64QAM_Inner_1RB_LefPC3 2052
NR | n77 | 6236000 |2.104E RF power outputn7? 20MHz 30kHz 635000,20.0F s OFDM B20AM _Inner 1RB._RightPC3 5173
NR | n77 | 635000 |2.1048 RF power ouputn7? 20MHz 30kHz 63000,21.0FT-=-OF DM B20AM Inner FulLPC3 2188
NR_| n77 | 636000 |2.104E RF power oulputn77_20MHz_30kHz G35000,22.0F s OF DM E20AM_Edge 1RE LefPCa 20.98
NR | n77 | 636000 |2.1045 RF power outputn77_20MHz_30kHz_635000,23,DF T-= OF DM 620AM_Edge. 1RB_RightPCa 20.96
NR | n77 | 636000 |2.1046 RF power ouputnT7 _20MHz_30kHz_636000,24.DF = OF DM 62QAM_Outer_FULPC3 3749
NR | n77 | 636000 |2.1046 RF power outputn77_20MHz_30kHz_636000;25.0F T OF DM 255GAM_Inner_1RE_LemFC3 2103
NR | n77 | 6238000 |2.1048 RF power outputn7? 20MHz 30kHz 635000,26.0F T-s-OFDM 2560AM Inner 1RB RightPC3 | 20.02
NR_| n77 | 636000 |2.1045 RF power outputin??_20MHz_30kHz_635000,27.0F - OF DM 256@AM_Inner_FUlLPC3 2143
NR | n77 | 6236000 |2.104E RF power outputn7 20MHz 30kHz 635000,28,DFT-s-OFDM 2560AM Edge 1RB Lef,PC3 2052
NR | n77 | 635000 |2.1048 RF power ouiputn7? 20MHz 30kHz 635000,29,0F = OF DM 2560AM Edge 1RB RightPC3 | 2055
NR | n77 | 636000 |2.1048 RF power ouputnT7 20MHz_30kHZ_635000;30.0F = OF DM Z56QAM_Outer_FULPC3 2042
NR_| n77 | 636000 |2.1046 RF power outputn77_20MHz_30kHz_63000;31.CP-OF DM QPSK_Inner_IRB_LeRPC3 2131
NR | n77 | 636000 |2.1046 RF power outputn77 _20MHz_30kHz_636000;32.CP-OFDM QPSK_Inner_1RB. RightPC3 2131
NR | n77 | 636000 |2.1046 RF power outputnT? 20MHz_30kHZ_635000;35.CP-OFDM QPSK_Inner_FULPC3 R
NR | n77 | 6236000 |2.1048 RF power outputn7? 20MHz_30kHz 635000;34.CP-OFDM OPSK_Edge 1RE LefPCa 0.9
NR_| n77 | 636000 |2.1045 RF power outputn??_20MHz_30kHz_635000;35.CP-OFDM QPSK_Edoe _1RB_RightPCa 20.95
NR | n77 | 6236000 |2.1048 RF power outputn7? 20MHz 30kHz 635000;36,CP-OFDM QPSK_Outer Full PC3 2168
NR | n77 | 635000 |2.1046 RF power oulputn77 20MHz 30kHz 635000;37.CP-OFDM 16GAM Inner TRB LeRFCa 3149
NR | n77 | 636000 |2.1045 RF power oliputn7? 20MHz_30KkHZ_635000;35.CP-OFDM 160QAM_Inner_1RB_RightPCa 2147
NR | n77 | 636000 |2.1046 RF power outputnT? _20MHz_30kHZ_635000;39.CP-OF DM 16QAM_Inner_FulLPC3 3154
NR_| n77 | 636000 |2.1046 RF power outputin77_20MHz_30kHz_635000;40.CP-OF DM 15QAM_Edge 1RB_LemPC3 21.25
NR | n77 | 636000 |2.1045 RF power outputn7? 20MHz_30kHz_635000;41:CP-OFDM 16QAM_Edge_1RB_RightPC3 21.09
NR | n77 | 6236000 |2.1048 RF power ouputn? 20MHz_30kHz 638000;42.CP-OFDM 16QAM Outer Full.PC3 5166
NR | n77 | 626000 |2.104E RF power oulputn77 20MHz 30kHz 635000;43.CP-OFDM B40AM Inner 1RB LeRPCa 5122
NR_| n77 | 636000 |2.104E RF power outputn77 20MHz_30kHz 635000,44.CP-OFDM G40AM_Inner_1RB_RightPC3 21.21
NR | n77 | 6236000 |2.104E RF power outputn77 20MHz 30kHz 635000;45.CP-OFDM B4QAM_Inner Full,PC3 2182
NR | n77 | 636000 |2.1046 RF power ouputn77_20MHz_30kHZ_636000;46.CF-OF DM 640AM_Edge1RE_LeRPCS 2059
NR | n77 | 636000 |2.1045 RF power oltputnT? 20MHz_30kHz_636000,47-CF-OFDM 6340AM_Edge_1RE_RightPC3 2057
NR_| n77 | 636000 |2.1048 RF power outputn77_20MHz_30KkHz_635000;45.CP-OF DM 64QAM_Outer_Full.PC3 2027
NR | n77 | 636000 |2.1045 RF power outputn?? 20MHz_30kHz_635000;49.CP-OFDM 2560AM_Inner_1RE. LefPC3 19.05
NR | n77 | 636000 |2.1048 RF power ouputn? 20MHz_30kHz 638000;50.CP-OFDM 2560AM Inner 1RE RightPC3 19.1
NR | n77 | 626000 |2.104E RF power outputn7? 20MHz 30kHz 638000;51.CP-OFDM 2560AM Inner FullPC3 7048
NR | n77 | 636000 |2.1048 RF power ouputn7? 20MHz_30kHz_636000,52.CP-OF DM 2560AM_Edge_1RB_LePCa 1569
NR_| n77 | 636000 |2.104E RF power oulputn77 20MHz_30kHz 635000;53,CP-OFDM 2560AM Edge 1RB RightPCa 18685
NR | n77 | 636000 |2.1048 RF power outputn77_20MHz_30kHZ 638000;54:CP-OFDM 2560AM._Outer_FUILPC3 182
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NR | n77 | 631000 |2.1048 RF power outputn77 30MFz_30kHz E31000.1.0FT-=.OFDM PI2 BPSK_Inner_1RE_ LeRPC3 7229 | 2348
NR_| n77 | 631000 |7.1046 RF power outputn??_30MHz_30kHz_631000.2,0F T-=-OFDM PI2 BPSK_Inner_1RE_RightPC3 | 2261 | 235
NR | n77 | 631000 |2.1046 RF power outputn77_30MHz_30kHz_£31000;3,DF T-= OFDM PI2 BPSK_Inner FullPC3 222 311
NR | n77 | 631000 |2.1048 RF power outputn77 30MFz_30kHz 631000:4.0F T-= OFDM PI/2 BPSK_Edgs 1RB_LePC3 2 22 89
NR | n77 | 631000 |2.1046 RF power outputn77_30MHz_30kHz_631000:5,0F T-= OF DM FIiZ BFSK_Edge_1RB_RghtPCs | 223 | 2349
NR_| n77 | 631000 |2.1046 RF power outputn77 _30MFz_30kHz 631000,6.0F T-s OFDM PIZ BPSK_Outer FulLPC3 27 | B
NR | n77 | 631000 |2.1046 RF power outputni77_30MHz_30kHz_631000:7:DFT-s OFDM QPSK_inner_1RE_LeR,PC3 2226 | 2315
NR | n77 | 531000 |2.1046 RF power outputn7T_30MHz_30kHz_631000;5.0F T-s-OFOM QPSK_Inner_1RB._RightPC3 6 | 2349
NR | n77 | 631000 |2.1048 RF power outputn77 30MHz_30kHz £31000.9.DFT-=.OFDM QPSK_Inner Full;PC3 22 | 200
NR | n77 | 631000 |2.1048 RF power outputn77 30MFz_30kHz £31000;10.0FT-5 OFDM QPSK_Edge 1RB_LeRPC3 5] 22 89
NR | n77 | 631000 |2.1046 RF power outputn77_30MHz_30kHz_£3100D.11.DF T-= OFDM QFSK_Edge 1RB_RightPC3 234 | 2323
NR | n77 | 631000 |2.1048 RF power outputn77 30MFz_30kHz 631000;12.0F T-s OFOM QPSK_Outer FullPC3 271 | 238
NR | n77 | 631000 |2.1046 RF power outputn77_30MFz_30kHz_631000:13,DF T OFDM 160AM_Inner_1RB_LeRPC3 231 | 232
NR | n77 | 631000 |2.1046 RF power outputn7T_30Mrz_30kHz_631000;14.0F T-=-OF DM 160AM_Inner_1FB_RightPC3 256 | 2345
NR_| n77 | 631000 |2.1046 RF power outputni77_30Mz_30kHz_631000:15,DF T-s OFOM 16QAM_inner_Ful.PC3 2224 | 2313
NR | n77 | 631000 |2.1046 RF power outputn77_20MHz_30kHz_631000;16,DF T-=-OF DM 16QAM_Edge. 1RB_LeRPCa 2192 | 281
NR | n77 | 631000 |2.1048 RF power outputn77 30MHz_30kHz 63100017 DFT-s-OFDM 16QAM Edge 1RB_RightPC3 224 | 2329
NR | n77 | 631000 |2.1048 RF power outputn77 30MFz_30kHz 631000;18.DF T-s OFOM 16QAM Outer FulLPC3 271 | 238
NR_| n77 | 631000 |2.1046 RF power outputn7? 30MHz_30kHz £3100D.19.DF -5 OFDM B40AM Inner 1RE_LeiPC3 2178 | 2967
NR | n77 | 631000 |2.1048 RF power outputn77 30MHz_30kHz 631000:20.0F T-s OFDM 64QAM_Inner_1RB_RightPC3 2259 | 2348
NR | n77 | 531000 |2.1048 RF power outputn77_30MFz_30kHz_631000:21.0F T-= OF DM E4QAM._Inner_FullPC3 218 | 2307
NR | n77 | 631000 |2.1046 RF power outputn7T_30Mrz_30kHz_631000,22.0F T-=-OF DM 640AM_Edge. 1RE_LeRPCa 5 | 2.6
NR | n77 | 631000 |2.1046 RF power outputn77_30MHz_30kHz_631000.23,DF T-=-OF DM 64QAM_Edge_IRB_RightPC3 2166 | 2275
NR | n77 | 631000 |2.1046 RF power outputn77_20MHz_30kHz_631000;24;DF T-=- OF DM 64QAM_Cuter_FulLPC3 2249 | 2338
NR | n77 | 631000 |2.1048 RF power outputn77 30MHz_30kHz £31000;25.DF T-s OF DM 255QAM Inner_1RE,_LeRPC3 3189 | 2288
NR | n77 | 631000 |2.1048 RF power outputn77 30MFz_30kHz_631000.26,DF T-s OFDM 2560AM Inner_1RB_RightPC3 | 2234 | 2323
NR | n77 | 631000 |2.1048 RF power outputn77_30MFz_30kHz_631000:27 DF T-s OF DM 256QAM_Inner_FullPC3 2183 | 272
NR_| n77 | 631000 |2.1048 RF power outputn77 30Mz 30kHz 631000.28.DF T-s OF DM 2560AM Edge 1RB LeiPCa 7164 | 2253
NR | n77 | 531000 |2.1046 RF power outputni77_30MHz_30kHz_631000:29.DF T-s OFDM 2560AM_Edge_1RB_RightPCa | 2193 | 2282
NR | n77 | 631000 |2.1046 RF power outputn77_30MHz_30kHz_631000;30,0F T-=-OF DM 2560AM,_Outer, FULPC? 2149 | 2208
NR | n77 | 631000 |2.1048 RF power outputn77_20MHz_30kHz_631000;31.CP-OF DM QPSK_Inner_ 1RB_LePC3 238 | BT
NR_| n77 | 631000 |2.1046 RF power outputni7?_30MHz_30kHz_631000;32,CP-OF DM QFSK_Inner_1RB_RightPC3 2261 | 235
NR | n77 | 631000 |2.1046 RF power outputn77 30MHz_30kHz_£3100D;33,CP-OFDM QPSK_Inner_FUlLPC3 2235 | 2324
NR | n77 | 631000 |2.1048 RF power outputn77 30MHz_30kHz_631000:34,CP-OFDM QPSK,_Edge, 1RB LefPC3 213 | B0
NR | n77 | 631000 |2.1048 RF power outputn77_30MFz_30kHz_631000;35.CP-OF DM QPSK_Edge_1RB_RightPC3 747 | A
NR_| n77 | 631000 |2.1046 RF power outputn77 30MHz_30kHz 63100D.36,CP-OF DM QPSK_Outer FullPC3 28 | 2369
NR | n77 | 631000 |2.1046 RF power outputn77_30MHz_30kHz_631000:37.CP-OF DM 160AM_Inner_1RB_LeRPC3 2246 | 2335
NR | n77 | 631000 |2.1046 RF power outputn7T_30Mrz_30kHz_631000;38,CP-OF DM 16QAM,_Inner_1RB_RightPC3 261 | 237
NR | n77 | 631000 |2.1046 RF power outputn77_20MHz_30kHz_631000;39.CP-OF DM 16QAM_Inner_FulLPC3 7234 | 3.2
NR | n77 | 631000 |2.1048 RF power outputn77 30MHz_30kHz_631000:40,CP-OFDM 16QAM Edge 1RB LePC3 23 | 2o
NR_| n77 | 631000 |2.1046 RF power outputn77 _30MFz_30kHz £31000:41.CP-OFDM 160AM Edge 1RE RightPC3 2278 | 2a7
NR | n77 | 631000 |2.1048 RF power outputn77_30MHz_30kHz £31000;42.CP-OFDM 16QAM,_Outer Ful.PC3 2274 | 2363
NR | n77 | 631000 |2.1046 RF power outputn77_30MHz_30kHz_631000:43,CP-OF DM 54QAM_Inner_IRB_LeRPC3 T1ar | 2266
NR | n77 | 631000 |2.1048 RF power outputn7?_30MHz_30kHz_631000;44,CP-OF DM 64QAM_Inner_1RB_RightPC3 273 | D62
NR_| n77 | 531000 |2.1046 RF power outputn77_30MHz_30kHz_631000:45.CP-OF DM G4QAN_inner_FulLPC3 231 | 232
NR | n77 | 631000 |2.1046 RF power outputn77_30MHz_30kHz_631000:46,CF-OF DM 54QAM _Edge 1RB_LeR,PC3 2176 | 2265
NR | n77 | 631000 |2.1048 RF power outputn77_20MHz_30kHz_631000:47 CP-OF DM 64QAM_Edge_1RB_RightPC3 204 | 293
NR | n77 | 631000 |2.1048 RF power outputn77 30MHz_30kHz_£31000:48.CP-OF DM B4QAM_Outer Full.PC3 2131 | 22
NR_| n77 | 631000 |2.1046 RF power outputn77 _30MFz_30kHz £31000:49.CP-OF DM 2560AM Inner 1RE LeRPC3 2015 | 2ima
NR | n77 | 631000 |2.1046 RF power outputn77 30MHz_30kHz_631000;50,CP-OF DM 2560AM Inner 1RB_ RightPC3 2044 | 2133
NR | n77 | 631000 |2.1048 RF power outputn77_30MFz_30kHz_631000;51.CP-OF DM 256QAM_Inner_FullPC3 1979 | 2068
NR | n77 | 631000 |2.1048 RF power outputn7T_30Mrz_30kHz_631000,52.CP-OF DM 2560AM _Edge. 1RE_LefPC3 187 | 2059
NR | n77 | 631000 |2.1046 RF power outputn77_30MHz_30kHz_631000.53,CP-OF DM 2560AM_Edge_1FB._RightPC3 79.05 | 2084
NR_| n77 | 531000 |2.1046 RF power outputn77_30MHz_30kHz_631000;54,CP-OF DM 2560AM_Outer_FulLPC3 1825 | 2014
NR | n77 | 633334 |2.1046 RF power outputn77_20MHz_30kHz_633332;1.0FT-s-OFDM PI2 BFSK_Inner_1RB_LefPC3 247 | 2336
NR | n77 | 633334 |2.1048 RF power outputn77 30MHz_30kHz 633334.2.0F T-s OFDM PI2 BPSK_Inner 1RB_RightPC3 | 2268 | 2345
NR | n77 | 633334 |2.1048 RF power outputn77_30MFz_30kHz_633334.3,0F -5 OFDM PI2 BPSK_Inner_FullPC3 5535 | 2318
NR_| n77 | 633334 |2.1048 RF power outputn77 _30MFz 30kHz 633334.4.DF I-s OFDM PI2 BPSK_Edge 1RB_LePC3 2225 | s
NR | n77 | 633334 |2.1046 RF power outputn77_30MHz_30kHz_633334:5,DF T-=-OFDOM P2 BPSK_Edge_ 1RB_RightPC3 | 2226 | 2345
NR | n77 | 633333 |2.1046 RF power outputn7T_30Mrz_30kHz_633334,5.0F T-= OFDM FI2 BFSK_Outer_FulLFC3 e | A
NR | n77 | 633334 |2.1048 RF power oulputn77_30MHz_30kHz_633334.7. DF T-s-OFDM QPSK_Inner_iRB_LeRPC3 248 | B
NR_| n77 | 633334 |2.1046 RF power outputn77_30MHz_30kHz_633334,5,0F T-s OFOM QPSK_Inner_1RB_RightPC3 2259 | 2348
NR | n77 | 633334 |2.1046 RF power outputn77 30MHz_30kHz £33334:9.DFT-=.OFDM QPSK_Inner Full;PC3 2220 | 2318
NR | n77 | 633334 |2.1048 RF power outputn77 30MHz_30kHz 633333.10.0F - OFDM QPSK_Edge 1RB_LeRPC3 2225 | 2314
NR | n77 | 633334 |2.1048 RF power outputn77_30MHz_30kHz_633334.11.DF T OFDM OFSK_Edge_1RB_RightPC3 2229 | 2318
NR | n77 | 633334 |2.1048 RF power outputn77_30Mriz_30kHz_63333%,12.0F T-= OF DM QPSK_Outer, FUlLPC3 2 | =N
NR_| n77 | 633334 |2.1046 RF power outputn77_30MHz_30kHz_633334.13,DF T-s OFDM 16QAM_Inner_1RB_LeRPC3 2258 | 2347
NR | n77 | 533334 |2.1046 RF power outputn77_30MHz_30kHz_633334;14.DF T-= OFDM 16QAM_Inner_1RB_RightPC3 2288 | 2357
NR | n77 | 633334 |2.1048 RF power oulputn77_30MHz_30kHz_63333%.15,DF T-=-OFOM 18QAM_Inner_FulPC3 2235 | 234
NR | n77 | 633334 |2.1048 RF power outputn77 30MHz_30kHz 633334.16.0F T-s OFOM 16QAM Edge 1RB LePC3 2238 | 2335
NR_| n77 | 633334 |2.1046 RF power outputn7? 30MHz 30kHz 63333417 DFT-5.OFDM 160AM Edge 1RB_RightPC3 24 | 2379
NR | n77 | 633334 |2.1048 RF power outputn77_30MHz_30kHz 63333418.DF T-s OFDM 16QAM Outer FulLPC3 28 | 2369
NR | n77 | 633334 |2.1046 RF power outputn77_30MHz_30kHz_633334.19.DF T-s OFDM B4QAM_Inner_1RB_LeRPC3 212 | 2o
NR | n77 | 633334 |2.1048 RF power outputn77_30Mrz_30kHz_633334,20,0F T-= OF DM 64QAM_Inner_1RB_RightPC3 2o | =N
NR_| n77 | 633334 |2.1046 RF power outputn77_30MHz_30kHz_633334.21.DF T-s OF DM 64QAM_Inner_Full.PC3 23 | 219
NR | n77 | 533334 |2.1046 RF power outputn77_30MHz_30kHz_633334,22.DF T-= OF DM 64QAM_Edge. 1RBE_LeRPC3 22 | 2309
NR | n77 | 633334 |2.1046 RF power oulputn77_30MHz_30kHz_633334.23,DF T-=- OF DM 64QAM_Edge_IRB_RightPC3 27 | 2306
NR | n77 | 633334 |2.1048 RF power outputn77 30MHz_30kHz 633334.24.DF [-s OF DM 64QAM_Outer FulLPC3 2261 | 235
NR | n77 | 633334 |2.1048 RF power outputn77_30Mrz_30kHz_633334.25.DF T-s OF DM 256QAM_inner_1RE_LeR.PC3 213 | B0
NR_| n77 | 633334 |2.1046 RF power outputn77 30MFz 30kHz 633334.06.DF T-s OF DM 2560AM Inner_1RB_RightPC3 | 2231 | 732
NR | n77 | 633334 |2.1046 RF power outputn77_30MHz_30kHz_633334.27.DF T-s OF DM 256QAM_Inner_FullLPC3 2185 | 2274
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NR | n77 | 533334 |21046 RF power oulputn77 30MFz 30kHz 633334.25.0F T-s OFDM 2550AM Edge TRB_LeRPC3 2176 | 2265
NR_| n77 | 633334 |2.1046 RF power oulputnT7 30MHZ 30kHz 633334.29.DF -2 OFDM 2550AM Edge 1RB RightPC3 | 2188 | 2277
NR | n77 | 633334 |2.1046 RF power oulputn77 30MHz 30kHz 633334;30.DF Ts OFDM 255QAM Outer Ful PC3 221 | 224
NR | n77 | 633334 |21046 RF power oulputn77_30MHz_30kHz_63333431.CP-OF DM QPSK_inner_1RB_LefPC3 272 | 361
NR | n77 | 633334 |2.1086 RF power oulputn77_30MHz_30kHz 633334,32.CP-OF DM GPSK_Inner_1RB_RightPC3 73 | Bee
NR_| n77 | 633334 |2.1046 RF power oulputn77_30MHz_30kHz_633334:33,.CP-OFDM QPSK_Inner_FUlLPC3 2239 | 2378
NR | n77 | 633334 |2.1046 RF power oulputn77_30MHz_30kHz 633334;34,CP-OFDM QPSK_Edge 1RB_LeRPCH 243 | 2332
NR | n77 | 633334 |2.1046 RF power ouiputn77 30MHz 30kHz 633334.35,CP-OF DM QPSK_Edge 1RB_RightPC3 2255 | 2344
NR | n77 | 633334 |21046 RF power outputn77 30MHz 30kHz 633334,36,CP-OFDM QPSK,_Outer FullPC3 m8s | 2375
NR | n77 | 633334 |2.1046 RF power outputn77_30MHz_30kHz 633334,37.CP-OF DM 16QAM_Inner_1RB_LeRPC3 574 | 2363
NR | n77 | 533334 |21046 RF power oulputn77 30MHz 30kHz 633334,35.CP-OFDM 160AM Inner 1RB_RightPC3 w8 | B
NR | n77 | 633334 |2.1046 RF power outputn77_30MHz 30kHz_633334;39.CP-OF DM 16QAM_Inner_FullPC3 a4l | 253
NR | n77 | 633334 |2.1086 RF power oulputn77_30MHz_30kHz 63333440,CP-OFDM 160AM_Edge. 1RE_LemFC3 M | B
NR | n77 | 633334 |2.1046 RF power oulputn77_30MHz_30kHz_63333441.CP-OFDM 160AM_Edge 1RB_RightPC3 259 | 2348
NR_| n77 | 633334 |2.1046 RF power outputn77_30MHz_30kHz_63333442.CP-OFDM 16QAM_Outer_FullLPC3 284 | 2373
NR | n77 | 633334 |2.1046 RF power outputn77 30MHz 30kHz 633334:43.CP-OFDM 54QAM Inner 1RB_LeftPC3 2244 | 2333
NR | n77 | 633334 |21046 RF power oulputn77 30MHz 30kHz 633334:44.CP-OFDM B4QAM Inner_1RB_RightPC3 mEs | 2352
NR | n77 | 633334 |2.1046 RF power outputn77_30MHz 30kHz_633334:45.CP-OF DM 54QAM_Inner_FulLPC3 58 | 37
NR_| n77 | 633334 |2.1046 RF power outputn77 30MHz 30kHz 63333446.CP-OFDM 64QAM Edge 1R LemPC3 716 | 2249
NR | n77 | 633334 |2.1046 RF power outputn77_30MHz_30kHz_633334:47.CP-OFDM 54QAM_Edge_1RB_RightPC3 208 | 2295
NR | n77 | 633334 |2.1086 RF power oulputn77_30MHz_30kHz 633334:45,CP-OF DM 540AM_Outer_FUlLPC3 2142 | 22
NR | n77 | 633334 |2.1086 RF power oulputn77_30MHz_30kHz_63333449.CP-OF DM 256QAN Inner_IRE_LeRPC3 05 | 212
NR | n77 | 633334 |2.1046 RF power oulputn77 30MHz_30kHz 633334:50.CP-OFDM 256QAM Inner_1RB_RightPC3 2034 173
NR | n77 | 633334 |2.1046 RF power oulputn77 30MHz 30kHz 63333451.CP-OF DM 2560AM Inner FulLPC3 1984 | 2073
NR | n77 | 633334 |21046 RF power outputn77 30MHz 30kHz 633334:52.CP-OFDM 2560AM_Edge, 1RB_LefPC3 1988 | 2077
NR | n77 | 633334 |2.1046 RF power oulputn77_30MHz_30kHz_633334:53,CP-OF DM 2560AM_Edge_1RB_RightPC3 1985 | 2084
NR | n77 | 633334 |2.1046 RF power oulputn77_30MHz_30kHz 633334,54.CP-OF DM 25650AM_Outer_FUl,PC3 7528 | 2007
NR_| n77 | 635666 |2.1046 RF power outputn77_30MHz_30kHz_635656,1.0F T-s OFDM PL2 BFSK_Inner_IRB_LeRPC3 2276 | 23865
NR | n77 | 635666 |2.1045 RF power outputn77 30MHz_30kHz 635666,2,0F T-s OFDM FII2 BPSK_Inner_IRB_RIghtPC3 | 2268 | 2355
NR | n77 | 635666 |2.1046 RF power oulputn77_30MHz_30kHz_635666,3,DF T-s-OF DM PL2 BPSK_Inner_Ful.PC3 236 | 2355
NR | n77 | 635586 |2.1046 RF power outputn77 30MHz 30kHz 635556.4.DF T-s-OFDM PI2 BPSK_Edge 1RB_LeRPC3 248 | 2337
NR_| n77 | 635666 |2.1046 RF power ouputn77_30MHz_30kHz 635666,5.0F T-s-OFDM FII2 BPSK_Edge IRB RightPC3 | 2208 | 235
NR | n77 | 635586 |2.1046 RF power outputn77 30MHz 30kHz 635656.6,0F T-s OFDM P2 BPSK_Outer FulLPC3 200 | 2381
NR | n77 | 635666 |2.1046 RF power oulputn77_30MHz_30kHz_635656.7,DF T-s- OF DM QPSK_Inner_1RB_Le.PC3 m7 | 2359
NR | n77 | 635666 |2.1046 RF power oulputn77_30MHz_30kHz 635656,5,0F T-s OF DM QPSK_Inner_1RB_RightPC3 261 | 235
NR_| n77 | 635666 |2.1046 RF power outputn77_30MHz_30kHz_635666.9.DF T-s OFDM QPSK_Inner_Ful,PC3 2237 | 2396
NR | n77 | 635666 |2.1046 RF power outputn77_30MHz_30kHz 635656;10,0FT-= OFDM QPSK_Edge_IRB_LeRPC3 251 | 234
NR | n77 | 635666 |2.1046 RF power oulputn77_30MHz_30kHz_635666,11.0F T OFDM QPSK_Edge_1RB_RightPC3 234 | 2303
NR | n77 | 635686 |2.1046 RF power outputn77 30MHz 30kHz 635656, 12.DF T-sOFDM QPSK_Outer FullPC3 a2 | 2381
NR | n77 | 635666 |2.1046 RF power outputn77 30MHz 30kHz 635666,13.0F T-s- OFDM 160AM Inner 1RB_LeRPC3 T8 | 2369
NR_| n77 | 635586 |2.1046 RF power oulputn77 30MHZ 30kHz 635656.14.DF T-s OFDM 16QAM_Inner_1RE_RightPC3 D52 | 2341
NR | n77 | 635666 |2.1046 RF power oulputn77_30MHz_30kHz_635666.15,DF T-s OFDM 16QAM,_Inner_FulLPC3 244 | 2333
NR | n77 | 635666 |2.1046 RF power oulputn77_30MHz_30kHz_635656,16.0F T-= OFDM 16QAN_Edge_ 1RB_LefPC3 250 | 2348
NR | n77 | 635666 |2.1086 RF power outputn77_30MHz_30kHz 635656,17. OF T-=-OFDOM 160AM_Edge_1RB_RightPC3 =4l | 233
NR_| n77 | 635666 |2.1046 RF power outputn77_30MHz_30kHz_635656;18,0F T-s OFDOM 16QAM_Cuter Ful.PC3 2oz | el
NR | n77 | 635666 |2.1046 RF power outputn77_30MHz_30kHz 635656;19,0F T-s OFDOM B4QAM_Inner_1RB_LeRPC3 2225 | 2314
NR | n77 | 635686 |2.1046 RF power outputn77 30MHz 30kHz 635856.20.DF T-= OFDM B40AM _Inner_1RB_RightPC3 216 | 2305
NR | n77 | 635666 |2.1046 RF power oulputn77 30MHz 30kHz 635666.21.0F T-s OFDM B40AM _Inner FulLPC3 238 | 2377
NR_| n77 | 635586 |2.1046 RF power oulputn77 30MHz 30kHz 635556.22.DF s OFDM B40AM_Edge 1RB LeiPC3 48 | 2337
NR | n77 | 635666 |2.1046 RF power outputn77._ 30MHz_30kHz 635666.23.DF T-s OF DM B40AM_Edge. 1RB_Right PC3 2157 | 22.76
NR | n77 | 635666 |2.1046 RF power ouiputn77_30MHz 30kHz_635656,24.0F T-s OF DM B3QAM_Outer FulLPC3 258 | 2357
NR | n77 | 635666 |2.1046 RF power oulputn77_30MHz_30kHz_635656,25,0F T-= OFOM 2550AM _Inner_1RE_LePC3 245 | 2337
NR | n77 | 635566 |2.1046 RF power oulputn77 30MHz 30kHz 635656.26,DF T OFDM 2550AM Inner 1RB_RightPC3 | 2238 | 23.27
NR_| n77 | 635666 |2.1046 RF power oulputn77_30MHz_30kHz 635656,27.0F T-= OFDM 2550AM._Inner_FulLPC3 2 2289
NR | n77 | 635686 |2.1046 RF power outputn77 30MHz 30kHz 635656.25.DF T-s OFDM 255QAM Edge 1RB_LefPC3 212 | 2301
NR | n77 | 635666 |2.1046 RF power oulputn77 30MHz 30kHz 635656,29.0F T-s OFDM 2550AM Edge 1RB_RightPC3 | 2186 | 2275
NR | n77 | 635666 |2.1046 RF power oulputn77_30MHz_30kHz_635656;30,0F Ts OFDM 2550AM_Outer_FulLPC3 2129 | 2218
NR_| n77 | 535666 |2.1046 RF power oulputn77 30MHz 30kHz 635656.31.CP-OFDM QPSK_Inner 1RB_LeRPC3 282 | 3301
NR | n77 | 635666 |2.1046 RF power outputn77_30MHz_30kHz 635656;32.CP-OF DM QPSK_Inner_1RB_RightPC3 263 | 352
NR | n77 | 635666 |2.1046 RF power oulputn77_30MHz_30kHz_635666,33,CP-OFDM GPSK_Inner FULPCS 246 | 2335
NR | n77 | 635666 |2.1046 RF power oulputn77_30MHz 30kHz 635666.34,.CP-OFDM QPSK_Edge 1RB_LefPCS 27 | 2359
NR_| n77 | 635666 |2.1046 RF power oulputn77_30MHz_30kHz 635656,35.CP-OFDM QPSK_Edge_IRB_RightPC3 2246 | 2335
NR | n77 | 635686 |2.1046 RF power outputn77 30MHz_30kHz 635666.36.CP-OF DM QPSK_Outer Ful PC3 202 | 2381
NR | n77 | 635666 |2.1046 RF power outputn77 30MHz 30kHz 635666,37.CP-OFDM 16QAM Inner 1RB_LefPC3 95 | 2384
NR | n77 | 635566 |2.1046 RF power oulputn77_30MHz_30kHz_635656,35.CP-OF DM 160AM_Inner_1RB_RightPC3 7254 | 2353
NR | n77 | 635666 |2.1046 RF power oulputn77_30MHz 30kHz 635656,39,CP-OF DM 160AM Inner_FullPC3 246 | 355
NR_| n77 | 635666 |2.1046 RF power outputn77_30MHz_30kHz 635656:40,CP-OF DM 16QAM_Edge_1RE_LemPC3 2275 | 2364
NR | n77 | 635666 |2.1046 RF power oulputn77_30MHz_30kHz_635656:41,CP-OFDM 160AM Edge 1RB_RightPC3 27 | 2359
NR | n77 | 535686 |2.1046 RF power outputn77 30MHz 30kHz 63565642.CP-OFDM 16QAM Outer FUllLPC3 87 | 2376
NR | n77 | 635586 |2.1046 RF power outputn77 30MHz 30kHz 635566:43,CP-OF DM 54QAM Inner IRB_LeftPC3 238 | 2377
NR_| n77 | 535686 |2.1046 RF power oulputn77 30MHz 30kHz 635656.:44.CP-OF DM 540AM Inner 1RB_RightPC3 224 | 2303
NR | n77 | 635686 |2.1046 RF power outputn77_30MHz 30kHz 635586.45,CP-OF DM 54QAM Inner FulLPC3 242 | 2331
NR | n77 | 635566 |2.1046 RF power outputn77_30MHz_30kHz 635656:46,CP-OF DM 54QAM_Edge 1RE_LemPC3 224 | 343
NR | n77 | 635666 |2.1046 RF power oulputn77_30MHz_30kHz 63565647, CP-OF DM 540AM_Edge 1RB_RightPC3 2215 | 304
NR_| n77 | 635666 |2.1046 RF power outputn77_30MHz_30kHz_635656,48,CP-OF DM 54QAM_Outer_FUlLPC3 2144 | 2233
NR | n77 | 635666 |2.1046 RF power outputn77_30MHz_30kHz 635656:49,CP-OF DM 2560AN_Inner_IRE_LeRPC3 2057 | 2146
NR | n77 | 635665 |2.1046 RF power oulputn77_30MHz_30kHz 635666,50,CP-OFDM 256QAM Inner 1RB_RightPC3 204 | 2129
NR | n77 | 635686 |2.1046 RF power oulputn77 30MHz 30kHz 635856,51.CP-OFDM 2560QAM Inner FulLPC3 1969 | 2088
NR | n77 | 635666 |2.1046 RF power outputn77_30MHz_30kHz_635666,52 CP-OF DM 2560AM_Edge_ 1RB_LefPC3 201 | 2089
NR_| n77 | 635686 |2.1046 RF power oulputn77 30MHz 30kHz 635666.53,CP-OFDM 2560AM Edge 1RB RightPC3 983 | 2082
NR | n77 | 635566 |2.1046 RF power outputn77_30MHz_30kHz 635656:54:CP-OF DM 25650AM_Outer_FUlPC3 183 | 2019
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NR | w77 | 631334 |2.1046 ¥ power outputn77_40MHiz_30kHz_631335,1.0F T-=-OFDM FIZ2 BPSK_Inner_IRB_LeRPCa 252 | 2251
NR_| n77 | 631334 |2.1046 RF power outputn77_40MHz_30kHz_631334.2,DF T OFDM L2 BPSK_Inner_1RB_RightPC2 | 21.89 | 22.78
NR | n77 | 631334 |2.1046 RF power outputn77_40MHz_30kHz_63133%3,DF T-s=-OFDM PI2 BPSK_Inner_FullPC3 223 | 232
NR | n77 | 631334 |2.1046 RF power outputn77 40MHz_30kHz £31334:4,DF T-=OFDM PU2 BPSK_Edge 1R, LeR.PC3 2138 | 2225
NR | n77 | 631334 |2.1046 RF power outputn77 40MFz 30kHz 631334,5,DF T OFDM PI2 BPSK_Edge 1RB_RghtPC3 | 216 | 2249
NR_| n77 | 631334 |2.1046 RF power oulputn77 40MHz 30kHz 631334,6,DF T-s OFDM PUZ BPSK_Outer FUlLPC3 254 | 7343
NR | n77 | 631334 |2.1046 RF power outputn77 40MHz_30kHz_631334,7.DF T OFDM QPSK_Inner 1RB. Lef;PC3 2161 | 225
NR | n77 | 631334 |2.1046 RF power outputn77_40MHz_30kHz_63133%,9,DF T-= OFDM QPSK_Inner_1RB_RightPC3 2188 | 2277
NR | n77 | 631334 |2.1046 FF power oulputn7?_40MHz_30kHz_631334.9,0F T-s-OFDM GPSK_Inner_FulPC3 229 | 2308
NR | n77 | 531334 |2.1046 RF power outputn77 40MHz_30kHz £31338,10.DFT-OFDM QPSK_Edge 1RB LeRPC3 2136 | 2225
NR | n77 | 631334 |2.1046 RF power outputn77_40MHz_30kHz_63133%,11,0F T-=-OF DM QPSK_Edge_1RB_RightPC3 252 | 2251
NR | n77 | 631334 |2.1046 RF power outputn7? 40MHz_30kHz 63133412 DFT-s OFDM QPSK_Outer FulLPC3 254 | 2343
NR | n77 | 631334 |2.1046 RF power outputn7? 40MHz 30kHz 631334,13.DF T-s OFDM 18QAM Inner 1RB_LeRPC3 2157 | 2246
NR | n77 | 631334 |21046 RF power outputn7_A0MFz_30kHz_63133% 14.DF - OF DM 16QAM_Inner_1RB_RightPC3 2182 | 20
NR_| n77 | 631334 |2.1046 RF power oulputn77 40MHz 30kHz 63133%,15.DF T-s OFDM 16QAM Inner FUlLPC3 2231 | 237
NR | n77 | 631334 |2.1046 RF power outputn77_40MHz_30kHz_631338;16.0F T-s OFDM 160AM_Edge._1RB_LeRPC3 2129 | 2218
NR | n77 | 631334 |2.1046 FF power oulputn? 40MHz_30kHz_63133%,17.DF T-=-OF DM 16GAM_Edge_1RB_RightPC3 T157 | 2246
NR | n77 | 631334 |2.1048 RF power outputn77 40MHz_30kHz 63133818, DFT-s-OFDM 16QAM Outer FulLPC3 7245 | 2338
NR_| n77 | 631334 |2.1046 RF power oulputr77_40MHz_30kHz_63133%,15.0F T-=- OF DM 640AM_Inner_1RB_LeRPC3 2173 | 2262
NR_ | n77 | 631334 |2.1046 RF power outputn77 40MHz_30kHz £31338,20,DF T-s OFDM 64QAM_Inner_1RB._RightPC3 2204 | 2283
NR | n77 | 631334 |2.1046 RF power outputn77 40MFz 30kHz 631338,21.DF T-s OF DM 64QAM Inner FUlLPC3 2220 | 2318
NR | n77 | 631334 |21046 RF power outputn77_40MFiz_30kHz 63133822 DF T-s OF DM 640AM_Edge._1RB_LeRPC3 Z107 | 2196
NR | n77 | 631334 |2.1046 FF power oulputn? 40MHz_30kHz_63153%,23.0F T-=-OF DM 64GAM_Edge_1RB_RightPC3H T3 | 2255
NR | n77 | 631334 |2.1046 RF power outputn77_a0MHz_30kHz_631334,24:DF T OF DM B4QAM_Outer_FulLPC3 2229 | 23.18
NR | n77 | 631334 |2.1046 FF power oulpitn7?_40MHz_30kHz_63133%,25 DF T-=-OF DM 256QAM _Inner_1RB_LeR,PC3 2142 | 2251
NR | n77 | 631334 |2.1046 RF power outputn77 40MHz 30kHz 631338,26.DFT-s OFDM 256QAM _Inner_1RB_RightPC3 | 2153 | 2252
NR | n77 | 631334 |2.1046 RF power outputn77 40MFz 30kHz 631338,27.DFT-s OF DM 2560AM _Inner_Full,PC3 2184 | 2283
NR_| n77 | 631334 |2.1046 RF power outputn77 40MFz 30kHz £31338,28.DF T-s OF DM 2560AM_Edge 1RB LeiPC3 7105 | 7ie
NR_| n77 | 631334 |2.1046 RF power outputn77 40MHz 30kHz 631338,29.DFT-s OFDM 2560AM_Edge 1RB_RightPC3 | 2131 | 222
NR | n77 | 631334 |2.1046 RF power outputn77_40MFz_30kHz_63133%,30.DF T-s OF DM 256QAN_Outer FUlLPC3 212 | 2200
NR | n77 | 631334 |2.1046 RF power oulputn7? 40MHz_30kHz_63133%,31,CP-OF DM QPSK_Inner 1RB. LeRPC3 2154 | 2273
NR_| n77 | 631334 |2.1046 RF power outputni77_40MHz_30kHz_631334,32.CP-OFDM QFSK_inner_IRB_RightPC3 2.6 | 3305
NR | n77 | 63133% |2.1046 RF power outputn77_40MHz_30kHz_631334,33,CP-OFDM QPSK_Inner_FullPC3 2237 | 236
NR | n77 | 631334 |2.1048 RF power outputn77 40MHz 30kHz 631338,34.CP-OFDM QPSK_Edge 1RB LefPC3 2157 | 2246
NR | n77 | 631334 |2.1046 RF power outputn77 40MHz 30kHz 631334,35.CP_-OFDM QPSK_Edge 1RB_RightPC3 2187 | 2276
NR_| n77 | 631534 |2 1046 RF power outputn77 40MHz 30kHz 631338,36.CP-OFDM QPSK_Outer FULPC3 253 | 4
NR | n77 | 631334 |2.1046 RF power outputn77 40MHz 30kHz 631334,37.CP-OFDM 16QAM _Inner 1RB_LeRPC3 RS
NR | n77 | 631334 |21046 RF power outputn77_A0Mz_30kHz_63133%,35.CP-OFDM 16QAM_Inner_1RB_RightPC3 7224 | 2343
NR | n77 | 631334 |2.1046 RF power oulputn7? 40MHz_30kHz_63133%,35,CP-OF DM 16QAM,_Inner_Ful,PC3 23 | 309
NR | n77 | 631334 |2.1046 RF power outputn77 A0MHz 30kHz 631334:40.CP-OFDM 160AM_Edge 1RE LeRPC3 2171 | 228
NR_| n77 | 631334 |2.1046 RF power outputn7?_40MHz_30kHz 6313344 1.CP-OFDM 16QAM_Edge_1RB_RightPC3 2103 | 2282
NR | n77 | 631334 |2.1046 RF power outputn77 40MHz 30kHz 63133842 CP-OFDM 16QAM_Outer Ful.PC3 7254 | 2343
NR | n77 | 631334 |2.1046 RF power outputn7? 40MFz 30kHz 631334:43.CP-OFDM 64QAM _Inner_1RB_LePC3 2156 | 2245
NR | n77 | 631334 |2.1046 RF power outputn77_40MHz_30kHz_631334:44.CP-OFDM BAQAM_Inner_1RB_RightPC3 5154 | 2243
NR_| n77 | 631334 |2.1046 RF power outputn77 40MHz 30kHz 631332,45.CP-OFDM B4QAM Inner FulLPC3 2 | B
NR | n77 | 631334 |2.1046 RF power outputni77_40MHz_30kHz_631334:46,CP-OFDM 64QAM_Edgs_1RE_LeRPC3 211 | 2199
NR | n77 | 631334 |2.1046 RF power oulputn7? 40MHz_30kHz_63133%,47,CP-OF DM B30AM_Edge_ 1RB_RightPC3 38 | 27
NR | n77 | 631334 |2.1048 RF power outputn77 A0MHz 30kHz 63133448 .CP-OFDM 54QAM_Outer Ful.PC3 7109 | 2188
NR_| n77 | 63133% |2.1046 RF power oulputn7?_40MHz_30kHz_63133445,CP-OFDM 2560AM_Inner_IRB_ LeRPC3 19.28 | 2047
NR | n77 | 631334 |2.1046 RF power outputn77 40MHz 30kHz 631338,50,CP-OFDM 256QAM Inner_1RB._RightPC3 1958 | 2047
NR | n77 | 631334 |2.1046 RF power outputn77 40MFz 30kHz 631334,51.CP-OFDM 2560AM Inner Ful.PC3 1975 | 2064
NR | n77 | 631334 |2.1046 RF power outputn77_A0MHz_30kHz_631334:52 CP-OF DM 2560AM _Edge_ 1RB_LefPC3 191 | 1999
NR | n77 | 631334 |21046 RF power oulputn7? 40MHz_30kHz_631335,53.CP-OF DM 2560AM Edge. 1RB_Right PC3 831 | 202
NR_| n77 | 631334 |2.1046 RF power outputn77_a0MHz_30kHz_631334:54.CP-OF DM 2560AM_Outer_FULPC3 1898 | 1987
NR | n77 | 633334 |2.1046 RF power outputn7?_40MHz_30kHz_63333%1,DF T-=-OFDM PI2 BPSK_Inner_1RB_LeRPCa 207 | 2159
NR | n77 | 533334 |2.1046 RF power outputn77 40MHz 30kHz £33338,2.DFT-=OFDM PUZ BPSK_Inner 1RB_RightPC3 | 2185 | 2274
NR | n77 | 633334 |2.1046 RF power outputn77 40MFz 30kHz 633338,3,DF T OFDM PU/2 BPSK_Inner FullPC3 227 | 2316
NR_| n77 | 633334 |2.1046 RF power outputn77 40MHz 30kHz £33332,4.DFT-=.OFDM PIZ BPSK _Edge 1RE LeLPC3 7157 | 7746
NR | n77 | 633334 |2.1046 RF power outputn77 40MHz 30kHz 633334,5,DF = OFDM PU2 BPSK_Edge 1RB_RightPC3 | 2155 | 2244
NR | n77 | 633334 |2.1046 RF power outputn77_A0MHz_30kHz_6333346,DF T-s OFDM PUZ BPSK_Outer_FullLPC3 257 | 2346
NR | n77 | 633334 |2.1046 RF power oulputn7? 40MHz_30kHz_633335,7.DF T-= OFDM QFSK_Inner_1RB_LeRPC3 2154 | 2273
NR_| n77 | 633334 |2.1046 RF power outputn77_40MHz_30kHz_633338,8,DF = OFDM QPSK_Inner_1RB_RightPC3 2186 | 2275
NR | n77 | 633334 |2.1046 RF power oulputn77_40MHz_30kHz_633334,9,DF T-s-OFDM QPSK_Inner_Full,PC3 2227 | 236
NR | n77 | 633334 |2.1046 RF power oulputn77_40MHz_30kHz 633335 10.0FT-=-OFOM GPSK_Edge_1RE_LeRPC3 2174 | 2263
NR | n77 | 633334 |2.1046 RF power outputn77 40MHz 30kHz_63333%,11.DFT-s OFDM QPSK_Edge 1RB_RightPC3 272 | 261
NR | n77 | 633334 |2.1046 RF power outputn7?_A0MHz_30kHz_ 63333412 DFT-s OFDM QPSK_Outer, Full PC3 7254 | 7343
NR_| n77 | 633334 |2.1046 RF power oulputn77 40MHz 30kHz 633334,13.0F T-s OFDM 180AM Inner 1RB_LeRPC3 2175 | 2264
NR | n77 | 633334 |2.1046 RF power outputn77_40MHz_30kHz_63333414.DF T-s OFDM 16QAM_Inner_1RB_RightPC3 2177 | 2266
NR | n77 | 633334 |21046 RF power oulputn7? 40MHz_30kHz_63333%,15.0F T-= OFDM 16GAM_Inner_FulLPC3 279 | 2318
NR | n77 | 633334 |2.1046 RF power oulputn77_40MHiz_30kHz 63333, 16.DF T-= OF DM 16QAM_Edge_1RB_LefLPC3 7156 | 245
NR_| n77 | 633334 |2.1046 RF power outputn77_40MHz_30kHz_633334,17.0FT-= OFDM 160AM_Edge IRB_RightPC3 2152 | 2241
NR | n77 | 633334 |2.1046 RF power oulputn77_40MHz_30kHz_63333418.DFT-=-OFDM 16QAM_Outer_FulLPC3 2256 | 23.85
NR | n77 | 633334 |2.1046 RF power outputn7? 40MHz 30kHz_633334,18.DFT-s OFDM 64QAM Inner 1RB _LeftPC3 2167 | 2256
NR | n77 | 633334 |2.1046 RF power outputn77_40MFz_30kHz_633334,20.DF T-s OF DM 64QAM_Inner_1RB_RightPC3 217 | 2259
NR_| n77 | 633334 |2.1046 RF power outputn77 40MHz 30kHz 63333821.0FT-s OFDM G4QAM Inner FUlLPC3 23 | 2319
NR | n77 | 633334 |2.1046 RF power outputn77_40MHz_30kHz_633334,22.DF T-s OFDM 64QAM_Edge._1RB_LeRPC3 2152 | 2241
NR | n77 | 633334 |21046 RF power oulputn? 40MHz_30kHz_633538,23.0F T OF DM 640AM_Edge_1RB_RightPC3 T35 | 2204
NR | n77 | 633334 |2.1046 FF power oulputnT? 40MHz_30kHz_ 63333424 DF T OF DM B4GAM_Outer_Ful.PC3 =3 | B
NR | n77 | 633334 |2.1046 RF power outputn77 A0MHz_30kHz 63333425 DFT-s OFDM Z550AM _Inner_1RB_LeR.PC3 2161 | 225
NR_| n77 | 633334 |2.1046 RF power oulputn77_40MHz_30kHz_633334,06 DF T-= OFDM 256QAN, Inner_IRB_RightPC3 | 2155 | 2244
NR | n77 | 633334 |2.1046 RF power outputn77 40MHz 30kHz 633338,27.DF T-s OFDM 256QAM _Inner_Full,PC3 2188 | 2277
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NR | n77 | 633334 |2.104 RF power oulputn?7 40Nz 30kHz 633333.08.0F T-s OFDM 2560AM Edge 1RB_LePC3 712 | 2209
NR_| n77 | 633334 |2.1045 RF power oulputn?7_40MFz 30kHz £33333.29.0F T OFDM 2560AM Edge 1RB_RightPC3 | 2121 | 221
NR | n77 | 633334 |2.1045 RF power outputn?7_40MHz_30kHz 633338;30,0F T-s OF DM 2560AM_Outer,_FullLPC3 2107 | 219
NR | n77 | 633334 |2.1045 RF power outputn77 40MHz_30kHz 633338:31.CP-OFDM QPSK_Inner 1RB_LePC3 2197 | 2288
NR | n77 | 633334 |2.1045 RF power outputn?7_40MFz_30kHz_633334,32.CP-OF DM QPSK_inner_1RB_RightPC3 o | 29
NR_| n77 | 633334 |2.1045 RF power oulputn?7_40Mrz_30kHz_633333,33.CP-OFDM QPSK_Inner FULPC3 227 | 738
NR | n77 | 633334 |2.1045 RF power outputn?7_40MHz_30kHz_ 633334;34,CP-OFDM QPSK_Edge_IRB_LePCa 2175 | 2264
NR | n77 | 633334 |2.1045 RF power outputn77 40MHz_30kHz_633334.35,CP-OFDM QPSK_Edge 1RB_RightPC3 2177 | 2268
NR | n77 | 633334 |2.1045 RF power outputn?7_40MFz_30kHz_63333%,36,CP-OF DM OPSK_Outer_Full,PC3 252 | AT
NR | n77 | 633334 |2.1045 RF power outputn?7_40MHz_3DkHz £33338.37.CP-OFDM 16QAM Inner_1RB_LeRPC3 208 | 2297
NR | n77 | 633334 |2.1046 RF power outputn77_40MHz_30kHz £33334.38,CP-OFDM 160AM Inner1RB._RightPC3 =27 | 2348
NR | n77 | 633334 |2.1045 RF power outputn?7_40MHz_30kHz_63333433,CP-OFDM 16QAM_Inner_Full.PC3 = | B
NR | n77 | 633334 |2.1045 RF power ouiputn?7_40MHz_30kHz_63353%,40,CP-OF DM 160AM_Edge_1RE_LeRPC3 2199 | 288
NR | n77 | 633334 |2.1045 RF power outputn77 40MHz_30kHz 633334:41,CP-OFDM 160AM Edge 1RB_RightPC3 Dol | 229
NR_| n77 | 633334 |2.1045 RF power oulputn?7_40MFz 30kHz 633333:42.CP-OFDM 160AM Outer FulLPC3 =5 | 2339
NR | n77 | 633334 |2.1045 RF power outputn?7_40MHz_30kHz_ 633334:43,CP-OFDM 54QAM_Inner_1RB__LefPC3 2151 | 224
NR | n77 | 633334 |2.1045 RF power outputn77 40MHz_30kHz 633334:44,CP-OFDM 540AM Inner_1RB_RightPC3 2191 | 228
NR | n77 | 633334 |2.1045 RF power outputn?7_40MHz_30kHz_633334:45,CP-OF DM 54QAM_Inner_FullPC3 =75 | 4
NR_| n77 | 633334 |2.1045 RF power oulputn?7_40MFz_30kHz_633334.46,CP-OFDM 540AM_Edge 1R LeiPC3 2082 | 2180
NR | n77 | 633334 |2.1045 RF power outputn77_40MHz_30kHz_633334:47,CP-OFDM B40AM_Edge_1RB_RightPC3 2126 | 2245
NR | n77 | 633334 |2.1045 RF power outputn?7 40MFz_30kHz 633334:48,.CP-OFDM 54QAM Outer FullPC3 2112 | 2201
NR | n77 | 633334 |2.1045 RF powsr outputn?7_40MHz_30kHz_633334:48,CP-OF DM 2560AM_inner_IRB_LeRPC3 982 | 2001
NR | n77 | 633334 |2.1045 RF power outputn77_40MHz_30kHz £33338:50.CP-OFDM 2560AM Inner_1RB,_RightPC3 1886 | 2075
NR | n77 | 633334 |2.1045 RF power ouputn77_40MHz 30kHz £33338,51.CP-OF DM 2560AM Inner FulLPC3 1988 | 2078
NR | n77 | 633334 |2.1045 RF power outputn?7_40MHz_30kHz_633334.52.CP-OF DM 2560AM_Edge._1RB_Lef.PC3 1944 | 2033
NR | n77 | 633334 |2.1045 RF power ouiputn??_40MHz_30kHz_633538,53,CP-OF DM 2560AM_Edoe_1RB_RightPC3 542 | 2031
NR | n77 | 633334 |2.1045 RF power outputn?7 40MHz_30kHz 633334:54.CP-OFDM 2560AM_Outer Full.PC3 1905 | 18.92
NR_| n77 | 635332 |2.1045 RF power oulputn77_40MHz_30kHz 635332.1.0F s OFDM PI2 BPSK_Inner_IRB_LeRPC3 Do | e
NR | n77 | 635332 |2.1046 RF power outputn77_20MHz_30kHz_635332,2,DF T-= OFDM PLZ BPSK_Inner_1RB_RIGhtPC3 | 218 | 2269
NR | n77 | 635332 |2.1045 RF power ouputn?7 40MFz_30kHz £353323,DF T-=OFDM PL2 BPSK_Inner Full.PC3 228 | 2345
NR | n77 | 635332 |2.1045 RF power outputn?7_40MHz_30kHz_635332:4.DF T-s OFDM P2 BPSK_Edge_1RB_LeR.PC3 2174 | 2263
NR_| n77 | 635332 |2.1046 RF power outputn77_20MHz_30kHz_635332;5,DF T-=.OFDM FIIZ BFSK_Edge 1RB_RightPC3 | 2151 | 204
NR | n77 | 635332 |2.1045 RF power outputn77_40MHz_30kHz 6353326,DF -« OFDM PLZ BPSK_Outer Full.PC3 6 | 2349
NR | n77 | 635332 |2.1045 RF power outputn?7_40MFz_30kHz_635332,7. DF T-s OFDM QPSK_Inner_1RB_LeR.PC3 08 | 2295
NR | n77 | 635332 |2.1045 RF power ouiputn?7_40MHz_30kHz_635532,5,0F T-s-OF DM QPSK_Inner_1RB_RightPC3 2185 | 2274
NR_| n77 | 635332 |2.1045 RF power outputn?7_40MHz_30kHz_635332,3.0F T-= OFDM QPSK_Inner_FulLPC3 225 | 2304
NR | n77 | 635332 |2.1045 RF power outputn77_40MHz_30kHz 635332;10,0FT-s OFDM QPSK _Edge 1RB LeRPC3 2175 | 2264
NR | n77 | 635332 |2.1045 RF power ouiputn?7_40MHz_30kHz_635332;11.0F T-s- OF DM QPSK_Edge_ 1RB_RightPC3 2156 | 2245
NR | n77 | 635332 |2.1045 RF power outputn77 40MHz_30kHz 635332.12.DFT-s.OFDM QPSK_Outer FUlLPC3 261 | 235
NR | n77 | 635332 |2.1045 RF power outputn?7_40MFz_30kHz_635332;13.0F T-s- OF DM 160AM_Inner_1RB_LefPC3 211 X
NR_| n77 | 635332 |2.1045 RF power oulputn?7_40MFz_30kHz_635332,14.DF T-s OFDM 160AM_Inner_1RB_RIghtPC3 7191 | 728
NR | n77 | 635332 |2.1045 RF power outputn?7_40MHz_30kHz_635332;15.DF T-s-OFDM 16QAM_Inner_FullPC3 225 | 23.04
NR | n77 | 635332 |2.1045 RF power outputn?7 40MHz_30kHz 635332.16,DF T-s OFDM 16QAM_Edge_ 1RB LefPC3 2184 | 2273
NR | n77 | 635332 |2.1045 RF power outputn?7_40Mrz_30kHz_635332;17.DF T-s- OF DM 160AM_Edge_1RB_RightPC3 T165 | 2252
NR_| n77 | 635332 |2.1045 RF power outputn77_40MHz_30kHz_635332;18,DF T-s OF DM 16QAM_Outer_FUlLPC3 259 | 2348
NR | n77 | 635332 |2.1045 RF power outputn77_40MHz_3DkHz £35332.13.DF T-s- OF DM 640AM _Inner 1RB._LeftPC3 217 | 2259
NR | n77 | 635332 |2.1045 RF power outputn?7_40MFz_30kHz_635332,20.0F T-s- OF DM 640AM_Inner_1RB_RightPC3 7198 | 2285
NR | n77 | 635332 |2.1045 RF power outputn?7_40MHz_30kHz635332,21.0F T-s-OF DM B4QAM_Inner_FullPC3 220 | 2348
NR_| n77 | 635332 |2.1045 RF power outputn?7_40MHz_30kHz 635332,22.DF T-< OF DM B4QAM_Edge_IRE LeftPC3 2147 | 223
NR | n77 | 635332 |2.1045 RF power outputn?7 40MHz_30kHz 635332.23.DF T-s OF DM 640AM_Edge_IRB_RightPC3 2138 | 2227
NR | n77 | 635332 |2.1045 RF powsr outputn?7_40MHz_30kHz_635332,24,DF T-s OF DM B4QAM_Outer_FUlLPC3 o3 | B
NR | n77 | 635332 |2.1045 RF power outputn77_40MHz_3DkHz 635332.25,DFT-s OF DM 256QAM Inner 1RB_LeRPC3 217 | 2259
NR | n77 | 635332 |2.1045 RF power outputn?7_40Mrz_30kHz_635332.26.DF T-s OF DM 2560AM_Inner_1RB_RightPC3 | 2151 | 224
NR_| n77 | 635332 |2.1045 RF power outputn7?_40MHz_30kHz 63533207 DFT-s OF DM 2560AM_InnerFUlPC3 7162 | 2251
NR | n77 | 635332 |2.1045 RF power outputn?7_40MHz_3DkHz_635332,28,DF T-s-OF DM 2560AM_Edge_IRB_LeRPCa 2135 | 2224
NR | n77 | 635332 |2.1045 RF power outputn?7 40MHz_30kHz 635332.08.DF T-s OFDM 2560AM Edge 1RB _RightPC3 | 2108 | 2147
NR | n77 | 635332 |2.1045 RF power outputn?7_40MFz_30kHz_635332,30.0F T OF DM 2560AM_Outer_FulLPC3 2096 | 2185
NR_| n77 | 635332 |2.1045 RF power outputn77_40MHz_30kHz_635332,31,CP-OFDM QPSK_Inner_IRB_LefPC3 2215 | 2304
NR | n77 | 635332 |2.1045 RF power outputn77_40MHz_3DkHz £35332:32.CP-OFDM QPSK_Inner 1RB._RightPC3 719 | 2279
NR | n77 | 635332 |2.1045 RF power outputn?7_40MFz_30kHz_635332,33.CP-OF DM QPSK_Inner FULPC3 w3 | B
NR | n77 | 635332 |2.1045 RF power ouiputn?7_40MHz_30kHz_635532,34,CP-OF DM (PSK,_Edge_1RE_LePCa TE | 269
NR_| n77 | 635332 |2.1045 RF power outputn?7_40MHz_30kHz 635332,35,CP-OFDM QPSK_Edge _IRB_RightPCa 2158 | 2247
NR | n77 | 635332 |2.1045 RF power outputn?7_40MHz 30kHz 635332,36,CP-OFDM QPSK_Outer Ful.PC3 206 | 2349
NR | n77 | 635332 |2.1045 RF power outputn?7_40MFz_30kHz_635332,37,CP-OF DM 160AM_Inner_1RB_LeRPC3 =16 | 305
NR | n77 | 635332 |2.1045 RF power outputn77 40MHz_30kHz 63553238,CP-OFDM 160AM Inner_1RB_RightPC3 2197 | 2288
NR | n77 | 635332 |2.1045 RF power outputn?7_40MHz_30kHz_ 635332,39,CP-OF DM 160AM_Inner_Ful,PC3 =26 | 2345
NR_| n77 | 635332 |2.1045 RF power outputn?7_40MHz_30kHz_635332,40,CP-OFDM 160AM_Edge_1RB_LemPC3 2191 | 228
NR | n77 | 635332 |2.1045 RF power outputn77 40MHz_30kHz £35332:41.CP-OFDM 160AM Edge 1RB._RightPC3 2169 | 2258
NR | n77 | 635332 |2.1045 RF power outputn?7_40MFz_30kHz_635332:42.CP-OF DM 16QAM_Outer_Full.PC3 6 | 2349
NR | n77 | 635332 |2.1045 RF power outputn?7_40MHz_30kHz_635532,43,CP-OF DM 540AM Inner_IRB._LeRPC3 =0z | 2o
NR_| n77 | 635332 |2.1045 RF power outputn?7_40MHz_30kHz 635332,44,CP-OFDM B40AM Inner_1RB_RightPC3 2188 | 2277
NR | n77 | 635332 |2.1045 RF power outputn77_40MHz_30kHz 635332:45,CP-OFDM 54QAM Inner_FullPC3 208 | 2347
NR | n77 | 635332 |2.1045 RF power outputn?7_40MFz_30kHz_635332,46,CP-OF DM 540AM_Edge. 1RE_LemPC3 2152 | 241
NR | n77 | 635332 |2.1045 RF power outputn77 40MHz_30kHz 63533247 CP-OFDM 540AM Edge 1RB_RightPC3 2087 | 2178
NR_| n77 | 635332 |7.10465 RF power ouiputn?7 40MFz 3DkHz £35332.48.CP-OFDM 540AM Outer FulLPC3 7105 | 2io4
NR | n77 | 635332 |2.1045 RF power oulputn?7_40MHz_30kHz 635332:49,CP-OF DM 256QAM,_Inner_1RB_LeRPC3 1956 | 2045
NR | n77 | 635332 |2.1045 RF power ouiputn?7_40MHz_30kHz_635532,50,CP-OF DM 2560AM Inner_1RB_RightPC3 1534 | 2023
NR | n77 | 635332 |2.1045 RF power outputn77 40MFz 30kHz £35332,51.CP-OF DM 2560AM Inner FullPC3 1957 | 2046
NR | n77 | 635332 |2.1045 RF power outputn?7_40MHz_30kHz_635332,52.CP-OF DM 2560AM_Edge._1RB_LeR,PC3 1998 | 2007
NR_| n77 | 635332 |2.1045 RF power outputn?7_40MHz_30kHz_635332,53,CP-OF DM 2560AM_Edge_1RB_RightPC3 1898 | 1987
NR | n77 | 635332 |2.1045 RF power outputn77 40MHz_3DkHz £35332:54,CP-OFDM 2560AM_Outer Full.PC3 1874 | 1963
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NR | n77 | 631668 |2.1045 RF power oulpuin77_SOMHz_30kHz_631686,1,0F T-5-OF DM FI/2 BFSK_Inner_1RB_LeRPCa 2047 | 2136
NR_| n77 | B21668 |2.1045 RF power outputn77 SOMHz 30kHz 631668,2,0F T-s-OFDM PI/2 BPSK_Inner_1RB_RightPC2 | 208 | 2169
NR | n77 | 631668 |2.1045 RF power outputn77_SOMHz_30kHz 631668,3,DF T-s-OF DM PI/2 BFSK_Inner FullPC3 2185 | 2274
NR | n77 | 631668 |2.1045 RF power olfputnT? SOMHz_30kHz 6316654, DF T-=-OF DM FI/2 BFSK_Edge 1RE_LeRFCS 024 | 2113
NR | n77 | 631665 |2.1045 RF power outputn77_SOMHz_30kHz_631668:5.DF T-s-OFDM PI2 BPSK_Edge_IRB_RightPC3 | 2055 | 2144
NR_| n77 | 631668 |2.1045 RF power outputn7?_SOMHz_30kHz_631668,6,0F T-s-OF DM FIi2 BFSK_Outer FULPC3 2177 | 2266
NR | n77 | 631668 |2.1045 RF power outputnTT SOMHz_30kHz_631666:7;DF T-s-OFDM QPSK_Inner_1RB_LefPC3 2057 | 2146
NR | n77 | B21668 21048 RF power outputn7? SOMHz 30kHz 631668,8,0F T-s-OFDM QPSK Inner_1RB_RightPC3 2001 | 218
NR | n77 | 631668 |2.1045 RF power outputn77 SOMHz_30kHz_631666,9,0F T-s-OF DM QPSK_Inner_FulLPC3 ez | 2T
NR | n77 | 631668 |2.1046 RF power oltputnT? SOMHz_30kHz_631665,10,0F = OF DM QFSK_Edge_IRE_LERFCa 04z | 231
NR | n77 | 631668 |2.1048 RF power outputn77_SOMHz_30kHz_631668,11:0FT-= OF DM QFSK_Edge_1RB_RightPC3 2073 | 2162
NR | n77 | 631668 |2.1045 RF power otputnT? SOMHz_30kHz_631665,12.0F = OF DM QFSK_Outer_FUILECS T | 26
NR | n77 | 631668 |2.1045 RF power outputnT?_SOMHz_30kHz_631665,13.DF = OF DM 160AM_Inner_1RE_LeRFC3 2066 | 2155
NR | n77 | B21668 |2.1048 RF power outputn7? SOMHz 30kHz 631668,14.0F T-=OFDM 180AM Inner 1RB_RightPC3 2103 | 21082
NR_| n77 | 631665 |2.1045 RF power outputn7?_SOMHz_30kHz 631665;15.0F T-= OF DM 16QAM_Inner_FullPC3 2155 | 2274
NR | n77 | 621688 |2.1048 RF power outputn77 SOMHz 30kHz 631668;16.DFT-=-OFDM 18QAM_Edge 1RB_LefPCa 2017 | 2106
NR | n77 | 631668 |2.1045 RF power ouiputn77 SOz 30kHz_631666,17.DF = OF DM 160AM_Edge_1RB_RightFCo 2056 | 2145
NR | n77 | 631668 |2.1045 RF power oliputn7 SOMHz_30KkHz_631666,15.0F = OF DM 16QAM_Outer_FullLPC3 2179 | 2269
NR_| n77 | 631668 |2.1045 RF power outputn7? _SOMHz_30kHz_631668,19,0F = OF DM 64QAM_Inner_1RB_LefFC3 2038 | 2127
NR | n77 | 631668 |2.1045 RF power outputn77 SOMHz_30kHz_631668,20,0F = OF DM 64QAM_Inner_1RB._RightPC3 2075 | 2164
NR | n77 | 631668 |2.1045 RF power outputnT?_SOMHz_30kHz_631665,21:0F = OF DM 64QAM_Inner_FulPC3 2154 | 2273
NR | n77 | B21668 |2.1048 RF power outputn77 SOMHz 30kHz 631668,22.DF - OFDM E20AM_Edge 1RE_LeftPCa 201 | 2099
NR | n77 | 631668 |2.1045 RF power ouiputn7? SOz 30kHz 631665,25.DF = OF DM 620AM Edge 1RB _RightFCo 2054 | 2143
NR | n77 | 521688 |2.1048 RF power outputn77 SOMHz 30kHz 631668,24.DF T-= OFDM B2QAM_Outer Full,PC3 2151 | 224
NR | n77 | 631668 |2.1045 RF power outputn7? SOz _30kHz_631666,25.DF = OF DM 2560AM_Inner_1RE_LeR.PCS 204 | 2129
NR | n77 | 631668 |2.1045 RF power oWiputnT SOMHz_30KkHz_631665,26.DF = OF DM 2560AM_Inner_1RB_RightFC3 | 2073 | 2162
NR | n77 | 631668 |2.1046 RF power outputnT?_SOMHz_30kHz_631665,27:DF = OF DM 256GAM_Inner_FulLPC3 2145 | 224
NR_| n77 | 631668 |2.1045 RF power outputn77_SOMHz_30kHz_631668,28,0F = OF DM 2560AM Edge_1RB._LeRPCa 2008 | 2097
NR | n77 | 631668 |2.1045 RF power outputn7 SOMHz_30kHz 631665,29.DF-= OFDM 2560AM Edoe_1RB_RightPC3 | 2043 | 2132
NR | n77 | B21668 |2.1048 RF power outputn7? SOMHz 30kHz 631668,30,0F -=OFDM 256GAM Outer FullPC3 2031 | 212
NR | n77 | 631668 |2.1045 RF power outputn?? SOMHz 30kHz 631666,31.CP-OF DM GPSK Inner 1RB LeRPC3 2057 | 2156
NR_| n77 | 621668 |2.1045 RF power outputn77 SOMHz 30kHz 631668,32.CP-OF DM QPSK_Inner_1RB_RightPC3 2106 | 2105
NR | n77 | 631668 |2.1045 RF power outputnT7_SOMHz 30kHz 631668,33,CP-OF DM QPSK_Inner_FulLPC3 2182 | 2271
NR | n77 | 631668 |2.1045 RF power oltputnT? SOMHz_30kHZ_631665,34.CP-OF DM OPSK_Edge 1RE_LeRPCS 2041 | 213
NR | n77 | 621668 |2.1045 RF power oltputnT? SOMHz_30kHz_631665,35.CP-OF DM GPSK_Edge 1RE_FightrCs 2077 156
NR_| n77 | 631668 |2.1045 RF power outputn77_SOMHz_30kHZ_631668,36,CP-OF DM QPSK_Outer_FUILPC3 217 | 2259
NR | n77 | 631668 |2.1045 RF power outputn77 SOMHz_30kHz_631668,37:CP-OF DM 16QAM_Inner_1RB_LeRPCa 2066 | 2155
NR | n77 | B21668 |2.1045 RF power outputn77 SOMHz 30kHz 631668,35.CP-OF DM 16QAM Inner 1RB_RightPC3 2106 | 2105
NR | n77 | 631668 |2.1045 RF power outputn7? SOMHz 30kHz 631666,35,CP-OF DM 160AM Inner FulPC3 28 | 269
NR | n77 | 631668 |2.1045 RF power olfputn7_SOMHz_30KkHz_6316665,40.CF-OF DM 160AM_Edge_1RE_LefPC3 051 | 214
NR_| n77 | 631668 |2.1045 RF power outputn77 _SOMHz_30kHz_631665,41.CP-OF DM 160AM_Edge_1RB_RightFC3 2103 | 2162
NR | n77 | 631668 |2.1045 RF power outputn77 SOMHz_30KkHz 631666;42.CP-OF DM 16QAM_Outer_FUILPC3 2171 | 226
NR | n77 | 631668 |2.1045 RF power olfputn7? SOMHz_30kHz_ 6316654 3.CF-OF DM B4QAM_Inner_IRB_LeRPCa 2045 | 2104
NR | n77 | B21668 |2.1048 RF power outputnTT SOMHz 30kHz 631668,44.CP-OF DM E4QAM Inner 1RB.RightPC3 2088 | 2177
NR_| n77 | 631668 |2.1045 RF power outputn7?_SOMHz_30kHz_631665,45,CP-OF DM B40AM _Inner_FulLPC3 2181 | 227
NR | n77 | 621688 |2.1048 RF power outputn77 SOMHz 30kHz 63166846,CP-OF DM E40AM Edge 1RE LefPC3 2002 | 2091
NR | n77 | 631668 |2.1045 RF power ouiputn7? SOz 30kHz 631665,47.CP-OF DM B40AM Edge 1RE RightPC3 7563 | 2082
NR | n77 | 631668 |2.1045 RF power oWfputn7_SOMHz_30KkHz_631666,45.CF-OF DM G4QAM_Outer_FUILPC3 2024 | 2143
NR_| n77 | 631668 |2.1045 RF power outputn7? SOMHz 30kHz 631665,49,CP-OF DM 2560AM Inner 1RE LeRPCa 1834 | 1923
NR | n77 | 631668 |2.1045 RF power outputn77_SOMHz_30KkHz_631668;50.CP-OF DM 2560AM_Inner_1RB_RightPC3 1864 | 1953
NR | n77 | 631668 |2.1045 RF power oWtputnT? SOMHz_30kHz_631665,51:CP-OF DM 2560AM_Inner_FULECS 7525 | 2008
NR | n77 | B21668 |2.1048 RF power outputn7? SOMHz 30kHz 631688,52.CP-OFDM 2560AM Edge 1RB LeRPCa 7705 | 1884
NR | n77 | B21668 21045 RF power oulputn77 SOMHz 30kHz 631668,55.CP-OF DM 2560AM Edge 1RB RightPCa 7808 | 1998
NR_| n77 | 521668 |2.1045 RF power outputn7? SOMHz 30kHz 631668,54.CP-OF DM 2560AM OuterFullPC3 1822 | 1911
NR | n77 | 633334 |2.1045 RF power oulputn77 SOMHz 30kHz 63333%,1,0F T-s-OF DM FI/2 BFSK,_Inner 1RB_LefPC3 208 | 2179
NR | n77 | 633334 |2.1046 RF power oulpUtn77_SOMHZ_30KHz 633334.2,DF T-= OFDM PIi2 BFSK_Inner_1RB_RIghtPC3 | 2076 | 2165
NR | n77 | 633354 |2.1046 RF power oltputnT?_SOMHz_30kHz_633535,3,DF T-s-OF DM FI/2 BFSK_Inner_FulPC3 EE | 2o
NR_| n77 | 633334 21045 RF power outputn77_SOMHz_30KkHz_63333%:4,DF T-s-OF DM PIi2 BPSK_Edge 1RB_LeR,PC3 2069 | 2158
NR | n77 | 633334 |2.1046 RF power outputn77_SOMHz_30kHz_6333345,DF T-s-OFDM PI2 BPSK_Edge1RB_RightPC3 | 2056 | 2145
NR | n77 | 523334 |2.1048 RF power outputn7? SOMHz 30kHz 633534,6,0F T-s-OF DM PI/2 BPSK_Outer FulLPC3 3183 | 272
NR | n77 | 623334 |2.1045 RF power oupuin77 SOMHz 30kHz 633334.7,DF T-s-OF DM GPSK_Inner 1RE LefPC3 2080 | 2178
NR_| n77 | 523334 21046 RF power outputn7? SOMHz 30kHz 633534,8,DF T-s-OF DM QPSK_Inner_1RB_RightPC3 2079 | 2168
NR | n77 | 633334 |2.1048 RF power outputn77 SOMHz 30kHz 633332,9,0F T-s-OFDM QPSK_Inner Full,PC3 218 | 279
NR | n77 | 533334 |2.1045 RF power oUtputnT? _SOMHz_30KkHZ 63353%,10.0F = OF DM QFSK_Edge_TRB_LSRFCa 075 | 2162
NR | n77 | 633354 |2.1045 RF power olfputnT? SOMHz_30kHz_633535,11.0F = OF DM OFSK_Edge_TRE_RightPCa 2050 | 2148
NR | n77 | 523334 |2.1048 RF power outputn?? SOMHz 30kHz 63333%,12.DFT-=OFDM QPSK_Outer FullPC3 3183 | 202
NR_| n77 | 633334 |2.1045 RF power outputn7?_SOMHz_30kHz 6333341 3.DF = OF DM 160AM_Inner_1RB_LeFC3 2101 | 219
NR | n77 | 623334 |2.1048 RF power outputn7? SOMHz 30kHz 633334;14.DFT-=-OFDM 18QAM Inner 1RB._RightPC3 2084 | 2173
NR | n77 | 623334 |2.1048 RF power outpuin7? SOMHz 30kHz 633538,15,0F = OFDM 160AM Inner FulPC3 e | 2281
NR | n77 | 533334 |2.1046 RF power oWiputn77_SOMHz_30KkHZ 633534, 16.DF = OF DM 160AM_Edge_ 1RE_LeftPCa 08 | 2172
NR_| n77 | 623334 |2.1045 RF power oulputn77 SOMHz 30kHz 633332,17.DFT-= OFDM 160AM_Edge 1RB_RightPCa 2071 | 216
NR | n77 | 633334 |2.1046 RF power outputn77_SOMHz_30KkHz 63333%,15.DFT-= OFDM 16QAM_Outer_Full.PC3 2189 | 2278
NR | n77 | 633354 |2.1046 RF power outputnT? SOMHz_30kHz_63353%,19,0F = OF DM 640AM_Inner_1RB_LeRPC3 054 | 2123
NR | n77 | 523334 |2.1048 RF power outputn7? SOMHz 30kHz 633538,20,0FT-=OFDM 640AM Inner 1RB_RightPC3 207 | 2159
NR_| n77 | 633334 |2.1045 RF power outputn77_SOMHz_30kHz 6333342 1:0F = OF DM 640AM_Inner_FullPC3 2103 | 2282
NR | n77 | 623334 |2.1048 RF power outputn77 SOMHz 30kHz 633334,22.DFT-s-OFDM 64QAM_Edge 1RB_LefPC3 2053 | 2142
NR | n77 | 623334 |2.1045 RF power ouipuin77 SOMHz 30kHz 633334,25.DF = OFDM E40AM Edge 1RE RightPCa 2005 | 2002
NR | n77 | 533334 |2.1045 RF power oliputnT7 _SOMHz_30KHZ_633534.24.DF T-= OF DM 62QAM_Outer_FUllLPC3 2163 | 252
NR | n77 | 633354 |2.1046 RF power oWiputnT? SOMHz_30kHz_633558,25.DF = OF DM 2560AM_Inner_1RE_LeRPC3 054 | 2143
NR_| n77 | 633334 21045 RF power outputn77_SOMHz_30KkHZ_633334,26.0F = OF DM 256QAM Inner_IRB_RightPC3 | 2051 | 214
NR | n77 | 633334 |2.1045 RF power outputn77 _SOMHz_30kHz 63333%,27:DFT-= OF DM 256QAM_Inner_FulLPC3 2142 | 2231
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NR | n77 | 633334 |2.104E RF power oulputn77 SOMHZ_30kHz 633334,25,DF T-= OFDM 2560AM Edge 1RB_LefPC3 2014 | 2103
NR_| n77 | 633334 |2.1045 RF power outputn?7_SOMHz_30kHz_633334.29,DF = OFDM 2560AM _Edgs IRB_RightPC3 | 19.05 | 2084
NR_| n77 | 633334 |2.1046 RF power outputn77 SOMHz_ 30kHz 533334;30,DF T-= OFDM 256QAM Outer Ful.PC3 2026 | 2115
NR | n77 | 633334 |2.1046 RF power oulputn77 SOMHz 30kHz 633334;31,CP-OFDM QPSK_Inner 1RB LefPC3 2091 | 218
NR | n77 | 633334 |2.1046 RF power outputn?7_SOMHZ_30kHz_ 633334 32.CP-OFDM QPSK_Inner_1RB_RightPC3 2081 | 217
NR_| n77 | 633334 |2.1046 RF power outputn77 SOMHz 30kHz 633334.33,CP-OF DM QPSK_Inner FUlPC3 2186 | 2275
NR | n77 | 633334 |2.1045 RF power outputn77_SOMHZ_30kHz 633334;34,CP-OFDM QPSK_Edge. 1RE_LePC3 2072 | 2181
NR | n77 | 633334 |2.1045 RF power ouiputnT7 SOMHz_30kHz 633334,35.CP-OFOM QPSK_Edge_1RB._RightPCs 3061 | 215
NR | n77 | 633334 |2.1048 RF power outputn77 SOMHz_30kHz 533334,36,CP-OFDM QPSK_Outer Full.PC3 177 | 2266
NR | n77 | 633334 |2.1046 RF power outputn77 SOMHz 30kHz 533334,37.CP-OFDM 150AM Inner TRB_LefPC3 2101 | 219
NR | n77 | 633334 |2.1046 RF power outputn77 SOMHz_30kHz 633334,35,CP-OFDM 16QAM Inner_1RB._RightPC3 2108 | 2185
NR | n77 | 633334 |2.1046 RF power outputn77 SOMFz 30kHz 633334,39.CP-OFDM 15QAM _Inner Full.PC3 2185 | 2274
NR | n77 | 633334 |2.1046 RF power outputn77_SOMHZ_30kHz_ 633334 30.CP-OFDM 150AM_Edgs_1RE_LeRPC3 2083 | 272
NR | n77 | 633334 |2.1046 RF power oulputn?7 SOMHz_30kHz 633334 41,CP-OFDM 160AM_Edge_1FB._RightPC3 2071 | 216
NR_| n77 | 633334 |2.1045 RF power outputn?7_SOMHzZ_30kHz_633334 42,CP-OF DM 150AM_Outer_Ful.PC3 2175 | 2264
NR | n77 | 633334 |2.1045 RF power outputn?7_SOMHz_30kHz 633334 43,CP-OFDM B40AM_Inner_1RB_LekPC3 2043 | 2132
NR | n77 | 633334 |2.1045 RF power outputn77 SOMHz_30kHz_633334:44,CP-OFDM B4QAM Inner_1RB_RightPC3 2071 | 216
NR | n77 | 633334 |2.1046 RF power outputn77 SOMFz 30kHz 533334,45.CP-OFDM B40AM Inner Full.pC3 2184 | 2273
NR_| n77 | 633334 |2.1045 RF power oulputn?7 SOMHz 30kHz 533334,45.CP-OFDM B40AM Edge 1RB LefPC3 W22 | 2N
NR | n77 | 633334 |2.1046 RF power oulputn77 SOMHz 30kHz 63333447, CP-OFDM B40AM Edge 1RB_RightPC3 2007 | 2096
NR | n77 | 533334 |2.1046 RF power outputn?7_SOMHZ_30KkHz 633334 45.CP-OF DM B40AM_Outer_FUl.PC3 2034 | 2123
NR | n77 | 633334 |2.1045 RF power outputn?7 SOMHz_30kHz 633334 49,CP-OFOM 2560AM_Inner_1RB_LeRPCS 847 | 1936
NR | n77 | 633334 |2.1048 RF power outputn77 SOMHz_30kHz 533334,50,CP-OFDM 25608M Inner 1RB_RightPC3 183 | 19.19
NR | n77 | 633334 |2.1045 RF power outputn?7_SOMHz_30kHz_633334;51,CP-OFDM 2560AM_Inner_Ful.PC3 1935 | 2024
NR | n77 | £33334 |2.1048 RF power outputn?7 SOMHz 30kHz 533334,52.CP-OFDM 256QAM Edge 1RB_LeR.PC3 1828 | 1817
NR | n77 | 633334 |2.1046 RF power outputn77 SOMHz_30kHz 633334,53,CP-OFDM 2560AM Edge 1RB. RightPC3 812 | 18.01
NR | n77 | 633334 |2.1046 RF power outputn77_SOMHz_30kHz_633334,54.CP-OF DM 256QAM_Outer_Ful.PC3 824 | 1913
NR_| n77 | 635000 |2.1046 RF power outputn77 SOMHz 30kHz 635000,1.0F T-s OFDM P2 BPSK Inner_IRB_LeRPC3 2085 | 2154
NR | n77 | 635000 |2.1045 RF powsr outputn77_SOMHz_30kHz_635000;2.DF T-s-OF DM FI2 BPSK_Inner_1RB_RightPC3 | 2047 | 2136
NR | n77 | 635000 |2.1045 RF power outputn?7 SOMHz_30kHz_635000;3,0F T-s-OF DM PII2 BPSK_Inner FullPCa Ti5z | 2A
NR | n77 | 35000 |2.1048 RF power outputn?7 SOMHz 30kHz 535000:4 DFT-s-OFDM PI2 BPSK_Edge 1RB Lef.PC3 031 | 212
NR_| n77 | 635000 |2.1045 RF powsr outputn77_SOMHz_30kHz_635000;5,0F T-=-OF DM FII2 BPSK_Edge 1RB_RightPC3 | 20.09 | 2098
NR | n77 | 635000 |2.1045 RF power outputn?7 SOMHZ 30kHz 635000;6.DF T-s-OFDM PII2 BPSK_Outer Full.PC3 2169 | 2258
NR | n77 | 635000 |2.1046 RF power outputn77 SOMHz_30kHz 635000.7.DF T-s OFDM OFSK Inner 1RB. LeRPC3 2088 | 2157
NR | n77 | 635000 |2.1046 RF power outputn77_SOMHz_30kHz_635000,8,0F T-s- OFDM QPSK_Inner_1RB_RightPC3 2045 | 2135
NR_| n77 | 635000 |2.1046 RF power ouputn77 SOMHz 30kHz 635000.9.DF T-s OFDM QPSK_Inner FULPC3 7152 | 2a
NR | n77 | 635000 |2.1045 RF power outputn77_SOMHZ_30kHz 635000;10.0FT-s OF DM QPSK_Edge_1RB_LeRPC3 2044 | 2133
NR | n77 | 635000 |2.1045 RF power ouputn?7 SOMHz_30kHz_635000;1 1,DFT—=-OFDM QPSK_Edge_1RE_RightPC3 2025 | 2144
NR | n77 | 635000 |2.1045 RF power outputn?7 SOMHz_30kHz_635000,12.DFT-s-OF DM QPSK_Outer FUlPC3 2165 | 2254
NR | n77 | 635000 |2.1046 RF power outputn?7 SOMHz_30kHz 535000,13,DFT-s OFDM 160AM Inner 1RB._LeRPC3 2068 | 2157
NR_| n77 | 635000 |2.1045 RF power outputn?7 SOMHZ 30kHz 635000.14,DFT-=.OFDM 160AM Inner_1RB_RightPC3 2054 | 2153
NR | n77 | 635000 |2.1046 RF power outputn77 SOMHz 30kHz 635000;15,DF T-s OFDM 160AM Inner FulLPC3 2171 | 226
NR | n77 | 635000 |2.1046 RF power outputn77_SOMHz_30kHz_635000,16,DF s OFDM 160AM_Edge_1RB_LemPC3 5059 | 2148
NR | n77 | 635000 |2.1045 RF power outputn?7 SOMHz_30kHz_535000;17.DFT-= OF DM 160AM_Edge._1RB_RightPC3 3050 | 2125
NR_| n77 | 635000 |2.1045 RF power outputn?7_SOMHZ_30kHz_635000;18,DF = OF DM 16QAM_Outer_FullPC3 2171 | 228
NR | n77 | 635000 |2.1045 RF power outputn?7 SOMHZ_30kHz_635000;19,DFT-= OF DM B4QAM,Inner IRB_LeRPC3 2047 | 2106
NR | n77 | 635000 |2.1045 RF power oulputn?7 SOMHz_30kHz_635000,20,DF = OF DM 640AM_Inner_1RB_RightPC3 2054 | 2143
NR | n77 | 635000 |2.1046 RF power outputn77 SOMHz_30kHz_635000.21.DFT-s OFDM B40AM _Inner FullLPC3 2168 | 2257
NR_| n77 | 635000 |2.1045 RF power outputn?7 SOMHz 30kHz 635000.22.DFT-=.OFDM 640AM Edge 1RE _LetPC3 205 | 2139
NR | n77 | 635000 |2.1046 RF power outputn77 SOMHz 30kHz 535000.23,DFT-s OFDM B30AM Edge 1RB_RightPC3 2032 | 21
NR | n77 | 635000 |2.1046 RF power outputn77_SOMHz_30kHz_635000,24.DF T-s OF DM B40AM_OuterFulLPC3 s | 29
NR | n77 | 635000 |2.1045 RF power ouputn?7 SOMHZ_30kHz 635000,25.DF T-= OF DM 2560AM_inner_1RE_LeR,PC3 2029 | 2118
NR | n77 | 635000 |2.1045 RF power outputn?7 SOMHz_30kHz_635000;26,DF T-=-OF DM 256QAM_Inner_1RB_RightPC3 202 | 2109
NR_| n77 | 635000 |2.1045 RF power outputn?7_SOMHz_30kHz_635000;27.DF T-s OFDM 255QAM _Inner_Full.PC3 2113 | 202
NR | n77 | 635000 |2.1045 RF power outputn77 SOMHz_30kHz_635000;25,DF = OFDM 255QAM_Edgs. 1RB_LefPC3 1592 | 2081
NR | n77 | 635000 |2.1046 RF power outputn77 SOMHz_30kHz_635000,29,DF T-= OFDM 256QAM Edge 1RB RightPC3 | 19.91 | 208
NR | n77 | 635000 |2.1046 RF power outputn77_SOMHz_30kHz_635000;30,DF T-s OFDM 256QAM_Outer Ful.PC3 2042 | 2100
NR_| n77 | 635000 |2.1046 RF power oulputn?7 SOMHz 30kHz 635000.31.CP-OFDM QPSK_Inner 1RE LefPC3 2076 | 2165
NR | n77 | 635000 |2.1046 RF power outputn77_SOMHZ_ 30kHz 635000,32.CP-OF DM QPSK_Inner_1RB_RightPC3 2061 | 215
NR | n77 | 635000 |2.1045 RF power outputn?7 SOMHZ_30kHz_635000;33,CP-OFDM QPSK_Inner_FULPC3 2153 | 24z
NR | n77 | 635000 |2.1045 RF power outputn?7 SOMHz_30kHz_635000;34 CP-OFDM QPSK_Edge 1RB_LeRPCS 205 | 2149
NR_| n77 | 635000 |2.1045 RF power outputn?7_SOMHz_30kHz 635000;35,CP-OFOM QPSK_Edge 1RB_RightPC3 2039 | 2128
NR | n77 | 635000 |2.1045 RF power outputn77_SOMHz_30kHz_635000;36,CP-OF DM QPSK_Outer FullPCa 2151 | 224
NR | n77 | 635000 |2.1046 RF power outputn?7 SOMHz_30kHz 535000,37.CP-OFDM 15QAM Inner 1RB_LefPC3 2009 | 2188
NR | n77 | 635000 |2.1046 RF power outputn77 SOMHz 30kHz _635000;35,CP-OFDM 16QAM Inner 1RB_RightPC3 2067 | 2156
NR | n77 | 635000 |2.1045 RF power outputn?7_SOMHz_30kHz_635000,39,CP-OFDM 150AM_inner_FulL,PC3 Ti53 | 24z
NR_| n77 | 635000 |2.1046 RF power outputn77_SOMHz_30kHz 535000,30.CP-OFOM 150AM_Edge_ 1RE_LefPC3 2086 | 7155
NR | n77 | 635000 |2.1045 RF power outputn?7_SOMHZ_30kHz_635000;41,CP-OFDM 15QAM_Edge_ 1RB._RightPC3 2059 | 2148
NR | n77 | 635000 |2.1045 RF power outputn?7 SOMHz_30kHz_635000:42.CP-OFOM 15QAM_Outer_Ful.PC3 215 | 239
NR | n77 | 635000 |2.1048 RF power outputn77 SOMHz_30kHz 635000,33,CP-OFDM B40AM Inner 1RB LeftPC3 2072 | 2181
NR_| n77 | 635000 |2.1045 RF power outputn?7_SOMHz_30kHz_635000:44,CP-OF DM B4QAM Inner_1RB_RightPC3 2064 | 2153
NR_| n77 | 635000 |2.1048 RF power outputn77 SOMHz 30kHz 535000;45.CP-OFDM B40QAM Inner Full.PC3 2153 | 2242
NR | n77 | 635000 |2.104G RF power outputn77 SOMHz 30kHz 635000,36,CP-OFDM B40AM Edge, 1RB LefPC3 197 | 2059
NR | n77 | 635000 |2.1045 RF power outputn?7_SOMHz_30kHz_ 63500047, CP-OF DM B40AM_Edge_1RB_RightPC3 993 | 2082
NR_| n77 | 635000 |2.1046 RF power ouputn77_SOMHz_30kHz_535000,45,CP-OF DM B40AM_Outer_Ful.PC3 9@ | 2082
NR | n77 | 635000 |2.1045 RF power outputn?7_SOMHZ_30kHz_635000;49,CP-OFDM 2560AM_Inner_1RB_LeRPC3 185 | 19.39
NR | n77 | 635000 |2.1045 RF power outputn?7 SOMHz_30kHz_635000;50,CP-OF DM 2560AM_Inner_1RB_RightPC3 83 | 19.49
NR | n77 | 635000 |2.1046 RF power outputn77 SOMHz_30kHz_635000;51,CP-OFDM 255QAM Inner Ful.PC3 7906 | 19.95
NR | n77 | 635000 |2.1046 RF power outputn?7 SOMHz 30kHz 535000,52.CP-OFDM 256QAM Edge 1RB LeRPC3 1843 | 18.02
NR_| n77 | 635000 |2.1046 RF power oulputn?7 SOMHz 30kHz 635000.53,CP-OF DM 2550AM Edge 1RB RightPC3 705 | 1884
NR | n77 | 635000 |2.1046 RF power outputn77 SOMHz 30kHz 635000,54.CP-OFDM 256QAM Outer FulLPC3 17.88 | 1877
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NR | n77 | 632000 |21048 RF power oulputn77 E0MHz_30kHz B32000,1.0FT-=OFDM PI2 BPSK_Inner _1RB_LeRPC3 2009 | 2188
NR_| n77 | 632000 |2.1046 RF power oulputn77 GOz 3DkHz 632000,2.DF T-s.OFDM PIZ BPSK Inner 1RB_RightPC3 | 2134 | 2223
NR | n77 | 632000 |2.1048 RF power oulputn77 G0Nz 30kHz 632000;3,DF T-s OFDM P2 BPSK_Inner FulLPC3 18 | 2308
NR | n77 | 632000 |2.1048 RF power outputn77 60MHz_30kHz_632000;4.0F T-= OFDM FI2 BPSK_Edge_1RB_Lem.PC3 2084 | 2173
NR | n77 | 632000 |2.1046 RF power oulputn77_GOMHz_30kHz_6320005.0F T-=-OFDM FI2 BFSK_Edge_ IRB_MghtPCs | 2146 | 2207
NR_| n77 | 632000 |2.1046 RF power outputn77_60MHz_30kHz_632000;6,0F T-s OFDM PIi2 BPSK_Outer_FulLPC3 28 | 205
NR | n77 | 632000 |2.1046 RF power outputn77_60MHz_30kHz_632000;7;DF T-s-OFDM QPSK_nner_1RB_LefPC3 2125 | 2214
NR | n77 | 632000 |2.1048 RF power outputn77 E60MHz_30kHz_£32000,5.DFT-<OFDM QPSK_Inner 1RB._RightPC3 715 | 2248
NR | n77 | 632000 |2.1048 RF power outputn77 60MHz_30kHz_632000,9,DF T OFDM QPSK_Inner FUlPC3 14 | 2303
NR | n77 | 632000 |2.1048 RF power outputn77_60MHz_30kHz_632000,10.0FT-s OFDM QPSK_Edge_1RB_LeRPC3 2111 2
NR | n77 | 632000 |2.1048 RF power oulputn77 60MFz_30kHz 632000,11,0FT-s OFDM QPSK_Edge 1RB_RightPC3 2145 | 228
NR | n77 | 532000 |2.1048 RF power outputn77 60MHz_30kHz_632000;12.DF - OF DM QPSK_Outer FULPC3 a8 | 205
NR | n77 | 632000 |2.1046 RF power oulputn77 _60MHz_30kHz._632000;13,DF T-=-OF DM 160AM_Inner_1RB_LeRPC3 2148 | 207
NR | n77 | 632000 |2.1046 RF power oulputn77_60MHz_30kHz_632000;14.0F T-s- OF DM 16QAM_Inner_1RB_RightPC3 7155 | 244
NR_| n77 | 632000 |2.1046 RF power output:n77_60MHz_30kHz_632000;15,DF T-s-OF DM 16QAM_Inner_FulLPC3 246 | 2305
NR | n77 | 632000 |2.1046 RF power outputn77 E0MHz_30kHz £32000;16.DFT-s OFDM 16QAM Edge 1RB_LePC3 2104 | 2183
NR | n77 | 632000 |2.1048 RF power outputn77 60MHz_30kHz_632000;17.DFT-s OFDM 18QAM Edge 1RB_RightPC3 2144 | 2233
NR | n77 | 632000 |2.1048 RF power outputn77_60MFz_30kHz_632000;18.DF T-s-OF DM 16QAM_Outer_FulLPC3 =16 | 305
NR_| n77 | 632000 |2.1048 RF power oulputn77 G0Nz 30kHz 632000,19,0FT-s OFDMB2QAM Inner 1RB_LeiPC3 7118 | 2208
NR | n77 | 532000 |2.1046 RF power outputn77_60MHz_30kHz_632000;20,0FT-s OF DM 63QAM_Inner_1RB._RightPC3 2157 | 2246
NR | n77 | 532000 |2.1048 RF power oulputn77 _60MHz_30kHz_632000,21.0F T OF DM 60AM,Inner FulLPC3 =a3 | B0z
NR | n77 | 632000 |2.1046 RF power oulputn77_60MHz_30kHz_632000,22.DF T-s-OF DM 640AM_Edge_1RB_LefPCH 2105 | 2104
NR | n77 | 632000 |2.1048 RF power outputn77 60MHz_30kHz_632000,23,DFT-s OFDM 63QAM Edge 1RB_RightPC3 2134 | 2223
NR | n77 | 632000 |2.1048 RF power outputn77 E0MHZ_30kHz £32000,24.DF T-s OF DM 62QAM Cuter FulLPC3 7189 | 2278
NR | n77 | 632000 |2.1048 RF power outputn77 60MHz_30kHz_632000,25,DFT-s OFDM 256QAM Inner 1RE_LeR,PC3 2079 | 2168
NR | n77 | 632000 |2.1048 RF power oulputn77_60MIFz_30kHz_632000,26.0F T-s OF DM 256QAM_Inner_1RB_RightPC3 | 2113 | 22.02
NR | n77 | 532000 |2.1048 RF power outputn77_60MHz_30kHz_632000,27.DF T- OF DM 256QAM_Inner_FulPC3 7176 | 2265
NR_| n77 | 532000 |2.1046 RF power outputn77_G0MHz_30kHz_632000,25.0FT-s OF DM 2560AM_Edge_1RB_LeRPCa 2049 | 2138
NR | n77 | 532000 |2.1046 RF power outputn77_60MHz_30kHz_632000,29,DF T-= OF DM 2560AM_Edge_ 1RB_RightPC3 | 20.87 | 2176
NR | n77 | 632000 |2.1046 RF power oulputn77_60MHz_30kHz_632000,30,0F T-s- OF DM 256@AM_Outer_FulLPC3 205 | 2169
NR | n77 | 632000 |2.1048 RF power oulputn77 60Nz 30kHz_632000;31.CP-OFDM QPSK_Inner 1RB_LefPC3 2111 2
NR_| n77 | 632000 |2.1046 RF power outputn77 G0Nz 3DkHz £32000,32.CP-OF DM QPSK Inner_1RB_RightPC3 7143 | 2238
NR | n77 | 632000 |2.1048 RF power oulputn77 G0MHz_30kHz_632000;33,CP-OFDM QPSK_Inner FUl.PC3 2187 | 286
NR | n77 | 632000 |2.1048 RF power oulputn77 G0Nz _30kHz_632000;34.CP-OFDM QPSK_Edge_1RB_LeRPC3 054 | 2183
NR | n77 | 632000 |2.1046 RF power outputn77_60MHz_30kHz_632000,35,CP-OF DM QPSK,_Edge_1RB._FightPC3 3135 | =4
NR_| n77 | 632000 |2.1046 RF power oulputn77_60MHz_30kHz_632000,36,CP-OF DM QPSK_Outer_FulLPC3 o] 7289
NR | n77 | 632000 |2.1046 RF power outputn77_60MHz_30kHz_632000;37,CP-OFDM 16QAM_Inner_1RB_LeRPC3 zi2z | 21
NR | n77 | 632000 |2.1046 RF power oulputn77_60MHz_30kHz_632000;38.CP-OFDM 15QAM_Inner_1RB_RightPC3 2174 | 2263
NR | n77 | 632000 |2.1048 RF power outputn77 E60MHz_30kHz_632000;39,CP-OFDM 16QAM _Inner Ful.PC3 2188 | 2a7
NR | n77 | 632000 |2.1048 RF power outputn77_60MHz_30kHz_632000;40,CP-OFDM 16QAM_Edge_1RE_LefPC3 7118 | 207
NR_| n77 | 632000 |2.1048 RF power oulputn77 G0Nz 30kHz 632000;41.CP-OFDM 150AM_Edge 1RB_RightPC3 7150 | 2248
NR | n77 | 632000 |2.1046 RF power outputn77_60MHz_3DkHz_632000;42.CP-OFDM 16QAM_Outer_Ful.PC3 2196 | 2285
NR | n77 | 532000 |2.1048 RF power oulputn77 _60MHz_30kHz_632000;43,CP-OF DM 640AM,_Inner_1RB_LeRPC3 054 | 2153
NR | n77 | 532000 |2.1046 RF power outputn77_60MHz_30kHz_632000;44;CP-OFDM B40AM_Inner_1RB_RightPC3 2147 | 236
NR_| n77 | 632000 |2.1046 RF power output:n77_60MHz_30kHz_632000,45,CP-OF DM 64QAM_Inner_Ful,PC3 2183 | 2282
NR | n77 | 632000 |2.1046 RF power oulputn77_60MHz_30kHz_632000;46,CP-OF DM 64QAM_Edge_1RB_LefPC3 2055 | 2144
NR | n77 | 632000 |2.1048 RF power outputn77 60Nz 30kHz 632000;47.CP-OFDM B40AM_Edge_1RB_RightPC3 2085 | 2174
NR | n77 | 632000 |2.1048 RF power outputn77_60MHz_30kHz_632000;48,CP-OF DM 64QAM_Outer_Ful.PC3 2064 | 2153
NR_| n77 | 632000 |2.1048 RF power oulputn77 G0Nz 30kHz 632000,49,CP-OF DM 2560AM Inner IRB LeRPC3 1804 | 1983
NR | n77 | 632000 |2.1046 RF power outputn77_60MHz_30kHz_632000;50,CP-OFDM 256QAM_Inner_1RB_RightPC3 1925 | 2015
NR | n77 | 632000 |2.1046 RF power outputn77 60MHz_30kHz_632000;51,CP-OF DM 2560AM_Inner_FUlPC3 196 | 2049
NR | n77 | 632000 |2.1046 RF power outputn77_60MHz_30kHz_632000;52.CP-OF DM 2560AM Edge_1RB_LeR,PCS 862 | 1951
NR | n77 | 632000 |2.1048 RF power oulputn77 G0Nz 30kHz £32000;53,CP-OFDM 25808M _Edge 1RB_RightPC3 803 | 1982
NR_| n77 | 632000 |2.1046 RF power oulputn77_60MHz_30kHz_632000,54,CP-OF DM 2560AM_Outer FulLPC3 1853 | 1942
NR | n77 | 633334 |21046 RF power outputn77 E0MHz_30kHz 633334.1.0FT-s OFDM PI/2 BPSK_Inner_1RB_LeiPC3 2132 | 2221
NR | n77 | 633334 |21046 RF power oulputn77_BOMHz_30kHz_635334.2.0F T-=-OFDM FI2 BFSK_Inner_1RB_RightPC3 | 2108 | 2158
NR | n77 | 633334 |2.1048 RF power outputn77 GOz 30KHz_633334,3,0F - OFDM PI/2 BPSK_Inner_FulLPC3 a4 | 203
NR_| n77 | 633334 |2.1048 RF power outputn77_G0MHz_30kHz_633334.4.DF T OFDM PI/2 BPSK_Edge_1RB_LeR.PC3 714 | 208
NR | n77 | 633334 |2.1046 RF power oulputn77_60MHz_30kHz_633334.5,0FT-=-OFDM FI2 BPSK_Edge IRB_RightPC3 | 212 | 2209
NR | n77 | 633334 |2.1046 RF power outputn77_60MHz_30kHz_633334,6,0F T-sOFOM PIi2 BPSK_Outer FullLPC3 244 | 203
NR | n77 | 633334 |21048 RF power oulputn77 60MFz_30kHz_£33334,7.DF T-=OFDM QPSK_inner_1RB_LefPC3 2156 | 2245
NR_| n77 | 633334 |2.1046 RF power oulputn77_60MHz_30kHz_633334,8,DF T OFDM QPSK_Inner_IRB_RightPC3 2136 | 2225
NR | n77 | 633334 |21046 RF power oulputn77 60MHz_30kHz 633334.9,DF T OFDM QPSK_Inner Ful.PC3 212 | 20
NR | n77 | 633334 |2.1048 RF power outputn77_60MFz_30kHz_63333410.0FT-s OF DM QPSK_Edge_1RB_LeRPC3 7138 | 2277
NR | n77 | 633334 |2.1048 RF power outputn77_G0MFz_30KHz_633334,11.0FT-s OF DM QFSK_Edge_ 1RB_RightPC3 2124 | 2213
NR | n77 | 633333 |2.1046 RF power oulputn77 60MHz_30kHz_63333%,12.DFT-=-OF DM QPSK_Outer FULPC3 =44 | 203
NR_| n77 | 633333 |2.1046 RF power output:n77_60MHz_30kHz_633332,13,DF T OFDM 18QAM_Inner_IRB_LemPC3 2167 | 2256
NR | n77 | 533334 |2.1046 RF power outputn77_60MHz_30kHz_633334;14,DFT-s- OF DM 16QAM_Inner_1RB_RightPC3 2146 | 2235
NR | n77 | 633334 |21048 RF power oulputn77 60MFz_30kHz_£33334,15,DFT-s-OFDM 16QAM Inner FullLPC3 A7 | 2306
NR | n77 | 633334 |2.1048 RF power outputn77 G0MFz_30kHz_633334,16.0FT-s- OFDM 160AM Edge 1RB_LefPC3 7133 | 222
NR_| n77 | 633334 |2.1048 RF power oulputn77 G0Nz 30kHz 633333,17.DF T OFDM 180AM Edge 1RB_RightPC3 7118 | 2208
NR | n77 | 633334 |2.1046 RF power outputn77 G0MHz_30kHz_633334.18.DF T-s OF DM 16QAM_Outer_FulLPC3 215 | 2304
NR | n77 | 633334 |2.1048 RF power outputn77_60MHz_30kHz, 633334,19,DF T-s OF DM G2QAM. Inner_1RB_LemPC3 2142 | 20
NR | n77 | 633334 [2.1046 RF power oulputn77_60MHz_30kHz_633334,20,0F T-=- OF DM 62QAM_Inner_1RB_RightPC3 2052 | 218
NR_| n77 | 533334 |2.1046 RF power outputn77_60MHz_30kHz_633334,21,0F T OF DM 62QAM_Inner_FulLPC3 =1 -
NR | n77 | 633334 |2.1046 RF power outputn77_60MHz_30kHz_633332,22.DFT-s- OF DM 640AM_Edge_1RB_LeRPC3 2057 | 2186
NR | n77 | 633334 |21048 RF power outputn77 E60MHz_30kHz_£33338.23.DFT-s OFDMG2QAM Edge 1RB_RightPC3 2122 | 2211
NR | n77 | 633334 |21048 RF power outputn77 60MFz_30kHz_633334.24.DF T-s- OF DM 64QAM Outer Ful.PC3 719 | 278
NR | n77 | 633334 |2.1048 RF power outputn77 60MHz_30kHz_633334,25,DF T OF DM 256QAM_Inner._1RB_LeR,PC3 2137 | 2256
NR_| n77 | 633334 |2.1048 RF power oulputn77 G0Nz 30KHz 633334.26.0F T-s OF DM 2560AM Inner 1RB_RightPC3 | 2116 | 2205
NR | n77 | 633334 |2.1046 RF power outputn77_60MHz_30kHz_633334,27,DF T-s OF DM 256QAM_Inner_Ful;PC3 2176 | 2265
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System | Band | Channel Teatitem Mefﬂﬁfd EIRP
NR | n77 | 633334 |2.1046 RF power outputn77_GOMFZ_30kHz_633334.25.0F T-= OF DM 2560AM_Edge_1RB_LeiPC3 2106 | 2195
NR_| n77 | 633334 |7.1046 RF power oulputn77_GOMHZ_30kHz 633334:29.DF = OF DM 2560AM_Edge_ 1RB_RightPC3 | 2088 | 2177
NR | n77 | 633334 |2.1045 RF power outputn77 GOMHz 30kHz 633334;30.DFT-= OFDM 256QAM_Outer FulPC3 2072 | 2161
NR | n77 | 633334 |2.1046 RF power outputn77_G0MHz_30kHz_633334;31.CP-OFDM QPSK_Inner_1RB_LePC3 2142 | 2231
NR | n77 | 633334 |2.1046 RF power outputn77_G0MHz_30kHz_633334;32.CP-OFDM GQPSK_Inner_1RB_RightPC3 2128 | 2247
NR_| n77 | 633334 |2.1046 RF power outputni77_G0MHz_30kHz_633334;33,CP-OFDM QPSK_Inner_FullPC3 2196 | 2285
NR | n77 | 633334 |2.1046 RF power outputn77_GOMHz 30kHz 633334:34.CP-OFDM QPSK_Edge_ 1RB_LefLPC3 2129 | 22.18
NR | n77 | 633334 [2.1046 RF power outputn77_G0MHz_30kHz 633334;35,CP-OF DM QPSK_Edge_ 1RB._FightPC3 T4 | 2203
NR | n77 | 633334 |2.1046 RF power outputn77 G0MHz 30kHz 633334.36,CP-OFOM QPSK_Outer FullPC3 2108 | 2287
NR | n77 | 633334 |2.1046 RF power outputn77_G0MHz_30kHz_633334;37,CP-OF DM 160AM_inner_TRB_LeRPC3 2155 | 2244
NR | n77 | 633334 |2.1046 RF power outputn77_60MHz_30kHz_633334;35,CP-OF DM 15QAM_Inner_1RB_RightPC3 2159 | 2248
NR | n77 | 633334 |2.1046 RF power outputn77 G0MHz_30kHz 633334;39,CP-OFDM 160AM _Inner_Ful,pC3 2 2289
NR | n77 | 633334 |2.1046 RF power outputn77_G0MHz_30kHz_633334;40,CP-OF DM 160AM_Edge. 1RB_LeRPC3 213 | 219
NR | n77 | 633334 |2.1045 RF power outputn77 G0MHz 30kHz 63333441.CP-OFDM 150AM_Edge 1RB_RightPC3 2128 | 2218
NR_| n77 | 633334 |7.1045 RF power outputn77 GOMHz 30kHz 63333442.CP-OFDM 15QAM_Outer FULPC3 =0 | 28
NR | n77 | 633334 |2.1046 RF powsr outputn77_G0MHz_30kHz 633334;43,CP-OF DM B4QAM_Inner_1RB_LefPC3 2135 | 2224
NR | n77 | 633334 |2.1046 RF power outputn77 G0MHz 30kHz 63333444, CP-OFDM B4QAM _Inner_1RB_RightPC3 3124 | 2213
NR | n77 | 633334 |2.1046 RF power outputn77_G0MHz_30kHz_633334:45,CP-OF DM B40AM_Inner_Ful,PC3 20l | 229
NR_| n77 | 633334 |7.1046 RF power oulputn77_GOMHZ_30kHz 633334:46,CP-OF DM B40AM_Edge IRE_LefPC3 2092 | 2181
NR | n77 | 633334 |2.1046 RF power outputn77 GOMHz 30kHz 63333447 CP-OFDM B4QAM_Edge 1RB_RightPC3 2077 | 2186
NR | n77 | 633334 |2.1046 RF power outputn77_G0MHz_30kHz_633334:45.CP-OF DM BAQAM_Outer Ful.PC3 051 | 214
NR | ni7 | 533534 |2.104 RF power outputn77 G0Nz 30kHz 635354:40.CP-OF DM 2560AM._Inner_1RB_LefPCa 7919 | 2008
NR | n77 | 633334 |2.1046 RF power outputn77 G0MHz 30kHz 633334;50.CP-OFDOM 2560AM Inner_1RB_RightPC3 1943 | 2002
NR | n77 | 633334 |2.1046 RF power outputn77_G0MHz_30kHz_633334;51.CP-OF DM 2560AM. Inner FUlPC3 1964 | 2053
NR | n77 | 633334 |2.1046 RF power outputn77 G0MHz_30kHz 63333452 CP-OF DM 2550AM_Edge. 1RB_LeRPCS 19 1959
NR | n77 | 633334 |2.1046 RF power outputn77 G0MHz 30kHz 633334;53,CP-OFDM 2560AM Edge 1RB_RightPC3 883 | 1972
NR | n77 | 633334 |2.1046 RF power outputn77_GOMHz_30kHz 633334;54,CP-OF DM 2560AM_Outer_FulLPC3 862 | 1951
NR_| n77 | 634666 |2.1046 RF power outputn77_GOMHz_30kHz 634656;1,0F T-s-OFDM P2 BPSK_Inner_1RB_LeRPC3 2143 | 223
NR | n77 | 634666 |2.1046 RF power outputn77 G0MHz 30kHz 6348662, DFT-s OFDM PI/2 BPSK Inner 1RB_RightPC3 | 2128 | 2217
NR | n77 | 634666 |2.1046 RF power outputn77_GOMHz_30kHz_634656,3,0F T-s-OF DM P2 BPSK_inner_FUlLPC3 06 | 2295
NR | n77 | 634666 |2.1046 RF power outputn77 GOMHz 30kHz 6348564 DFT-s-OFDM P2 BPSK_Edge 1RB LePC3 2127 | 2218
NR_| n77 | 634666 |7.1046 RF power outputn77 GOMHz 30kHz 6346565 DF T-s-OFDM PUZ BPSK Edge 1RB RightPC3 | 2112 | 2201
NR | n77 | 634666 |2.1046 RF power outputn77_GOMHz_30kHz 6346656;6,0F T-s-OFDM P2 BPSK_Outer_FullLPC3 211 23
NR | n77 | 634666 |2.1045 RF power outputn77 GOMHz 30kHz 634856.7 DFT-s-OFDM QPSK_Inner 1RB_LeR,PC3 2143 | 232
NR | n77 | 634666 |2.1046 RF power outputn77_GOMHz_30kHz_634656,8,DF T-s-OFDM QPSK_nner_1RB_RightPC3 2131 | 222
NR_| n77 | 634666 |21046 RF power outputn77_GOMHz 30kHz 6346669, DF T-s OFDM QPSK_lnner_FULPC3 =N =
NR | n77 | 634686 |2.1046 RF power outputn77 GOMHz 30kHz 634656;10,0FT-=OFDM QPSK,_Edge 1RE_LefPC3 2102 | 2191
NR | n77 | 634666 |2.1046 RF power outputn77_GOMHz_30kHz_634666,11.0F T-= OF DM QPSK_Edge_1RB_RightPC3 2087 | 2176
NR | n77 | 634656 |2.1046 RF power outputn77 GOMHz_30kHz 634656;12DF = OF DM QPSK_Outer FUlPC3 211 23
NR | n77 | 634666 |2.1046 RF power outputn77 G0MHz 30kHz 634866;13,DF = OFDM 16QAM Inner 1RB_LeRPC3 2158 | 2245
NR_| n77 | 634666 |2.1046 RF power oulputn77_GOMHz 30kHz_634656,14.DF -s OFDM 16QAM_Inner_1RB_RightPC3 7142 | 7231
NR | n77 | 634666 |2.1046 RF power outputn77_G0MHz_30kHz_6346656;15,DF T-=OF DM 16QAM_Inner_FullPC3 211 23
NR | n77 | 634666 |2.1046 RF power outputn77 G0MHz 30kHz 634866;16,0F T-= OFDM 160AM Edge 1RB_LePC3 2127 | 2248
NR | n77 | 634666 |2.1046 RF power outputn77_GOMHz_30kHz_634666;17,0F -= OF DM 160AM_Edge_1RB_RightPC3 i | 2248
NR_| n77 | 634666 |2.1046 RF power outputn77_GOMHz_30kHz 6346656;15,0F = OFDM 16QAM_Cuter_FulLPC3 2212 | 7301
NR | n77 | 634666 |2.1046 RF power outputn77 G0MHz 30kHz 634866;19,0F = OFDM B2QAM Inner 1RB LefPC3 2101 | 219
NR | n77 | 634666 |2.1046 RF power outputn77_GOMHz_30kHz_634656,20,0F T-= OF DM 62QAM_ Inner_1RB_RightPC3 2088 | 2177
NR | n77 | 634666 |2.1045 RF power outputn77 GOMHz 30kHz 63485621, DFT-=OFDM B2QAM Inner Full PC3 205 | 2284
NR_| n77 | 634666 71046 RF power outputn77 GOMHZ 30kHz 63465622 DFT-= OFDM B20AM Edge 1RB _LePC3 7124 | 213
NR | n77 | 634666 |2.1046 RF power outputn77_G0MHz 30kHz_634666,23,DF T-= OF DM 640AM_Edge_1RB_RightPC3 2143 | 2202
NR | n77 | 634666 |2.1046 RF power outputn77 GOMHz 30kHz 634656,24,DF T-=OFDM 620AM Outer Full PC3 3185 | 2274
NR | n77 | 634666 |2.1046 RF power outputn77_GOMHz_30kHz 634656,25,0F = OFDM 256QAM_Inner_1RB_LeR.PC3 2112 | 2200
NR | n77 | 634656 |2.1046 RF power outputn77 GOMHz_30kHz 634656,26,0F T= OF DM 2560AM_Inner_1RB_RightPC3 | 2009 | 2188
NR_| n77 | 634666 |2.1045 RF power outputn77 GOMHZ 30kHz 634656:27.DF T-=.OF DM 256QAM Inner FulLPC3 2154 | 2243
NR | n77 | 634666 |2.1046 RF power outputn77_GOMHz 30kHz_634656,25.DF T-= OF DM 256QAM_Edge. 1RB_LeiPC3 2082 | 2171
NR | n77 | 634656 |2.1046 RF power outputn77 G0MHz_30kHz 634656,29,DF T= OF DM 2560AM_Edge_1RB._FightPC3 07 | 2159
NR | n77 | 634666 |2.1046 RF power outputn77 GOMFz 30kHz 6348656,30,0F T-= OFDM 256QAM Outer FulPC3 2054 | 2143
NR_| n77 | 634666 |7.1046 RF power oulputn77_GOMHZ 30kHz 634666.31.CP-OFDM QPSK_Inner_1RE. LePC3 2144 | 2233
NR | n77 | 634656 |2.1046 RF powsr outputn77_60MHz_30kHz_634656;32CP-OFDM QPSK_Inner_1RB_RightPC3 2127 | 2246
NR | n77 | 634668 |2.1046 RF power outputn77 G0MHz 30kHz 634666,33,CP-OFDM QPSK Inner FulLPC3 2100 | 2288
NR | n77 | 634666 |2.1046 RF power outputn77_GOMHz_30kHz_634666,34.CP-OF DM QPSK_Edge_ 1RB_LefPC3 7125 | 2244
NR_| n77 | 634666 |2.1046 RF power outputn77_GOMHz_30kHz 634656,35,CP-OF DM QPSK_Edge_1RB_RightPC3 2116 | 2205
NR | n77 | 634666 |2.1046 RF power outputn77 GOMHz 30kHz 634666,36.CP-OFDM QPSK_Outer FullPC3 201 | 229
NR | n77 | 634656 |2.1046 RF power outputn77_GOMHz_30kHz_634656;37,CP-OF DM 160AM_inner_TRB_LeRPC3 2147 | 2236
NR | n77 | 634666 |2.1046 RF power outputn77 GOMHz 30kHz 634656,35,CP-OFDM 150AM _Inner_1RB_RightPC3 2137 | 2278
NR | n77 | 634666 |2.1046 RF power outputn77_GOMHz_30kHz_634656,39,CP-OF DM 160AM_Inner_Ful,PC3 2188 | 2285
NR_| n77 | 634656 |2.1046 RF power outputn77_GOMFZ_30kHz 634656:40,CP-OF DM 160AM_Edge1RB_LefPC3 213 | 2219
NR | n77 | 634666 |2.1046 RF power outputn77 GOMHz 30kHz 63465641, CP-OFDM 15QAM_Edge 1RB_RightPC3 2122 | 2211
NR | n77 | 634666 |2.1046 RF power outputn77_GOMHz_30kHz 63466642, CP-OFDM 160AM_Outer FUl.PC3 2198 | 2288
NR | n77 | 634656 |2.1046 RF power outputn77 G0MHz_30kHz 634656:43,CP-OF DM B40AM _Inner_1RE_LeRPC3 059 | 2178
NR | n77 | 634666 |21046 RF power outputn77 GOMHZ 30kHz 634656:44.CP-OFDM B40AM _Inner 1RB_RightPC3 208 | 2169
NR | n77 | 634666 |2.1046 RF power outputn77_GOMHZ 30kHz 634666,45,CP-OF DM B40AM,_Inner_Ful,PC3 219 | 2279
NR | n77 | 634656 |2.1046 RF power outputn77 G0MHz_30kHz 634656:46,CP-OF DM 640AM_Edge. 1RE_LeRPCH 2036 | 215
NR | n77 | 634668 |2.1046 RF power outputn77 G0MFz 30kHz 634856,47.CP-OFDM B40AM_Edge 1RB_RightPC3 071 | 216
NR_| n77 | 634666 21046 RF power outputn77 GOMHz 30kHz 634666:45.CP-OF DM B3QAM_Outer FULPC3 2054 | 2143
NR | n77 | 634666 |2.1046 RF powsr outputn77_G0MHz_30kHz 63465649,CP-OF DM 2560AM_Inner_1RB_LeRPC2 1913 | 2002
NR | n77 | 634668 |2.1046 RF power outputn77 G0MHz 30kHz 634866,50.CP-OFDM 2560AM Inner 1RB_RightPC3 13 19.89
NR | n77 | 634656 |2.1046 RF power outputn77 _GOMHz_30kHz_634656,51,CP-OF DM 2560AM_Inner_FULPC3 953 | 2042
NR | n77 | 634686 |2.1046 RF power outputn77 GOMHz 30kHz 634856,52.CP-OFDM 2550AM Edge 1RB_LeflPC3 8E2 | 187
NR_| n77 | 634666 |7.1046 RF power oulputn77 GOMHz 30kHz 634656,53.CP-OFOM 2560AM Edge 1RB RightPC3 187 | 1958
NR | n77 | 634666 |2.1046 RF power outputn77_GOMHz_30kHz 634666;54,CP-OF DM 2560AM_Outer_FulLPC3 1839 | 19.28
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